@ I1SEKI
Parts Catalogue

TRACTOR TM3185F3

TM3185F3-Re4,URE4,UZE4 UZREA UZREAG ZE4,ZREA.REAG

1 776—097—1 20—00 Printed in Japan October,2017



Directions for use of Parts Catalogue

All component and option parts used for TM3185F3 tractors are listed in
this parts catalogue.

1) MODEL TYPE

Useowoes POWER STEERING
AREEREE WITH EU CERTIFIED SEAT ASSY
Geeowenn HEADLIGHT INSTALLED FOR LEFT-HAND TRAFFIC
Revonons ROPS
2) AREA CODE
E4eeeee- EUROPE

#4% Structure Table of Model ##*:#*

ler e

M|2FFFa[FFF
IHHH7|HHH
ororgouo
XXX |NNX
FWW (WWw
EEG [EEG
16E |46E

Homog 0

FIG.

ok % |k &k

* = ¥

=%k =x

=%k =x

sk% |kek — |

s W L) g S G

\
/
|

@D FIG. : Parts structure of the machine is classified by its functions.
FIG. number corresponds to the number written at the top of the parts

illustration.




@ Model : Shows the name of the model.

@ Structure Table : Shows which functions are originally equipped or can
be equipped afterwards for each machines
"% Standard Parts
" T  Optional Parts

"R Repair Parts (parts which can only be used for repairs)

KEY| PART CODE DESCRIPTION ts= TYPE OF MODEL % 8 R| REMARKS
C | SSM48M | SSMABF | SSM48G | SRMASH | SRM4SF [ SRM48G | C | L
1 | 8595-211-001~20 | CASE/UPPER s | L
1A | 8657-201-081-00 | CASE/UPPER . tu t
2 | 8595-211-002-10 | CASE/LOVER * 1 i
3 | v523-100-801-80 | PIN * : 2
4 | v211-260-803 BOLT, SENS * ¢ ¢
2
e ;
£ P i A
AN i |
L

P
OO OO 6 OO® @

D KEY shows the location of parts diagramed in the illustration.

@ Parts numbers begin with 'V~ and ~ W~ are standard parts of the
market.

@ " LH ™ and RH™ on the parts name are described against the moving

direction of the machine or are described on the condition how to install
parts on the machines.

@ SPC : The following symbol classifies parts to be used for machines.
"%~ means standard parts.
T~ shows that the parts can be installed as optional parts.
"R~ shows that the parts can be used as applicable parts to replace
originally equipped parts.

® Upper column : QTY shows the number of parts to be used for one unit
of machine.

M~ is indicated for parts supplied by a meter long.

1 © is indicated for parts supplied by liter.

"AR” is indicated for parts need to be adjusted or regulated.



Lower column : serial number
—229 means serial number up to 229.
230— means serial number 230 and after.
® ITC : Interchangeability
17 ---0LD < NEW
New parts can be used in place of the old parts.
27 ---0LD — NEW
0ld parts can be used in place of the new parts.

©37 --0LD —< NEW

0ld parts and new parts can not be replaced each other.
@M COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked ® can be replaced by parts marked ®, and
® for ©, so the rest follow in the same alphabetical
order.
©@ Remarks
%% Other maker’ s part code number is shown in this column.
% When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.

4. Color :
The following colors are used color parts.
COLOR COLOR SPRAY TYPE PARTS PAINTS 4K DRUM PAINTS 16K DRUM
CODE CODE PARTS CODE PARTS CODE
4L NEO BLUE 1300-985—-001-20 1300-985-003-00 1300-985—-004-00
6 G SUMMER WHITE 1300-958-001-20 1300-958-003-00 1300-958-004-00
7F | MIRROR BLACK 1300-954-001-20 1300-954-003-00 1300-954-004—00

NOTE : Color code is signified only for the parts assigned by the maker as

color parts.



5. Serial Numbers

For engines serial number is stamped on CYLINDER BLOCK ASSY.
Please see Fig. No. 5—1.

For chassies serial number is shown on the LABEL.

Please see

MODEL
VERSION

NO.

Es HBEAREIENRIU=4

ISEKI & CO,, LTD. MADE IN JAPAN

6. Parts Order

When you order parts, please make sure of correct numbers.

When substitute parts is available, the part number ordered will be
automatically turned to a new part number.

Please be sure to use “ISEKI GENUINE PARTS” .

Any other similar parts other than ISEKI parts when used may cause a

trouble that makes us unable to repair or guarantee the warrant.



**x* Structure Table of Model ***

T
M
MI3RUUUUZZZ
1ERZZ|ZERR
O|84EERR4EE
5 44EE 44
DF 44 G
e G
L
FIG.
1 * k Kk k|k ¥k Kk %
2 * Kk Kk )|k ¥k k%
3 * Kk Kk k|k ¥k kx %
4 * Kk Kk k|k ¥k k%
5 * K,k Kk k|k kK %
6 * Kk Kk )|k ¥k kx %
7 * Kk )k k|k ¥k X %
8 * Kk )k )|k ¥k kx %
9 * Kk )k k|k ¥k kx %
10 * Kk )k )|k ¥k kx %
11 * Kk Kk )|k ¥k kx %
12 * Kk Kk k|k ¥k kx %
13 * Kk )k k|k ¥k kx %
14 * Kk Kk k|k ¥k Xk %
15 * Kk Kk )|k ¥k X %
16 * Kk Kk )|k ¥k kx %
17 * Kk Kk )|k ¥k kx %
18 * Kk Kk k|k ¥k kx %
19 * Kk Kk k|k ¥k Xk %
20 * Kk Kk k|k ¥k X %
21 * Kk )k )|k ¥k Xk %
22 * Kk Kk )|k ¥k Xk %
23 * Kk Kk k|k ¥k k%
24 x| ox
25 * * *|* * *
26 * Kk Kk k|k ¥k X %
27 * Kk Kk )|k ¥k X %
28 * Kk Kk k|k ¥k Xk %
29 * Kk Kk )|k ¥k Xk %
30 * Kk Kk k|k ¥k Xk %
31 * Kk Kk )|k ¥k Xk %
32 * % *|*
33 * * * *
34 * * * *
35 * % *|*
36 * * * *
37 * % *|*
38 * Kk k k|k ¥k Xk %
39 * * * *
40 * % *|*
41 * Kk k k|k ¥k Xk %
42 * Kk Kk k|k ¥k Xk %
43 * Kk Kk )|k ¥k Xk %
44 * Kk Kk k|k ¥k Xk %
45 * Kk Kk k|k ¥k Xk %




**x* Structure Table of Model **=*

.
M
MI3RUUUUZZZ
1ERZZIZERR
O|84EERRA4EE
5 44EE 44
DlF 44 G
e G
L
FIG.
46 * kX kX kX * * %
47 * Kk k k|k *k ¥ %
48 * * k )|k * * %
49 * * % *
50 * % *|*
51 * * *|* * *
52 |
53 * Kk k k|k *k * %
54 * Kk k k|k k¥ %
55 * Kk k k|k *k ¥ %
56 * Kk k k|k k¥ %
57 * Kk k k|k k¥ %
58 * * k )|k k¥ %
59 |
60 *|* * *
61 [ *
62 * * *|* * *
63 * Kk k k|k k¥ %
64 * Kk k k|k * ¥ %
65 * * % * * *
66 TTT*TT~*
67 * *
68 * * *|* * *
69 * Kk k k|k *k ¥ %
70 * Kk k k|k *k ¥ %
71 * Kk k k|k * * %
72 * * *|* * *
73 * * % *
74 * % *|*
75 * Kk k k|k Kk ¥ %
76 * Kk k k|k *k ¥ %
77 * Kk k k|k k¥ %
78 * Kk k k|k k¥ %
79 TTTTTTTT
80 TTTTTTTT
81 TTTTTTTT
82 TTTTTTTT
83 TTTTTTTT
84 TTTTTTTT
85 TTTTTTTT
86 TTTTTTTT
87 TTTTTTTT
88 TTTTTTTT
89 T | T
90 TTTTTTTT




**x* Structure Table of Model ***

T
M
MI3RUUUUZZZ
1ERZZ|ZERR
O|84EERR4EE
5 44EE 44
DF 44 G
e G
L
FIG.
91 TTTTTTTT
92 * Kk Kk )|k ¥k k%
93 TTTTTTTT




FI1G.72

FI1G.18

[an)
= o
| o D
Q3 5| © <
<l ~ 4l < %)
I ~| © N
| S | m »
S| - QO -~
| L - 2 % -
L < < ~
I © Sl ol N
S . /'IAA wjuw| o o
- =\ SN w| =
@\ \\\lﬂ'& = O ™
/4 \“ll”l’fl\ A\ I N\ A F
1 AN -
-//f 4..,\ m’ \
, /2, \\Vr \\Y\ ‘ = \
P // (,/\\\
Q\\o, ~ /,A..ww../ q
[an]
pm ~
ol
© S| 6
Slu| @R
Tl B NS
@~
sl Sl o3
| L ©of %
©| < >
ol el 8 D
=g Y e
L [Te) % L
i S
< T
T}
(do}
L

FI1G.63

FIG.9~11



Contents

TM3185F3

ENGINE(E673L-D4501)

CYLINDER BLOCK -w-vvsseeessssesessssmsessssassssasssesssssssssssssssssassasssssssssssssssssssssssasessssossssees Fig.001
CRANKSHAFT/P'STON ................................................................................................ FIgOOZ
OIL. PUMP/CAMSHART -+ eevessessseeeessssssssssssssssssssssssssssssssssssssesssasssssssssssssssssssssssssssssses Fig.003
TIMING GEAR CASE/GOVERNOR: +rcrsssssereessssssesssesssssssssosssssssssssssssessssssssssssssss Fig.004
CYLINDER HEAD/MANIEOLD EXHAUST - rvervssssreeesssssmsesssssssssessssssassessssssassessoes Fig.005
OIL PAN/ELYWHEEL/STARTER MORTOR wcesvsssesesssssssmseesssssmssesssssssssessssssssssessones Fig.006
INJECTION PUMP/INIEGTOR +--vv-ssseeessssssseesssssssssssssssssssssssssssssssssssssesssssssssesssssons Fig.007
ROCKER ARM ............................................................................................................... FIgOOS
HIEAD COVER-++++++reesssssmssesssssssssesssssssssessssssssssssssssssssssssssassesssssssssssssssssssssssssasssessassons Fig.009
WATER PUMP/THERMOSTAT CASE vervvssseresssssmssessssssssseessesssssesssssssssessssssssssesee Fig.010
COOLING FAN/ALTERNATER/OIL EILTER:+++cersssssseesssssmssesssssssssesssssssssessssssssnseee Fig.011
ACCESSORY PARTS++++ereeessssmseesssssaaseessssssasseessasssssesssssssssessosssssssssassssssesssssssssesssosnns Fig.012
INJECTION PUMP ASSY/INJECTOR ASSY rrvvssserressssssmrrssssssmsesssssssssessssssssesssssanns Fig.013
ALTERNATER ASSY evvvvsssmressssssasesssssnsssssssssasssessssssassssssssssssssssssassssssssssssssssssssssesoses Fig.014

STARTER MORTOR ASSY ........................................................................................... FigOl5



10

Contents

CHASSIS
RADIATOR SYSTEM: +es++essseeesssesssasesssnesssssssasesssesssasessssesssassssssesssesssssssssesessessnssess Fig.
MUBEELER SYSTEM -+ tsessereessseeesssresssseesssaressssesessssessssessssssesssssssessesesssesssssee Fig.
CLEANER(AIR)SY STEMe+++--svvseessssssssssssseessssssoossssess s Fig.
EILTER SYSTEM: +-s+eeessseessseessasesssasesssesssassssassssasessssssssesessssesssasssssssssasssssssssessssseons Fig.
TANK(FUEL)SYSTEM .................................................................................................. Flg
BATTERY SYSTEM:evsseesssesssrsssoresssnssssosssssssssassssssssssnssssosssssassssassssossssssssssasessssssssones Fig.
PEDAL(ACCELERATOR)SYSTEM:++++--vvveeesssssssmssseeessssssossssees s Fig.
LEVER(ACCELERATOR)SYSTEM:++--vvveeesssssssssssseessssssossssessssssossssens s Fig.
CLUTCH(MAIN)SYSTEM:+++--vvveeeeesssssssssssseessssssssissssssss s Fig.
PEDAL(CLUTCH)SYSTEM--+++--sssseeesssssssvssssees oo Fig.
SHAFT('NPUT)SYSTEM .............................................................................................. Flg
CASE(MISSION/FRONT)SYSTEM --vvreersssssvsssssessssssssssssssssssssissssess s Fig.
GEAR(INPUT)SYSTEM:+++++-vvvveeessssssssssssseessssssisssssesssssssosssseesssssssossssees s Fig.
PINION(DRIVE)SY STEM:+++++-vsseeessss01sssssee s Fig.
GEAR(REVERSE)SYSTEM:++++--svveeessssssssssssseesssssssossssses oo Fig.
GEAR(AWD)SYSTEM:++--vvvcee155150sss 0 Fig.
LEVER(MAIN)SYSTEM:+----eer111-svssseee 000 Fig.
LEVER(SUB)SYSTEM :--vvvrersssssssssseeesssssssissssses s Fig.
LEVER(CHANGE/SUB/AWD)SYSTEM:++++--vvvverssssssssssssseesssssssssssssesssssssovssssessn Fig.
LEVER(CHANGE/MAIN)SYSTEM-++++--vvsveeessssssovssseeessssssoossssees s Fig.
GEAR(PTO)SYSTEM---rrrr++svsssseeessssssssssssees oo Fig.
SHART(PTO)SYSTEM---rrt+++1--ssseeees 1051 Fig.
LEVER(PTO)SYSTEM-++++--vseeeesss155550ss s Fig.
COVER(SHIELD)SYSTEM

(EXCEPT R TYPE) --rreerssssssssssssesssssssossssssessssssossssess s Fig.
COVER(SHIELD)SYSTEM(R TYPE)-++++--vvveeeessssssoossssessssssssssssessssssoossseeessss Fig.

CASE(DIFF)SYSTEM .................................................................................................... Flg

© 00 N O o B~ W N PP

NN NN B PR R R R R R R R
W N P O © © N O 00 M W N L O

24
25
26



HOUSING(AXLE/REAR)SY STEM---rr++++--vvvseeessssssssssssee s Fig.
SHART(WHEEL)SYSTEM: +--vvvveeesssssssssssseessssssosssssssssssisssssessssssossssees s Fig.
PEDAL(DIFF-LOCK)SYSTEM:---vvveerssssssssssseesssssssosssssssssssssisssssesssssssosssssess oo Fig.
BRAKE SYSTEMe-+++essseesseeesssresssssssnsssassssasesssesssesessssssssassssesssssessssessssessssassssonessseees Fig.
PEDAL(BRAKE)SYSTEM(L/2)(2/2)++#+sxstsrssssssssssssassssssstssnisisisssinssisisisiiss Fig.
WHEEL(STEERING)SYSTEM(U TYPE):----vrerrsssssssmsssseessssssssssseesssssssssssessssssssoooe Fig.
(EXCEPT U TYPE)

WHEEL(STEERING)SYSTEM:+++----cers-svseeessssvsseesssooseess oo Fig.
STEERING SYSTEM(EXCEPT U TYPE) -rrrrerrssssssssssseeesssssssssssesssssssssssseesssssssoo Fig.
STEERING SYSTEM(U TYPE)(L/2)(212)+++++++-vvveeeessssssssssseeesssssssssseeessssssovssseess Fig.
BRACKET(AXLE)SYSTEM

(EXCEPT U TYPE)rsssesssseeessssssssssssesssssssosssssss oo Fig.
BRACKET(AXLE)SYSTEM(U TYPE):----rrrtsssssssssseerssssssssssersssssssoossseees s Fig.
HITCH(ERONT)SY STEM---rrt++--vvsseees v Fig.
AXLE(FRONT)SYSTEM

(EXCEPT U TYPE)(L/2)(212)+-++vrerrrrs+svsssseessssssssssseeesssssissseess s Fig.
AXLE(FRONT)SYSTEM(U TYPE)(l/Z)(Z/Z) ................................................................. Flg
SHAFT(DRIVE/AWD)SYSTEM:--vvvveerssssssssssseessssssssssssesssssssssssseessssssoossssess oo Fig.
HOUSING(AXLE)SYSTEM :---vvveerssssssssssssessssssssisssssesssssssossssseesssssssssssees oo Fig.
ROD(TIE)SY STEM--rrr++++1-ssseeees 55 Fig.
CASE(CYLINDER)SYSTEM:++--vvveeessssssssssssseessssssisssseess oo Fig.
ARM(LIET)SYSTEM - ---vceee15551s0sssee 005 Fig.
CYLINDER SYSTEM:++++essseesseresssessssesssnesssassssssssssassssasesssesssesssssssssesssssessssesssssesssnnns Fig.
LEVER(POSITION)SYSTEM:++:+s-ssvseeessssssssssseesssssssossssses s Fig.
COVERVALVE)SYSTEM:+++--vsvveeesssssssosssseessssssissssses s Fig.
PIPING(MAIN)SYSTEM(EXCEPT U TYPE):+++++--sseeeessssssssosseeessssssssssseresssssoossee Fig.
PIPING(MAIN)SYSTEM(U TYPE)++++--ssveeeessssssssssssessssssossssesssssssiossssessssssnovssoe Fig.
LINK(3P)SYSTEM(R TYPIE):-+--rrrr11+ssssseeessssssssssssees s Fig.
LINK(3P)SYSTEM(EXCEPT R TYPE)----rrrrssssssssereessssssssssssnsssssssssseesssssoosoeeees Fig.
HITCH(REAR)SYSTEM:++:+-vvvveeesssssssssssssesssssssoosssssess s Fig.
HHOOD SYSTEM-++essseeesssesssaessssesssassssasesssesssessssssssssassssssssssasssssssssssssssssssssssenesseesssons Fig.
GRILLE SYSTEM :es++essseesssressseesssssssassssasssssesssssssssessssssssosssssssssssessssssssssssssassssneesss Fig.

COVER(STEER'NG)SYSTEM ....................................................................................... Flg

27
28
29
30
31
32

33
34
35

36
37
38

39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56

11



12

EENDER SYSTEM:-++++cs+eessseesssresssessssesssasssssssssassssesssssassssasssssssssasssssssssesssssessesesens Fig.
BRACKET(SEAT)SYSTEM:+--vvvveessssssssssssseessssssisssseess s Fig.
SEAT(WI10)SYSTEM(UZ TYPE EXCEPT R)ssrrvvvveersssssssmsssssesssssssssssseessssssosssseess Fig.
SEAT(WI0)SYSTEM(ZR TYPE)----rrrrrrsssssvssseresssssssssseeessssssossseeess oo Fig.
FRAME(REAR)SYSTEM

(UZ TYPE EXCEPT R)rrorrssseossseeessssssssssseessssssssssssses s Fig.
FRAME(REAR)SYSTEM(R TYPE):----rrrrr11+sssvsseeessssssisssseessssssosssseessssssossseesss Fig.
STIEP SYSTEE M-+ es++eeeesseeessreessseeesssesesss e sss e ses e Fig.
PLATE(NUMBER)SYSTEM :---v-rerrsssssssssseesssssssssssssesssssssosssssess s Fig.
LAMP(HEAD)SYSTEM(EXCEPT G TYPE): ++----vrresssssssssseeeessssssosssseessssssossssnsss Fig.
LAMP(HEAD)SYSTEM

(G TYPE-STANDARD/

U,Z TYPE EXCEPT G-OPTION):+++-vvseeesssssssssssseesssssssosssensssssssossseees s Fig.
LAMP SYSTEM(EXCEPT R TYPE):----rrrrs1sssssseeesssssssssseeessssssosssseesssssoossseessn Fig.
LAMP SYSTEM(R TYPE): +---vveeesssssssssssssesssssssosssseessssssssssssess s Fig.
PANEL(METER)SYSTEM:++++---vvceees1551svssssees 0o Fig.
SW'TCH SYSTEM(]_/Z)(Z/Z) ........................................................................................... Flg
HARNESS SYSTEM:-+++evsseessresssesssssssssesssasssssssssessssassssssssssasssssssssssssssssssssassssossssnnees Fig.
ROPS SYSTEM(R TYPE)(L/2)(2/2)-++++---vveeerssssssssssssessssssssisssssesssssssosssssessssssssoossooes Fig.
ORNAMENT&LABEL(EXCEPT U TYPE)----rrrrsrssvsssseressssssossseeesssssssssseessssssooe Fig.
ORNAMENT&LABEL(U TYPE): ++--vveeeesssssssssssseessssssssssssesssssssosssssessssssooossseesss Fig.
LABEL(CONTROL) 141+ 550000 Fig.
LABEL(CAUTION):-----r+1+555ssseee 100500 Fig.
TOOLS(HOOD) +-rr++++-vssseeees s Fig.
SWITCH

(OIL PRESSURE)&THERMOMETER: ++++---+-ccers15+-svsssseesssssssossssens oo Fig.

OPTIONAL PARTS

WHEEL(REAR/TURF)SYSTEM(OPTION) ................................................................... Flg
TlRE(8_16_4)SYSTEM(OPT|ON) ................................................................................... Flg
TlRE(g5_16)SYSTEM(OPT|ON) ................................................................................... Flg

WHEEL(FRONT)SYSTEM(OPT'ON) ........................................................................... Flg

57
58
59
60

61
62
63
64
65

66
67
68
69
70
71
72
73
74
75
76
77

78

79
80
81
82



TIRE(5.00-12)SY STEM(OPTION)----rrt++++-vssseeessssssssvssssees oo Fig.
WHEEL(FRONT/TURF)SYSTEM(OPTION):--v-reersssssssssssessssssssssssssessssssossseeesssss Fig.
VALVE(OUTPUT)SET(OPTION): +---vveeeessssssssssssesssssssssssssssessssssosssssesssssssoossssessss Fig.
VALVE(AUX)SET(OPTION): +++-vvvcceess151-ssssseeessssssssssssees oo Fig.
K|T(COUPLER/SEAT)SET(OPT'ON) ........................................................................... Flg
KIT(CN-3P-M-F,CN-8P-M-F,

PA-BP-M-F)SET(OPTION)-+++++++-seeeeesssssssissseees s Fig.
FRAME,MIRROR,BELT(SEAT)SET

(EXCEPT R TYPE)(OPTION)(L/2)(2/2)-+++++---sveeerssssssssssssesssssssisssssessssssisssssesssss Fig.
PLATE(BUMPER)ASSY (OPTION)----+++--vvsseessssssssvssssees s Fig.
WE'GHT(15)SET(OPT|ON) ........................................................................................... Flg
COMPONENT PARTS
COMPONENT PARTS

FOR K211-001-000-00 ON i 46++++++++----cceessssssssssseesssssssoossseeesssssssooosseees s Fig.
COMPONENT PARTS

FOR 1640-530-600-00 ON [Fig.86-+-+--rr++++++svssseeessssssvsssseeesssssssssssesssssssissssees s Fig.

WIRING DIAGRAM

WIRING DIAGRAM(1/2)
WIRING DIAGRAM(2/2)

83
84
85
86
87

88

89

90
91

92

93

13






ENGINE

EG6/3LD4501:--TM3185F3

SB01-097-110-00






FIG.001 CYLINDER BLOCK

17

SB01-001A-
S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION E E5TAL § REMARKS
D4501
1 [BR11-010-066-00 CYLINDER BLOCK * ! 110100660
2 |BR06-421-001-50 SEALING CAP * 1 064210015
3 |BR06-421-001-80 SEALING CAP * | 2 064210018
4 |BR06-421-003-50 SEALING CAP * | 4 064210035
5 |[BR19-846-605-00 PLUG * ! 198466050
6 |[BR19-846-603-00 PLUG * 5 198466030
7 |BR19-846-601-00 PLUG * 4 198466010
8 |BR16-529-616-20 SHAFT.IDLE GEAR * 1 165296162
9 [BR03-650-900-50 SNAP RING * ! 036509005
10 |[BR19-851-730-20 BUSH:STD * 1 198517302
11 |BR04-010-620-30 BALL BEARING * 1 040106203
12 |BR06-410-004-50 EXPANSION PLUG * ! 064100045
13 |BR04-230-301-50 NEEDLE BEARING * L 042303015
14 |BR03-050-051-20 DOWEL PIN * 2 030500512
15 |BR03-050-061-60 DOWEL PIN * 2 030500616
16 |BR03-050-082-00 DOWEL PIN * 2 030500820
17 |BR03-030-900-50 [SPRING PIN * 2 030309005
18 |BR01-211-062-00 |[STUD BOLT * 2 012110620
19 |BR01-211-063-50 [STUD BOLT * ! 012110635
20 ([BR01-211-066-00 [STUD BOLT * L 012110660
21 |BR05-210-907-80 O-RING * ! 052109078
22 |BR14-003-622-00 VALVE ASSY.RELIEF * 1 140036220
23 [BR19-873-605-00 [COCK * 1 198736050
24 |[BR12-045-632-00 ROD.PUSH * 6 120456320
25 [BR12-011-610-00 [TAPPET * 5 120116100
26 |[BR12-011-618-00 [TAPPET * ! 120116180




18

FI1G.002 CRANKSHAFT/PISTON

W——IS
0O——15
- 20
! Q- - 18 —
T 17
/ - N '
o?
e
3 — 18—
SB01-002A-
S |[TyPEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P [Es73L T|O|R REMARKS
C | p4a501 cC|L]|P
1 [BR11-525-689-00 CRANKSHAFT COMPL * ! 115256890
2 |[BR11-527-621-00 GEAR.CRANKSHAFT * 1 115276210
3 |[BR03-050-902-00 DOWEL PIN * 1 030509020
4 |BR11-015-644-00 HOLDER ASSY.BEARING * 1 110156440
5 |BR01-081-084-50 BOLT * 6 010810845
6 |[BR03-050-061-20 DOWEL PIN * 6 030500612
7 |BR11-015-645-00 HOLDER ASSY.BEARING * 1 110156450
8 |BR11-015-646-00 HOLDER ASSY.BEARING * 1 110156460
9 | BR19-858-640-20 METAL KIT:S.T.D. * 2 198586402
10 |BR19-858-628-10 METAL KIT:STD. * 1 198586281
11 |BR01-070-084-50 BOLT * 2 010700845
12 |BR01-151-085-00 BOLT * 2 011510850
13 |BR11-501-763-00 PISTON KIT:STD * 3 115017630
14 |BR11-510-405-00 RINGKIT.PISTON * 3 115104050
15 |BR03-650-001-90 [SNAP RING * 6 036500019
16 |BR11-532-626-00 PIN.PISTON * 3 115326260
17 |BR11-502-635-00 ROD ASSY.CONNECTING * 3 115026350
18 |BR02-010-910-30 NUT * 6 020109103
19 |BR19-851-732-50 BUSHING * 3 198517325
20 ([BR11-517-613-00 BOLT.CONNECTING ROD * 6 115176130
21 [BR19-851-731-20 METAL.PIN:STD * 6 198517312




FIG.003 OIL PUMP/CAMSHAFT

19

SB01-003A-
S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION (F:’ EG73L I; REMARKS
D4501
1 [BR16-502-611-10 GEAR ASSY.IDLE * 1 165026111
2 |BR19-821-682-10 [SPRING * 1 198216821
3 |[BR19-926-618-00 WASHER.THRUST * 1 199266180
4 |1BR14-016-613-10 ROTOR * 1 140166131
5 |BR14-011-614-00 OIL PUMP COVER * 1 140116140
6 [BR19-928-634-00 [SHIM SET * ! 199286340
7 |BR19-821-672-00 [SPRING * 1 198216720
8 |[BR19-923-654-00 COLLAR * ! 199236540
9 |[BR03-680-001-00 [SNAP RING * 1 036800010
10 |BR16-516-642-00 PLATE.FRONT * 1 165166420
11 |BR16-599-649-00 GASKET * 1 165996490
12 |BR01-131-061-20 BOLT * 3 011310612
13 |BR12-002-678-00 CAMSHAFT ASSY * 1 120026780
14 |BR12-001-614-00 GEAR COMPL.CAMSHAFT | * 1 120016140
15 |BR03-410-050-80 KEY * ! 034100508
16 |BR12-073-608-10 GEAR * 1 120736081
17 |BR19-921-623-00 SPACER * 3 199216230
18 |BR04-010-905-90 BALL BEARING * 1 040109059
19 |BR12-525-612-00 SLIDER COMPL * 1 125256120
20 ([BR19-956-665-10 PLATE * 1 199566651
21 (BR01-131-061-20 BOLT * 1 011310612
22 |[BR01-070-061-00 BOLT * 1 010700610




20

FIG.004 TIMING GEAR CASE/GOVERNOR

SB01-004A-
S |TypEoFMODEL| | | C |G
KEY PART CODE DESCRIPTION P "E673L T|O|R REMARKS
C | p4a501 cC|L]|P
1 [BR16-510-634-00 CASE.GEAR * ! 165106340
2 |BR03-030-041-40 [SPRING PIN * ! 030300414
3 |[BR16-599-650-00 GASKET * 1 165996500
4 |BR19-863-609-00 OIL SEAL * 1 198636090
5 |BR19-821-742-00 [SPRING:START * 1 198217420
6 |[BR12-504-625-00 LEVER ASSY.GOVERNOR * 1 125046250
7 |BR12-540-607-10 LEVER.GOVERNOR * 1 125406071
8 |BR02-620-001-00 WASHER * ! 026200010
9 |[BR03-680-000-80 SNAP RING * 1 036800008
10 |BR03-110-000-40 SNAP PIN * 1 031100004
11 |BR12-511-613-10 SHAFT.GOVERNOR * 1 125116131
12 |BR05-210-910-80 O-RING * 2 052109108
13 |BR03-680-000-50 SNAP RING * 1 036800005
14 |BR19-821-714-00 SPRING * 1 198217140
15 |BR12-515-617-00 ARM COMPL * 1 125156170
16 |BR05-210-911-00 O-RING * 1 052109110
17 |BR03-680-000-80 SNAP RING * 1 036800008
18 |BR12-541-655-00 LEVER.GOVERNOR * 1 125416550
19 |BR13-517-614-00 PLATE * 1 135176140
20 ([BR19-821-115-00 SPRING:RETURN * 1 198211150
21 ([BR16-599-651-00 GASKET * ! 165996510
22 |BR02-310-000-80 NUT * 4 023100008
23 |BR02-310-000-60 NUT * 3 023100006
24 |[BR16-520-654-00 COVER * 1 165206540
25 [BR01-031-085-00 BOLT * 4 010310850
26 |[BR12-597-628-00 STAY * 1 125976280
27 |BR01-010-968-70 BOLT * 2 010109687
28 [BR01-281-063-50 BOLT * ! 012810635
29 ([BR12-515-618-00 ARM * ! 125156180
30 |BR03-680-000-60 SNAP RING * 1 036800006




FIG.004 TIMING GEAR CASE/GOVERNOR

21

SB01-004A-
S [TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P Eg7aL T|o|R REMARKS
C | pas01 cl|L|P
31 [BR05-210-910-90 |O-RING * ! 052109109
32 |BR19-821-676-00 SPRING * ! 198216760
33 |BR02-620-000-80 WASHER * 1 026200008
34 |BR02-070-000-80 NUT * 2 020700008
35 |BR12-517-615-00 STOP LEVER * 1 125176150
36 |BR01-131-066-00 BOLT * 2 011310660
37 |BR01-131-068-00 BOLT *| 2 011310680
38 ([BR01-131-064-00 BOLT * 4 011310640




22 FIG.005 CYLINDER HEAD/MANIFOLD EXHAUST

-7
— b
SB01-005A-
S |TypEoFMODEL| | | C |G
KEY PART CODE DESCRIPTION P "E673L T|O|R REMARKS
C | p4a501 cC|L]|P
1 ([BR11-101-164-00 HEAD ASSY.CYLINDER * 1 111011640
2 |BR11-013-644-50 [SEAT.VALVE:IN * 3 110136445
3 |BR06-421-001-80 SEALING CAP * 2 064210018
4 |BR06-421-002-20 [SEALING CAP * 6 064210022
5 |BR01-211-065-00 |STUD BOLT * 1 012110650
6 |[BR12-016-637-00 VALVE.INTAKE * 3 120166370
7 |BR12-017-629-00 VALVE.EXHAUST * 3 120176290
8 |BR12-040-608-00 [SEAL.VALVE GUIDE * 6 120406080
9 |BR12-018-610-00 RETAINER * 6 120186100
10 |BR12-022-608-00 COTTER * 12 120226080
11 |BR19-821-707-00 SPRING * 6 198217070
12 |BR12-021-613-00 VALVE CAP * 6 120216130
13 |BR19-581-660-20 HANGER:NO COLOUR * 2 195816602
14 |BR01-151-081-60 BOLT * 2 011510816
15 |BR11-113-646-00 BOLT.CYLINDER HEAD * 1 111136460
16 |BR11-113-647-00 BOLT.CYLINDER HEAD * 3 111136470
17 |BR11-114-765-00 GASKET.CYLINDER HEAD | * 1 111147650 T1.2
17 |BR11-114-766-00 GASKET.CYLINDER HEAD | * 1 111147660 T1.3
18 |BR01-131-062-50 BOLT * 4 011310625
19 |BR02-310-000-60 NUT * 2 023100006
20 ([BR13-561-663-00 EXHAUST MANIFOLD * ! 135616630
21 ([BR13-599-652-10 GASKET:EXH * 1 135996521
22 |(BR01-211-062-50 STUD BOLT * 2 012110625




F1G.006 OIL PAN/FLYWHEEL/STARTER MORTOR

23

SB01-006A-
S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P [ E673L R REMARKS
C | pas01 P
1 |BR11-070-732-00 OIL PAN * 1 110707320
2 |[BR01-010-923-50 BOLT * | 18 010109235
3 |BR01-041-121-20 BOLT * 1 010411212
4 |[BR02-510-001-20 SEAL WASHER * 1 025100012
5 |IBR05-210-907-60 O-RING * 1 052109076
6 |BR14-098-696-00 PIPE * 1 140986960
7 |BR14-040-663-00 FILTER.SUCTION * ! 140406630
8 |BR01-131-061-20 BOLT * 2 011310612
9 |BR11-075-615-00 GUIDE * 1 110756150
10 |[BR05-210-911-30 |IO-RING * 2 052109113
11 |[BR01-131-061-20 BOLT * 1 011310612
12 ([ BR19-841-704-00 LEVEL GAUGE COMPL * 1 198417040
13 [BR11-036-135-00 REAR PLATE * 1 110361350
14 |BR01-010-968-30 BOLT * 10 010109683
15 |BR18-508-667-00 MOTOR ASSY.STARTING * 1 185086670
16 |BR11-535-126-00 FLYWHEEL COMPL %* 1 115351260
17 |[BR11-537-613-00 GEAR.RING * 1 115376130
18 |[BR04-012-600-20 BEARING * 1 040126002
19 [ BR01-010-933-00 BOLT * 4 010109330
20 |BR11-099-676-00 GASKET * 1 110996760
21 (BR19-863-608-00 OIL SEAL * 1 198636080




24

FIG.007 INJECTION PUMP/INJECTOR

SB01-007A-
S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P "E673L O|R REMARKS
C | p4a501 L|P
1 [BR13-101-002-10 PUMP ASSY.INJECTION * 1 131010021
2 |BR13-142-630-00 [SHIM SET * ! 131426300
3 |[BR02-310-000-60 NUT * 2 023100006
4 |BR01-131-062-00 BOLT * 2 011310620
5 |BR13-140-648-00 |INJECTOR * 3 131406480
6 |[BR13-144-606-90 NUT * 3 131446069
7 |BR13-142-621-00 WASHER * 3 131426210
8 |BR13-142-620-00 GASKET * 3 131426200
9 | BR13-150-792-00 PIPE.INJECTION * 1 131507920
10 |BR13-150-793-00 PIPE.INJECTION * 1 131507930
11 |BR13-150-794-00 PIPE.INJECTION * 1 131507940
12 |BR19-910-602-10 CLAMP * 4 199106021
13 |BR01-011-062-50 BOLT * 2 010110625
14 |BR02-310-000-60 NUT * 2 023100006
15 |BR13-123-628-00 SCREW * ! 131236280
16 |BR02-510-000-60 SEAL WASHER * 1 025100006
17 |BR13-160-626-00 PIPE.RETURN * 1 131606260
18 |BR16-520-664-00 COVER * 1 165206640
19 |BR13-099-613-00 GASKET * 1 130996130
20 ([BR01-131-061-20 BOLT * 2 011310612
21 ([BR18-560-653-00 HARNESS.WIRE * ! 185606530
22 (BR02-310-000-40 NUT * 3 023100004
23 |BR18-536-622-00 PLUG.GLOW * 3 185366220
24 |BR18-537-639-00 CONNECTOR * 1 185376390




FIG.008 ROCKER ARM

25

SB01-008A-
S |TYPE OF MODEL| |
KEY PART CODE DESCRIPTION P Ee7al T REMARKS
C | pas01 c
1 |BR12-003-719-00 ROCKER ARM ASSY * 1 120037190
2 |[BR12-036-632-00 ROCKER ARM * 3 120366320
3 |BR12-036-633-00 ROCKER ARM * 3 120366330
4 |[BR19-948-622-00 |SCREW * 6 199486220
5 |[BR02-010-907-60 NUT * 6 020109076
6 |[BR12-031-632-00 SHAFT.ROCKER ARM * ! 120316320
7 |BR19-821-766-00 [SPRING * 2 198217660
8 |[BR05-210-010-00 O-RING * ! 052100100
9 |[BR19-843-637-00 PLUG * 1 198436370
10 |[BR03-030-041-60 SPRING PIN * 2 030300416
11 |BR01-211-062-00 [STUD BOLT * 2 012110620
12 |BR14-099-626-00 GASKET:M8 * 4 140996260
13 |BR19-848-678-00 BOLT BANJO * 2 198486780
14 | BR12-099-620-00 GASKET * 1 120996200
15 |[BR01-131-062-50 BOLT *| 2 011310625
16 |BR02-310-000-60 NUT * 3 023100006
17 |BR01-210-925-90 [STUD BOLT * 3 012109259
18 |BR14-060-741-00 PIPE.OIL * 1 140607410




26

FIG.009 HEAD COVER

SB01-009A-
S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P "E673L O|R REMARKS
C | p4a501 L|P
1 [BR11-199-647-00 GASKET:HEAD COVER * 1 111996470
2 |BR11-121-789-00 COVER.CYLINDER HEAD * 1 111217890
3 |BR11-066-624-00 [STOPPER.OIL * 1 110666240
4 |BR11-066-625-00 OIL STOPPER * 1 110666250
5 |BR01-560-040-60 [SCREW * 4 015600406
6 |[BR14-099-638-00 GASKET * 3 140996380
7 |BR02-450-000-60 CAP NUT * 3 024500006
8 |[BR19-843-601-00 CAP * ! 198436010
9 |[BR05-210-040-00 O-RING * 1 052100400
10 |BR11-056-607-00 VALVE.BREATHER * 1 110566070
11 |BR01-110-040-80 BOLT * 4 011100408
12 |BR01-131-067-00 BOLT * 3 011310670
13 |BR02-310-000-60 NUT * 2 023100006
14 |BR13-556-662-00 ELBOW.INTAKE:SB * 1 135566620
15 |BR13-599-675-10 GASKET:AIR INTAKE * 1 135996751
16 |BR01-131-062-00 BOLT * 2 011310620




FI1G.010 WATER PUMP/THERMOSTAT CASE

27

16
14
SB01-010A-
S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION (F:’ EG73L I; REMARKS
D4501
1 [BR14-501-715-10 PUMP ASSY.WATER * 1 145017151
2 |BR14-599-664-00 GASKET * ! 145996640
3 |BR14-514-649-00 PLATE.SET * 1 145146490
4 |BR14-599-663-00 GASKET * 1 145996630
5 |BR02-310-000-60 NUT * 2 023100006
6 |[BR01-131-063-50 BOLT * 3 011310635
7 |BR01-131-065-00 BOLT * 6 011310650
8 |BR14-521-634-10 CASE.THERMOSTAT * 1 145216341
9 |[BR14-599-674-00 GASKET * 1 145996740
10 |BR19-821-741-00 SPRING * 1 198217410
11 |BR14-520-632-00 THERMOSTAT COMPL * 1 145206320
12 |BR19-848-771-00 CONNECTOR * 1 198487710
13 |BR06-450-001-00 PLUG * 1 064500010
14 |BR02-510-001-60 SEAL WASHER * 2 025100016
15 |BR01-010-957-60 BOLT * ! 010109576
16 |BR18-520-633-20 SOLENOID * 1 185206332




28

FIG.011 COOLING FAN/ALTERNATER/OIL FILTER

17
18
SB01-011A-
S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P Eg7ar o|R REMARKS
C | p4a501 L|P
1 |BR11-539-755-00 PULLEY.CRANKSHAFT * 1 115397550
2 |[BR02-080-001-80 NUT * ! 020800018
3 |[BR03-410-050-80 KEY * 1 034100508
4 |[BR14-533-649-00 PULLEY.FAN * 1 145336490
5 |[BR14-530-659-00 FAN.COOLING * 1 145306590
6 |[BR01-131-064-00 BOLT * 4 011310640
7 |[BR08-010-908-30 V-BELT:FM29 * ! 080109083
8 |[BR18-572-689-00 |PLATE.ADJUSTING * ! 185726890
9 [BR18-504-644-00 ALTERNATOR ASSY * 1 185046440
10 |BR01-151-083-00 BOLT * | 1 011510830
11 |BR02-310-000-80 [NUT * 1 023100008
12 |BR01-151-087-50 BOLT * 1 011510875
13 |BR02-610-000-80 WASHER * 1 026100008
14 |BR02-610-901-70 WASHER * 1 026109017
15 |BR19-923-683-00 COLLAR * ! 199236830
16 |BR01-151-081-60 BOLT * 1 011510816
17 |BR14-054-602-00 JOINT.FILTER * 1 140546020
18 |BR14-051-703-00 [FILTER.OIL * 1 140517030
19 |BR14-538-692-00 HOLDER.FAN * 1 145386920




FIG.012 ACCESSORY PARTS

29

3
4
SB01-012A-
S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P [E673L R REMARKS
C | pas01 P
1 [BR31-499-001-30 GASKET * ! 314990013
2 |BR11-015-635-00 HOLDER ASSY.BEARING * ! 110156350
3 |BR13-172-614-00 COUPLING * 1 131726140
4 |BR05-230-040-00 O-RING * 1 052300400
5 |BR05-240-040-00 O-RING * 1 052400400




FIG.013 INJECTION PUMP ASSY/INJECTOR ASSY

1

0.
@-@ |
O, TR
o
SB01-013A-
S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P ["E673L o|R REMARKS
C | D4501 L|P
1 |BR13-101-002-10 PUMP ASSY.INJECTION * 1 131010021
2 |BR13-142-618-00 GASKET * 2 131426180
3 |[BR13-123-619-00 [EYE BOLT * 1 131236190
4 |BR13-124-613-00 JOINT * 1 131246130
5 [BR13-140-648-00 INJECTOR * 3 131406480
6 [BR13-144-606-90 NUT * 1 131446069
7 |[BR13-142-621-00 WASHER * 1 131426210
8 |BR13-143-764-00 [SHIM SET * 1 131437640
9 |BR13-141-626-00 NOZZLE ASSY * 1 131416260




FIG.014 ALTERNATER ASSY

31

—27 (1~26)
SB01-014A-
S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION (F:’ EG73L I; REMARKS
D4501
1 [BR18-544-622-10 SERVICE PARTS * 1 185446221
2 |BR18-544-622-30 RETAINER PLATE * 1 185446223
3 |BR18-544-622-40 BALL BEARING * 1 185446224
4 |BR18-544-622-70 STUD BOLT * 2 185446227
5 |BR18-544-625-80 BOLT * 4 185446258
6 |[BR18-544-624-00 ROTOR ASSY * ! 185446240
7 |BR18-544-624-10 BALL BEARING * 1 185446241
8 |BR18-544-624-20 BEARING COVER * 1 185446242
9 |[BR18-544-622-80 REAR END FRAME * 1 185446228
10 |BR18-544-623-80 BOLT * 2 185446238
11 |BR18-544-625-90 NUT * 2 185446259
12 |BR18-544-622-90 HOLDER ASSY * 1 185446229
13 |BR18-544-623-70 SERVICE PARTS * 1 185446237
14 |BR18-544-623-90 NUT * 1 185446239
15 |BR18-544-630-70 REGULATOR ASSY * ! 185446307
16 |BR18-544-626-20 SCREW * 2 185446262
17 |BR18-544-626-10 SCREW * 1 185446261
18 |BR18-544-626-00 BOLT * 6 185446260
19 |BR18-544-630-60 HOLDER ASSY. BRUSH * 1 185446306
20 ([BR18-544-623-10 BRUSH SUB ASSY * 2 185446231
21 ([BR18-544-623-20 SPRING * 2 185446232
22 |(BR18-544-630-80 COVER END * 1 185446308
23 |BR18-544-624-50 BOLT * 3 185446245
24 |BR18-544-624-40 COLLAR * 1 185446244
25 |[BR18-544-624-30 PULLEY * 1 185446243
26 [BR18-544-623-60 SERVICE PARTS * ! 185446236
27 |BR18-504-644-00 ALTERNATOR ASSY * 1 185046440




32

FIG.015 STARTER MORTOR ASSY

——23(1~22)
SB01-015A-

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P "E673L O|R REMARKS

C | p4a501 L|P
1 [BR18-584-667-70 [YOKE ASSY * ! 185846677
2 |BR18-584-667-60 ARMATURE ASSY * ! 185846676
3 |[BR18-584-667-50 CLUCH SUB ASSY * 1 185846675
4 |BR18-584-667-40 HOUSING ASSY * 1 185846674
5 |BR18-584-667-30 [SWICH ASSY * 1 185846673
6 |[BR18-584-667-20 HOLDER ASSY * 1 185846672
7 |BR18-584-667-10 [SERVICE PARTS * 1 185846671
8 |[BR18-584-655-20 PINION * ! 185846552
9 [ BR18-584-637-10 ROLLER * 5 185846371
10 |BR18-584-655-10 RETAINER * 1 185846551
11 |BR18-584-628-60 STEEL BALL * 1 185846286
12 |BR18-584-656-00 SPRING * 1 185846560
13 |BR18-584-667-00 SPRING * 4 185846670
14 |BR18-584-655-80 BOLT * 2 185846558
15 |BR18-584-666-90 BOLT * 2 185846669
16 |[BR18-584-666-80 SCREW * 2 185846668
17 |BR18-584-637-80 NUT * 1 185846378
18 |BR18-584-654-90 BEARING * 1 185846549
19 |BR18-584-654-80 BEARING * 1 185846548
20 |[BR18-584-656-10 IO-RING * 2 185846561
21 ([BR18-584-666-70 BUSHING * ! 185846667
22 (BR18-584-640-10 RUBBER CAP * 1 185846401

* 1

N
w

BR18-508-667-00

MOTOR ASSY.STARTING

185086670




CHASSIS

1776-097-120-00






FIG. 1 RADIATOR SYSTEM

— 17

(ENGINE)
(ENGINE)

v
%ﬁs

~

1776-102 -0100

~J

35

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—OoO0

TIO

REMARKS

1776-102-200-00

RADIATOR ASSY

1

1650-102-202-10

CAP

1776-102-001-00

HOSE/RADIATOR/INLET

J061-224-032-00

CLAMP/WIRE/24-32

J061-230-038-00

CLAMP/WIRE/30-38

1776-102-002-00

HOSE/RADIATOR/OUTLET

J061-230-038-00

CLAMP/WIRE/30-38

J061-224-032-00

CLAMP/WIRE/24-32

1776-102-003-00

NET

1614-102-003-00

HOSE/205

J062-147-159-00

CLIP/HOSE/14.7-15.9

1776-102-210-10

SHROUD COMP

1675-102-002-00

INSULATOR

1776-102-004-00

INSULATOR/1140

V210-360-602-00

BOLT,SP/M6X20

1684-604-006-00

TRIM/170

1705-102-240-20

RESERVETANK

ASSY

6221-408-008-00

CAP

6221-408-009-00

PACKING

6221-408-010-00

HOSE/RUBBER

1705-102-251-10

PIPE

1705-102-252-20

HOSE/RUBBER

6221-408-013-00

CLAMP

1376-402-003-00

BAND,WIRE/140

B k| k| k| X k| k| k| R X k| k| k| K| k| k| k| K| X|F| k| ¥ ¥ XOODW

BN R R R R R R RN R NRN R R R R R R R R R




36

\
Y

FIG. 2 MUFFLER SYSTEM

|~
|
H .
11 o
™. !
NG
Al T
e N \
> NN RIS
[ s \*\\\\:\g\\ el
@yv”’m/ NN ‘L'
SN NN
\\ | (’/ /}\‘\\I S
e > \/
\\\\\:\Vf B P
6-1
1776-103 -0100
S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P [Ty318% o|r REMARKS
C E3 L [P
1 |1776-103-210-00 MUFFLER COMP * 1
2 |V211-560-802-00 BOLT,S/M8X20/7T * 4
3 [1672-103-001-00 CLAMP/32 * 1
4 |2144-415-003-00 BOLT/M8X20(22) * 1




FIG. 3 CLEANER(AIR)SYSTEM

12

1776-104 -0100

37

@ 9
\\§

®

(ENGINE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1776-104-210-00

CLEANER/AIR ASSY

1

1725-104-312-00

GASKET

1725-104-330-00

CAP COMP

1725-104-332-00

CLAMP COMP

1725-104-333-00

VALVE/UNLOAD

1725-104-313-00

FILTER COMP

1801-104-205-00

NUT/CLIP

1776-104-001-00

HOSE/CLEANER/OUTLET

© 00N OGS~ WN P

J061-247-055-00

CLAMP/WIRE/47-55

1776-104-002-00

PLATE/CLEANER

V211-260-801-60

BOLT,S/M8X16

1776-104-003-00

HOSE

k| k| k| K| X[ X | k| k| K| X F| XOTW

N RN RN RN R RN R R

V211-360-802-00

BOLT,SP/M8X20




38

(ENGINE)

1776-105 -0100

FIG. 4 FILTER SYSTEM

78

RN
[N . r]Z
! \‘\\ \\\\ g

T _(ENGINE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

1774-105-200-00

FILTER/FUEL

1

1774-105-202-00

CUP

1774-105-203-00

ELEMENT

1774-105-204-00

RING/O

1774-105-205-00

RING/O

V211-360-802-00

BOLT,SP/M8X20

1776-105-003-00

HOSE/08X13X170

1650-111-034-00

CLIP/HOSE/11-13

O[O0 |N O 0D WN|F-

1776-105-002-00

HOSE/08X13X95

=
o

1650-111-034-00

CLIP/HOSE/11-13

=
[N

1776-105-001-00

HOSE/500

k| k| k| K| X[ K| K| K| X X XOTW

N NN RN R R R R Rk

[
N

J062-087-093-00

CLIP/HOSE/8.7-9.3




17

1776-111C-0100

FIG. 5 TANK(FUEL)SYSTEM

(ENGINE)

13 E.
L//

39

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1776-111-001-00

TANK/FUEL

1776-111-004-00

INSULATOR/50

V211-360-802-00

BOLT,SP/M8X20

4101-102-038-00

WASHER/24X9X3.2

1774-111-310-10

CAP/NONLEAK ASSY

1729-111-283-00

PLATE

1729-111-284-00

PACKING

1774-111-311-00

PACKINGA

1776-111-210-00

GAUGE/FUEL  ASSY

1416-621-037-00

PACKING/RUBBER

V360-260-004-00

NUT/WASHER/M4

1776-111-300-00

BRACKET/TANK/3 COMP

V211-360-802-00

BOLT,SP/M8X20

2139-505-002-00

GROMMET

1760-604-001-00

INSULATOR

1776-111-003-00

CUP/FUEL

P103-112-003-20

HOSE/700

| K| k| k| k| H| K| k| k| K| K| k| k| K| F| ¥ F XIOODW

N R R R R o RO R R R R R R AN R R

V362-260-008-00

NUT/WASHER/M8




40 FIG. 6 BATTERY SYSTEM

L

\\
.
\\

T 9
? \\
=10
A3

(ENGINE)

1776-112A-0100

TYPE OF MODEL | |

TN3185 T
E3 c

KEY PART CODE DESCRIPTION REMARKS

—00
TITO

1776-112-220-00 BRACKET/BATTERYCOMP !

V211-360-801-60

BOLT,SP/M8X16

1421-603-004-00

BUSH,LEVER

3666-202-005-10

PAD/50

1672-112-240-10

BATTERY/44B19R ASSY

V301-260-006-00

NUT/M6

1776-112-001-10

STOPPER/BATTERY

1593-112-002-50

BOLT,BATTERY

O[O0 |N O 0D WN|F-

1776-112-310-10

CABLE/BATTERY ASSY

=
o

3817-401-001-00

NUT/M08

=
[N

3662-260-003-00

CABLE/BATTERY/420

[
N

V211-360-801-60

BOLT,SP/M8X16

[
w

1560-666-004-00

BAND

[
»

1776-112-002-00

INSULATOR/BATTERY

=
[y

1527-604-002-00

CLIP(B)

=
(=2}

1776-601-003-20

PLATE/LOCK

[
ﬂ

V210-360-601-20

BOLT,SP/M6X12

B k| k| K| R | k| k| K| K[ X | k| K K| X X FXOTW

N RN R R R R R R R RN R RN o




FIG. 7 PEDAL(ACCELERATOR)SYSTEM

//’/ 1
~

e
(ENGINE)
1776-116 -0100
S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P [Tvaigs T|0|R REMARKS
C E3 C|L|P
1 |1776-116-200-10 CABLE/ACCELERATOR * 1
2 |V500-162-001-50 PIN,SPLIT/2X15 * 1
3 |V411-260-006-00 WASHER,PL/M6 * 1
4 |1414-312-002-00 SPRING,TENSION/53 * 1




42

FIG. 8 LEVER(ACCELERATOR)SYSTEM

L4

(ENGINE)

-

[

1776-117B-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

1776-117-210-10

LEVER COMP

1

1776-117-003-00

GRIP

1596-512-002-10

LINING/11X30X03

1593-117-003-10

SPRING,DISK

1776-201-011-00

NUT/FLANGE/M10

V304-260-010-00

NUT/M10

1776-117-200-00

CABLE/THROTTLE ASSY

V500-162-001-50

PIN,SPLIT/2X15

O[O0 |N O 0D WN|F-

1776-117-002-00

HOLDER

k| k| K[ X | X | | X X¥OTDW®W

B R R R R R Rk




(ENGINE)

FIG. 9 CLUTCH(MAIN)SYSTEM

1776-120A-0100

43

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1776-120-001-50

HOUSING/CLUTCH

1

V211-661-004-50

BOLT,SP/M10X45/7T

V211-560-802-00

BOLT,S/M8X20/7T

V251-340-802-00

STUD/M8X20/7T

V251-340-804-00

STUD/M8X40/7T

V211-660-803-50

BOLT,SP/M8X35/7T

V304-460-008-00

NUT/M8/7T

V401-160-008-00

WASHER,SP/M8

© 00N OGS~ WN P

1421-433-004-00

PIN,KNOCK

V411-260-008-00

WASHER,PL/M8

1544-120-008-10

PIPE,BREATHER

1716-501-006-10

HOSE/BREATHER

J062-138-148-00

CLIP/HOSE/13.8-14.8

V211-661-003-50

BOLT,SP/M10X35/7T

V304-460-010-00

NUT/M10/7T

V411-260-010-00

WASHER,PL/M10

V401-160-010-00

WASHER,SP/M10

V523-101-002-40

PIN,ST,B/10X24

V782-160-000-4B

PLUG/SCREW/SEAL

V760-150-000-00

NIPPLE,GREASE

V720-103-502-50

O-RING/1A,P25

1776-120-002-00

FORK

1776-120-240-00

ARM/CLUTCH

COMP

1776-120-230-00

RBB/CLUTCH/RELEASE

V580-140-302-00

PIN,SPRING/3X20 W

1776-120-210-00

COVER/CLUTCH/18 COMP

1776-120-220-00

DISC/CLUTCH/180 COMP

V211-260-801-60

BOLT,S/M8X16

W O R R R R RN NRER DNDNDDNNDN O R R R NN SN NRCNBDNDN

V523-100-801-60

PIN,ST,B/8X16

bl k| k| k| k| | R k| k| k| K| k| k| | K| K| k| k| K| K| k| K| K| K|k X ¥ ¥ FOTDW




44

FIG.10 PEDAL(CLUTCH)SYSTEM

1776-122 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

1776-122-200-10

PEDAL/CLUTCH COMP

1

1432-616-002-00

RUBBER,CUSHION

V760-150-000-00

NIPPLE,GREASE

V401-160-006-00

WASHER,SP/M6

1696-120-001-00

BOLT/SM/M08X40

V304-260-008-00

NUT/M8

1836-312-002-00

PAD

3662-223-003-00

ROD/TENSION/08X140

O[O0 |N O 0D WN|F-

1742-504-004-00

ROD/M08X120

=
o

1444-122-002-00

TURNBUCKLE/M8

=
[N

V304-260-008-00

NUT/M8

[
N

1560-132-007-30

NUT/LH/MO08

[
w

V500-162-002-00

PIN,SPLIT/2X20

[
»

V411-260-008-00

WASHER,PL/M8

=
[y

1673-314-001-00

SPRING/HE106

=
(=2}

1776-122-001-00

HOOK

[
ﬂ

V411-260-006-00

WASHER,PL/M6

[
o

V500-162-001-50

PIN,SPLIT/2X15

[
©

1776-122-260-00

BRACKET/SWITCH COMP

N
o

V211-360-802-00

BOLT,SP/M8X20

Bl k| k| k| k| R k| k| k| K| | k| k| K| X X| k| K| ¥ XOTODW

N R R R R ENNR R R R R R R R R R R




1776-125 -0100

FIG. 11 SHAFT(INPUT)SYSTEM

45

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1776-125-001-10

SHAFT/INPUT

1

1729-202-014-00

BEARING/BALL

V704-140-020-00

RING,SNAP/20 C

V705-140-047-00

RING,SNAP/47 C

1
2
3
4
5

1673-431-001-10

COUPRING/16X27X55

¥ k| X K| XIOTDW

1
2
1
1




46

FIG.12 CASE(MISSION/FRONT)SY STEM

1776-201B-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

1776-201-004-00

CASE/TRANSMISSION/FR

1

V251-341-003-00

STUD/M10X30/7T

1688-201-055-20

CASE/TRANSMISSION/RE

V252-341-003-00

STUD/M10X30/7T

V252-341-003-50

STUD/M10X35/7T

V211-661-004-00

BOLT,SP/M10X40/7T

1776-201-011-00

NUT/FLANGE/M10

V251-361-202-5D

STUD/M12X25/7T,SEAL

O[O0 |N O 0D WN|F-

V252-341-005-50

STUD/M10X55/7T

=
o

V252-341-205-00

STUD/M12X50/7T

-
-

V252-341-003-00

STUD/M10X30/7T

=
N

1427-201-007-00

PLUG,DRAIN

=
w

V720-102-401-60

O-RING/1A,P16

[IY
H

3737-172-011-00

CLAMP,HARNESS

=
[y

1776-201-002-10

METAL/INPUT

=
(=2}

V231-360-802-50

FLANGEBOLT/M8X25

-
ﬂ

V523-101-002-40

PIN,ST,B/10X24

=
[o]

1776-201-003-00

METAL/PTO

=
©

V523-101-002-40

PIN,ST,B/10X24

N
o

V231-360-802-50

FLANGEBOLT/M8X25

N
=

1444-314-009-10

CAP,PTO SHAFT

N
N

V210-360-601-60

BOLT,SP/M6X16

N
w

1776-201-710-00

GAUGE/OIL ASSY

N
H

1518-306-203-10

PACKING

Bl k| k| k| N k| k| k| K| X k| k| k| K[ | k| k| K| X|H| | K| ¥ XOODW

BRI N R O N RN R R RN N NNN O R RPN




1776-202 -0100

FIG. 13 GEAR(INPUT)SYSTEM

47

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1776-202-001-10

GEAR/SPUR/15

1

V744-120-350-70

SEAL,OIL/TC20357

V600-110-620-40

BEARING,RB/6204

V600-110-630-50

BEARING,RB/6305

V704-140-025-00

RING,SNAP/25 C

1776-202-002-10

SHAFT/CHANGE

1776-202-003-00

GEAR/SPUR/19-25

1776-202-004-00

GEAR/SPUR/32

© 00N OGS~ WN P

1776-202-005-00

GEAR/SPUR/14-33

1776-202-006-00

BEARING/NEEDLE

V607-110-620-40

BEARING,RB/6204NR

V704-140-020-00

RING,SNAP/20 C

| k| k| K| X[ K| k| ¥ X X FXOTW

R R R R R R R R R R R




48

FIG. 14 PINION(DRIVE)SYSTEM

1776-203A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

1776-203-200-00

GEAR/07-42 SET

1

1594-218-001-00

BEARING/BALL 6305SH2

1491-203-006-10

BEARING

1427-203-002-00

RING,SNAP/25

1776-203-001-00

GEAR/SPUR/16-34

1776-203-002-00

GEAR/SPUR/17-24

1776-203-003-00

GEAR/SPUR/30

1776-203-004-00

GEAR/SPUR/33

O[O0 |N O 0D WN|F-

1776-203-005-00

BEARING/NEEDLE

=
o

1434-203-002-00

COLLAR, THRUST

=
[N

V600-110-620-40

BEARING,RB/6204

[
N

V705-140-047-00

RING,SNAP/47 C

| k| k| K| K| K| K| K| X X XOTW

B R RN R R R R R Rk




FIG. 15 GEAR(REVERSE)SY STEM

b

6

1776-204 -0100

49

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1776-204-001-00

GEAR/SPUR/20-23

1

1776-203-005-00

BEARING/NEEDLE

P103-208-005-10

WASHER/22X38X02

V704-140-022-00

RING,SNAP/22 C

1776-204-002-20

SHAFT/REVERSE

o 0d WINP

V580-140-601-60

PIN,SPRING/6X16 W

¥ k| k| *| ¥ X IOTW

1
2
1
1
1




50

FIG.16 GEAR(AWD)SYSTEM

1776-205 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

1776-205-001-00

GEAR/SPUR/20

1

1776-205-002-00

GEAR/SPUR/30

V600-110-620-40

BEARING,RB/6204

¥ * X XOTW

1
2
1

AIWIN |

V744-120-350-70

SEAL,OIL/TC20357




1776-207B-0100

FIG.17 LEVER(MAIN)SYSTEM

51

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1776-207-006-00

METAL/SHIFT/3

1

V211-360-803-00

BOLT,SP/M8X30

V523-100-801-60

PIN,ST,B/8X16

1776-207-200-30

LEVER/MAIN COMP

1600-502-003-00

BOLT,SM/M08X25

V304-260-008-00

NUT/M8

1776-207-002-00

GRIP/14X55

1776-207-008-00

BOOT

© 00N OGS~ WN P

1776-207-004-00

WASHER/16X28X02

1776-207-220-00

TUBE/SHIFT/MAIN COMP

1544-215-015-00

BEARING

V705-140-028-00

RING,SNAP/28 C

V723-102-003-00

O-RING/1A,S30

V211-260-802-00

BOLT,S/M8X20

1776-207-230-10

ARM/SHIFT/MAIN COMP

1614-215-006-00

SPRING/HC060

1544-215-016-00

BOOT,CHANGE

WIRE

1776-207-003-20

PLATE/GUIDE/MAIN

V211-560-802-00

BOLT,S/M8X20/7T

1544-120-008-10

PIPE,BREATHER

1716-501-006-10

HOSE/BREATHER

J062-138-148-00

CLIP/HOSE/13.8-14.8

X | k| k| R X k| k| k| H | k| k| k| K| X | k| k| K| X X[ k| F ¥ X OTODW

B R RN RN R R R R RN R R R R R NN RN o




>z FIG. 18 LEVER(SUB)SYSTEM

1776-208B-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185

—0o0

TGO

REMARKS

1776-208-300-10

ARM/SHIFT/SUB

V720-102-401-60

O-RING/1A,P16

1776-208-220-20

LEVER/SUB COMP

1600-502-003-00

BOLT,SM/M08X25

V304-260-008-00

NUT/M8

1776-208-002-00

GRIP/SUB

1776-208-004-00

TRIM/01X170

0N O WN|-

1760-604-001-00

INSULATOR

k| K| K| X | X XOTDW




FIG.19 LEVER(CHANGE/SUB/4WD)SY STEM

1776-209A-0100

53

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

o--

TIO

REMARKS

1776-209-001-00

FORK/SHIFT/4AWD

1

1776-209-200-00

STAY/SHIFT/AWD COMP

V580-140-502-50

PIN,SPRING/5X25 W

WIRE

1776-209-300-10

ARM/SHIFT/4AWDCOMP

V720-102-401-60

O-RING/1A,P16

V201-261-001-6B

BOLT/M10X16,SEAL

1650-259-010-00

SPRING/HC023

© 00N~ WN P

V682-200-001-00

BALL,STEEL

1776-209-031-00

LEVER/4WD

V304-460-012-00

NUT/M12/7T

V401-160-012-00

WASHER,SP/M12

V411-260-016-00

WASHER,PL/M16

2171-213-002-00

GRIP/04X12X50

k| k| k| K| K[ k| | X[ K|k F| X ¥OTW

BN R R R R R RN R R R R




54

FIG.20 LEVER(CHANGE/MAIN)SYSTEM

1776-210 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

1776-210-001-10

STAY/SHIFT/MAIN/3-N-

1

1776-210-002-10

STAY/SHIFT/MAIN-SUB

1776-210-003-20

FORK/SHIFT/1-N-R

1776-210-004-20

FORK/SHIFT/3-N-2

1650-259-010-00

SPRING/HC023

V682-200-001-00

BALL,STEEL

V720-102-401-00

O-RING/1A,P10A

V580-140-502-50

PIN,SPRING/5X25 W

O[O0 |N O 0D WN|F-

V704-140-014-00

RING,SNAP/14 C

=
o

1776-210-005-10

FORK/SHIFT/SUB

-
-

1650-259-010-00

SPRING/HC023

=
N

V682-200-001-00

BALL,STEEL

| k| k| K| K| K| k| K| X X XOTW

B R R NN NN R R R




FIG.21 GEAR(PTO)SYSTEM

16-2

1776-211 -0100

TYPEOFMODEL| | | C
TN3185 T|O

KEY PART CODE DESCRIPTION

TIO

REMARKS

E3 C|L

1776-211-001-10

SHAFT/DRIVE/PTO

1

1776-211-002-10

GEAR/SPUR/26

V704-140-030-00

RING,SNAP/30 C

V600-110-620-40

BEARING,RB/6204

V705-140-047-00

RING,SNAP/47 C

V607-110-620-50

BEARING,RB/6205NR

V704-140-025-00

RING,SNAP/25 C

1602-321-004-00

COUPLING/18X30X55

© 00N OGS~ WN P

1776-211-003-10

GEAR/SPUR/15

=

V600-110-620-50

BEARING,RB/6205

[y
PO

V600-110-630-30

BEARING,RB/6303

k| k| k| K| X[ | k| ¥ X XIOTODW

R R R R R R R RN R




56

FIG.22 SHAFT(PTO)SYSTEM

4
1776-212 -0100
S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P [Ty31es o|R REMARKS
C E3 L [P
1 |1776-212-001-10 |GEAR/SPUR/30 * 1
2 [1729-202-011-00 BEARING/BALL * 1
3 [1729-202-004-00 BEARING/BALL * 1
4 |V744-135-550-80 SEAL,OIL/TC35558 * 1




FIG.23 LEVER(PTO)SYSTEM

1776-216B-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

o--

—OoO0

TIO

REMARKS

1776-216-300-00

ARM/SHIFT/PTO

1

V720-102-401-60

O-RING/1A,P16

V201-261-001-6B

BOLT/M10X16,SEAL

1650-259-010-00

SPRING/HC023

V682-200-001-00

BALL,STEEL

1776-216-002-20

LEVER/PTO

V304-460-012-00

NUT/M12/7T

V401-160-012-00

WASHER,SP/M12

V411-260-016-00

WASHER,PL/M16

k| k| K[ XX | k| ¥ ¥ XOTDW

BN R R R R R NN

B(DW\IO".HAOONH

3680-214-004-00

GRIP/04X12X50




58

1776-218 -0100

FIG. 24 COVER(SHIELD)SYSTEM
(EXCEPT R TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

1774-218-001-00

COVER/SHIELD

1

1776-218-210-00

BRACKET COMP

1719-312-001-00

U-NUT

V231-360-801-60

FLANGEBOLT/M8X16

oD WINEP

V411-260-008-00

WASHER,PL/M8

¥ k| k| X ¥ X IOTW

1
2
1
2
2

V231-361-201-60

FLANGEBOLT/M12X16




1776-218A-0100

FIG.25 COVER(SHIELD)SYSTEM (R TYPE)

59

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1774-218-001-00

COVER/SHIELD

1

1774-218-210-00

BRACKET COMP

1719-312-001-00

U-NUT

V231-360-801-60

FLANGEBOLT/M8X16

¥ k| X K| XIOTDW

N N N -

g WwnN e

V411-260-008-00

WASHER,PL/M8




60

1776-304 -0100

FIG. 26

CASE(DIFF)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

1776-304-510-00

CASE/DIFFERENTIAL/RE

1

1776-304-511-00

CASE/DIFF

1776-304-512-00

GEAR/BEVEL/12

1776-304-513-00

GEAR/BEVEL/14

1776-304-514-00

SHAFT/PINION

1776-304-515-00

WASHER/PINION

1776-304-516-00

WASHER/32X48X01

1776-304-517-00

PIN/PARALLEL/08X32

O[O0 |N O 0D WN|F-

V523-100-801-60

PIN,ST,B/8X16

=
o

V211-560-802-50

BOLT,S/M8X25/7T

=
[N

1725-304-101-00

BEARING/6009/KBC

[
N

1805-202-025-00

BEARING/BALL/6010C

[
w

1427-201-012-00

METAL,DIFF-CASE LH

[
»

1427-201-013-10

METAL/DIFF/RH

=
[y

1427-201-014-10

SHIM,DIFF-CASE A

=
(=2}

1427-201-015-10

SHIM,DIFF-CASE B

[
ﬂ

V211-560-802-50

BOLT,S/M8X25/7T

[
o

1776-304-001-20

GEAR/SPUR/11/LH

[
©

1776-304-002-10

GEAR/SPUR/11/RH

N
o

1805-202-011-00

BEARING/BALL/6206

N
=

1776-304-005-00

CLUTCHI/DIFF

N
N

1427-301-014-10

FORK/SHIFT/DIFFLOCK

N
w

1427-301-015-10

STAY,SHIFTER

N
H

1427-301-016-00

CAM,DIFF-LOCK

N
(4]

V530-240-502-40

PIN/GROOVE

N
2]

1427-301-018-00

SPRING,PRESS/40

N
~

V720-102-401-00

O-RING/1A,P10A

N
o)

1774-304-021-00

ARM/DIFF

N
©

V304-260-010-00

NUT/M10

w
o

V401-160-010-00

WASHER,SP/M10

%l k| k| k| R k| k| k| R X k| k| k| K| N k| K| K| X | k| k| K| K| X[ k| k| K| X X X OTW

B B R R R R R R R R NR R oo AR R R R AR R NNRNN R




1776-306C-0100

HOUSING(AXLE/REAR)SYSTEM

61

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—OoO0

TIO

REMARKS

1776-306-001-20

HOUSING/AXLE/LH

1776-306-002-20

HOUSING/AXLE/RH

6901-931-240-00

BOLT,SEMS/M12X40/7T

V201-361-206-00

BOLT/M12X60/7T

V304-460-012-00

NUT/M12/7T

V201-361-207-00

BOLT/M12X70/7T

V401-160-012-00

WASHER,SP/M12

V411-260-012-00

WASHER,PL/M12

© 00N OGS~ WN P

V201-361-006-00

BOLT/M10X60/7T

V304-460-010-00

NUT/M10/7T

V401-160-010-00

WASHER,SP/M10

V411-260-010-00

WASHER,PL/M10

V522-100-801-80

PIN,ST,A/8X18

1427-201-007-00

PLUG,DRAIN

V720-102-401-60

O-RING/1A,P16

b | K| k| k| X[ K| k| | X[ K| k| F| X FXIOTDTW




62

FIG.28 SHAFT(WHEEL)SYSTEM

1776-307 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

1776-307-001-00

SHAFT/WHEEL

2

1776-307-002-10

GEAR/SPUR/58

1703-307-003-00

PIPE/84

1491-307-201-00

SEAL,OIL/QLF488011.5

V600-110-630-60

BEARING,RB/6306

1729-202-008-00

BEARING/BALL

V704-140-030-00

RING,SNAP/30 C

NN NN DNNN

V707-140-080-00

RING,SNAP/R80

O[O0 |N O 0D WN|F-

6901-931-225-00

BOLT,SEMS/M12X25/7T

k| k| K[ X | X | k| X XOTDW®W




1776-309A-0100

FIG.29 PEDAL (DIFF-LOCK)SYSTEM

63

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

REMARKS

1776-309-200-30

PEDAL/DIFF  COMP

1

1518-406-006-00

COVER,PEDAL

1776-309-001-10

ROD/188

1725-271-003-00

PIN/SNAP/B

1427-301-021-00

SPRING,TENSION/121

V251-261-205-50

STUD/M12X55

V304-260-012-00

NUT/M12

NG~ WN P

V411-260-012-00

WASHER,PL/M12

k| K| X[ X | | k| XOTD®W

1
1
2
1
1
2
1




64

1776-310 -0100

FIG.30 BRAKE SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

1774-310-001-00

PLATE/PRESSURE/LH

1

1774-310-003-00

PLATE/SEPARATER

1774-310-004-00

PLATE/FRICTION

V682-200-001-90

BALL,STEEL

1774-310-002-00

PLATE/PRESSURE/RH

1774-310-003-00

PLATE/SEPARATER

1774-310-004-00

PLATE/FRICTION

V682-200-001-90

BALL,STEEL

O[O0 |N O 0D WN|F-

1776-310-200-00

CAM/BRAKE COMP

=
o

V720-102-402-20

O-RING/1A,P22

=
[N

1717-310-001-00

METAL/BRAKE

NN BN W W w P Ww w w

[
N

V721-103-111-50

O-RING/1A,G115

[
w

V231-360-802-50

FLANGEBOLT/M8X25

% | k| k| K| X[ X | K| K| K| X X FXOTW

[y
N




FIG. 31 PEDAL (BRAKE)SYSTEM (1/2)

1776-312C-0100

FIG. 9

24~30-PLEASE SEE 2/2 PAGE

16 L

65

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

REMARKS

1776-312-420-10

SHAFT COMP

1

1776-312-410-10

PEDAL/BRAKE/LH COMP

1836-312-002-00

PAD

1776-312-032-00

PIN/09X42

V500-162-502-00

PIN,SPLIT/2.5X20

1673-314-001-00

SPRING/HE106

V411-260-024-00

WASHER,PL/M24

V704-140-025-00

RING,SNAP/25 C

1776-312-220-10

PEDAL/BRAKE/RH COMP

1673-314-001-00

SPRING/HE106

V760-150-000-00

NIPPLE,GREASE

V401-160-006-00

WASHER,SP/M6

1836-312-002-00

PAD

1776-312-013-10

LOCKPLATE

1719-312-001-00

U-NUT

1776-312-300-10

ROD/482 COMP

1776-312-006-00

PIN/16X40

3820-412-051-00

NUT/M8X30

V411-260-008-00

WASHER,PL/M8

V304-260-008-00

NUT/M8

1404-312-006-00

PIN,YOKE A

V411-260-008-00

WASHER,PL/M8

V500-162-002-00

PIN,SPLIT/2X20

1740-313-300-10

LEVER/PARKING ASSY

1442-313-202-00

ROD

1444-328-273-00

SPRING

1444-328-272-00

BUTTON

1740-313-301-00

GRIP/ORANGE

V211-360-802-00

BOLT,SP/M8X20

1776-312-500-10

STAY/PARKING COMP

Xl k| ok k| X k| k| k| R N k| k| k| R | k| | K| X k| k| K| K| X[ k| Ok ¥ X F FOTDTWOW

BN R R R R RINNNNNNNDN R R R R R R R R R R R R R R




66

FIG. 31 PEDAL (BRAKE)SYSTEM (2/2)

1776-312C-0100

55~57-PLEASE SEE 1/2 PAGE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL | |

TM3185
E3

REMARKS

31

V231-360-801-60

FLANGEBOLT/M8X16

1

32

1776-312-490-00

ROD/104 COMP

33

1738-312-290-00

ROD/70 COmMP

34

1444-122-002-00

TURNBUCKLE/M8

35

V304-260-008-00

NUT/M8

36

1560-132-007-30

NUT/LH/MO08

37

1673-730-008-00

PIN/08X19

38

V411-260-008-00

WASHER,PL/M8

39

V500-162-002-00

PIN,SPLIT/2X20

40

1776-312-041-10

P1N/08X42

41

1776-312-440-10

HOLDER/SHAFT ASSY

42

3668-612-001-00

BUSH

43

V760-150-000-00

NIPPLE,GREASE

44

V401-160-006-00

WASHER,SP/M6

45

1776-312-460-10

ARM/BRAKE SET

46

V511-100-805-00

PIN,TAPER/8X50

47

1738-312-005-10

PLATE/PARKING/A

48

1738-312-006-10

PLATE/PARKING/B

49

1738-312-007-10

ROD/M12X66

50

V304-260-012-00

NUT/M12

51

2146-360-014-00

NUT(LH)(M12)

52

1627-122-008-00

PIN/10X25

53

V411-260-010-00

WASHER,PL/M10

54

V500-162-502-00

PIN,SPLIT/2.5X20

55

1432-616-002-00

RUBBER,CUSHION

56

1560-630-024-00

INSULATOR

57

V304-260-008-00

NUT/M8

58

1776-312-031-00

ARM/BRAKE

59

1776-312-520-10

ARM/BRAKE COMP

60

V304-260-012-00

NUT/M12

%l k| k| k| R k| k| k| R X k| k| k| K| | k| K| K| X k| k| K| K| X[ F| k| K| X X X OTW

N B R R R R BB BN NNNNR R R RN R RNN R R R R Rk




FIG. 31 PEDAL (BRAKE)SYSTEM (2/2)

1776-312C-0100

55~57-PLEASE SEE 1/2 PAGE

67

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

61

V401-160-012-00

WASHER,SP/M12

2

62

V411-260-012-00

WASHER,PL/M12

63

1776-312-011-00

COLLAR/22X32X35

64

3659-480-003-00

SPRING/HE110

65

1738-312-009-00

PLATE/L/28X28

¥ k| k| *| X[OTW

N N NN




°8 FIG. 32 WHEEL (STEERING)SYSTEM (U TYPE)

1773-401 -0100

1

S |[TyPEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P Tv3iss T|O|R REMARKS
C E3 C|L|P
*
*

1 |1773-401-200-00 WHEEL/STEERING/360

2 (1773-401-202-10 |[CAP/WHEEL 1




1774-401 -0100

FIG. 33 (EXCEPT U TYPE)
WHEEL (STEERING)SYSTEM

i

o
I/

/i

E -
3*;741\—4
7

69

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1774-401-200-00

WHEEL/STEERING/360

1

1773-401-202-10

CAP/WHEEL

V328-262-110-00

NUT,CASTLE/M10 P1.25

V500-162-002-00

PIN,SPLIT/2X20

Y SIS

g WwnN e

V411-260-010-00

WASHER,PL/M10

¥ k| k| F| X[OTW




70

1776-406C-0100

FIG. 34 STEERING SYSTEM(EXCEPT U TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

1776-406-004-40

WORM/24

1

1593-407-006-00

BEARING,RB/7202

1593-407-002-00

BEARING,RB/7004

1703-406-005-00

SHIM/20X42X01

V705-140-042-00

RING,SNAP/42 C

V742-120-420-60

SEAL,OIL/VC20426

1776-406-220-10

GEAR/HELICAL/28 COMP

1776-406-210-10

FLANGE/CONTROL COMP

O[O0 |N O 0D WN|F-

V721-113-106-50

O-RING/1B,G65

=
o

1729-202-015-00

BEARING/BALL

=
[N

V705-140-052-00

RING,SNAP/52 C

[
N

1776-406-003-10

COLLAR/25X34X72

[
w

V252-341-002-00

STUD/M10X20/7T

[
»

V304-460-010-00

NUT/M10/7T

=
[y

1337-721-002-00

WASHER/11X24X3

=
(=2}

V401-160-010-00

WASHER,SP/M10

[
ﬂ

1776-406-271-10

COVER/CASE

[
o

V211-360-801-60

BOLT,SP/M8X16

[
©

1776-406-280-10

COLUMN/3 COMP

N
o

1429-406-205-10

INSULATOR/STEERING

N
=

3666-202-005-10

PAD/50

N
N

V251-341-002-50

STUD/M10X25/7T

N
w

V401-160-010-00

WASHER,SP/M10

N
H

V304-460-010-00

NUT/M10/7T

N
(4]

1776-406-008-00

SHIM/0.4

N
2]

1776-406-230-00

SHAFT/STEERING COMP

N
~

1703-406-004-00

PIN/PARALLEL/06X24

N
o]

V704-140-028-00

RING,SNAP/28 C

N
©

1650-253-003-00

SPRING/HC022

w
o

V723-101-501-60

O-RING/1A,S16

Bl k| k| k| R k| k| k| R R k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

B R R R R N BB R R RNRNNNN R RN R R R R RN R R




FIG.34 STEERING SYSTEM (EXCEPT U TYPE)

1776-406C-0100

TYPE OF MODEL | |

TN3185 T
E3 c

KEY PART CODE DESCRIPTION

—OoO0
TIO

REMARKS

31 [1776-406-001-00 JARM/PITMAN 1

32 |V401-160-020-00 WASHER,SP/M20

33 |V411-260-020-00 WASHER,PL/M20

34 |V304-460-020-00 NUT/M20/7T

35 |1776-406-260-00 ROD/DRAG COMP

36 |[V401-160-012-00 WASHER,SP/M12

37 |V328-262-112-00 NUT,CASTLE/M12 P1.25

k| K| X[ X | X XOTD®W

N NN R R R R

38 |V500-163-002-00 PIN,SPLIT/3X20




72

FIG. 35 STEERING SYSTEM (U TYPE)(1/2)

30-82/28R

1776-407B-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185

—0o0

TGO

REMARKS

1776-407-510-10

COLUMN/U/3 COMP

E3
1

3666-202-005-10

PAD/50

V251-341-002-50

STUD/M10X25/7T

V401-160-010-00

WASHER,SP/M10

V304-460-010-00

NUT/M10/7T

3737-172-011-00

CLAMP,HARNESS

1776-407-001-00

PLATE/1/68X122

V211-260-802-00

BOLT,S/M8X20

O[O0 |N O 0D WN|F-

1776-407-320-00

VALVE/021/U SET

=
o

K233-021-000-00

VALVE/FLOW PRIORITY/

=
[N

K211-001-008-00

PLUG

[
N

V720-112-401-20

O-RING/1B,P12

[
w

K211-035-005-00

SPRING/HC026

[
»

V780-140-000-1T

PLUG/SCREW/SEAL

=
[y

1776-407-220-00

ADAPTER/M20-G1/ ASSY

=
(=2}

V720-112-401-10

O-RING/1B,P11

[
ﬂ

1690-509-340-10

ADAPTER/L/G1/4 ASSY

[
o

V720-112-401-80

O-RING/1B,P18

[
©

K200-103-300-00

ADAPTER/G1/4

N
o

V720-112-401-10

O-RING/1B,P11

N
=

V211-260-804-00

BOLT,S/M8X40

N
N

V211-260-805-00

BOLT,S/M8X50

N
w

1776-407-310-00

CONTROLLER/STEERING

N
H

1789-408-006-00

ADAPTER/G1/4

N
(4]

1739-401-001-00

INSULATOR/15

N
2]

1771-407-001-10

PAD/PS

N
~

1739-407-074-00

COLLAR/08X12X15

N
o]

V211-660-803-50

BOLT,SP/M8X35/7T

N
©

1728-407-076-10

PLATE/CONTROLLER

w
o

1776-407-250-00

CYLINDER ASSY

Nl k| k| k| R k| k| k| R X k| k| k| K| N k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

BN A BN R R R RN R R R R R R R NNR R R RN NN,




FIG. 35 STEERING SYSTEM (U TYPE)(2/2)

1776-407B-0100

73

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

o--

—OoO0

REMARKS

31

K185-031-302-00

SEAL/ROD

1

32

K185-031-303-00

SEAL/DUST

33

1789-408-300-10

ROD/PISTON COMP

34

K185-031-302-00

SEAL/ROD

35

K185-031-303-00

SEAL/DUST

36

V720-113-502-90

O-RING/1B,P29

37

V723-102-003-80

O-RING/1A,S38

38

1725-508-310-00

ADAPTER/L/G1/4 ASSY

39

V720-112-401-10

O-RING/1B,P11

40

P118-601-005-00

ADAPTER

41

V401-160-012-00

WASHER,SP/M12

42

V328-262-112-00

NUT,CASTLE/M12 P1.25

43

V500-163-002-00

PIN,SPLIT/3X20

44

1776-407-230-10

HOSE/285 ASSY

45

1725-408-200-10

HOSE/1250  ASSY

46

1376-402-003-00

BAND,WIRE/140

47

1425-621-004-00

HOLDER/JE/9-9

48

V211-360-801-60

BOLT,SP/M8X16

49

1789-408-011-10

HOSE/700

50

J061-112-022-00

CLAMP/WORM/12-22

51

1376-402-003-00

BAND,WIRE/140

Xl k| k| R X k| k| E | X k| k| K| X X k| K| K| X| K|k XOTOD®W

BN R R R RN RNNNR R R R R R R R R




74

FIG. 36 BRACKET(AXLE)SYSTEM
(EXCEPT UTYPE)

1776-410 -0100

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION E TIEIES cLa E REMARKS
1 |1776-410-200-10 BRACKET/AXLE ASSY * 1
2 (1564-434-222-10 BUSH/35X39X26 * 1
3 |[V780-140-000-10 PLUG/SCREW * 1
4 |V211-561-002-50 [BOLT,S/M10X25/7T * | 16




FIG. 37 BRACKET(AXLE)SYSTEM (U TYPE)

1776-410A-0100

75

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

o--

TIO

REMARKS

1776-410-310-10

BRACKET/AXLE/U ASSY

1

1564-434-222-10

BUSH/35X39X26

V780-140-000-10

PLUG/SCREW

V211-561-002-50

BOLT,S/M10X25/7T

V211-561-003-00

BOLT,S/M10X30/7T

3737-172-011-00

CLAMP,HARNESS

V411-260-010-00

WASHER,PL/M10

3650-261-001-00

CLAMP/28X55

© 00N OGS~ WN P

V411-260-010-00

WASHER,PL/M10

k| k| K[ X | X | X F XOTW

R R N N o o kR




76

FIG. 38 HITCH(FRONT)SYSTEM

< A
: / // /
9B © 6 -
N '&-: C /
FIG.36
FIG.37
1776-411A-0100
S [tyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P [Ty318% T|o|R REMARKS
C E3 C|L|P
1 [1776-411-002-00 PLATE/HITCH * 1
2 [1725-201-002-00 BOLT/S * 2
3 |1776-411-200-10 PIN ASSY * 1
4 |1776-411-210-10 PIN/30X116 COMP * 1
5 [1673-525-002-30 LINKPIN * 1
6 [1772-521-221-20 WIRE/02X300 * 1
7 |1614-702-552-00 RING * 2




FIG. 39 AXLE(FRONT)SYSTEM(L/2)

19~30-PLEASE SEE 2/2PAGE

1776-430 -0100

(EXCEPT U TYPE)

77

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

REMARKS

1776-432-210-10

GEAR/BEVEL/08-2 SET

1

1725-432-109-00

BEARING/6205HL/KBC

1725-432-107-00

COLLAR/48X52X17

1725-218-109-00

RING/SNAP/CS25

1725-219-121-00

RING/SNAP/CR52

1776-432-003-00

SEAL/OIL

1725-432-711-00

CASE/DIFFERENTIAL/FR

1725-432-712-10

PINION/BEVEL/11

© 00N OGS~ WN P

1725-432-713-00

GEAR/BEVEL/15

1725-432-714-00

PIN/12X75

1725-432-715-00

PIN/SPRING

WIRE

1725-432-801-00

BEARING/6010/KBC

1725-432-113-00

RING/SNAP/CS50

1725-432-114-00

RING/SNAP/CS40

1776-433-001-10

HOUSING/AXLE

1776-435-001-00

SHAFT/228

1776-435-002-00

SHAFT/312

1776-434-001-00

CASE/FINAL/A

1776-434-003-00

GEAR/BEVEL/11

1776-434-024-00

BEARING/6305/KBC

1725-308-103-00

RING/SNAP/CR62

1776-434-004-00

GEAR/BEVEL/15

1725-212-105-00

BEARING/6005/KBC

1776-434-002-10

CASE/FINAL/B

1776-434-007-00

SHAFT

1776-434-005-00

GEAR/BEVEL/12

1776-434-027-00

BEARING/6008/KBC

1685-434-001-00

SEAL/OIL ASSY

V600-110-690-70

BEARING,RB/6907

Xl k| k| k| X k| k| k| R X k| k| k| R | k| k| K| X k| k| k| K| X[ k| Ok ¥ X F FOTWOW

NN NN NN RN N NN R R R R RN R R R NN R R R W R e




78

FIG.

1776-430 -0100

(EXCEPT U TYPE)

\
e

40

39 AXLE(FRONT)SYSTEM (2/2)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

31

1776-434-032-00

RING/SNAP/CH55

2

32

1725-308-102-00

RING/SNAP/CS35

33

1776-434-031-00

RING/SNAP/CH47

34

1776-434-021-00

PLUG/SEAL/47

35

1776-434-008-00

SHAFT/WHEEL

36

1491-434-017-00

SEAL/QLNY35571116

37

1776-434-009-00

COVER/WHEEL

38

1725-434-116-00

BEARING/6206/KBC

39

1725-201-806-00

BEARING/6205/KBC

40

1776-434-006-00

GEAR/BEVEL/47

41

1725-304-713-00

PIN/B

@ N N N N N N N NN

42

1776-434-041-00

BOLT/FLANGE/M08X05

N
o

43

1725-434-121-00

PLUG/SCREW/R1/4

»

44

1725-434-114-00

RING/O/1A/G90

N

45

1776-434-042-00

BOLT/S/M10X35

[y
w

46

1776-434-011-00

ARM/KNUCKLE/LH

47

1776-434-012-00

ARM/KNUCKLE/RH

48

1776-434-013-00

PIN/47X19

49

1776-434-035-00

RING/O/1A/P41

50

1776-434-043-00

BOLT/S/M08X25

51

1776-434-220-00

PIN COMP

52

1776-434-039-00

BOLT/S/M10X45

53

1776-434-038-00

NIPPLE/GREASE

Nl k| k| R X k| k| k| K| k| k| k| K| X | k| k| K| X X| k| F| ¥ XOODW

N B N B NN R,




FIG. 40 AXLE(FRONT)SYSTEM (U TYPE)(1/2)

19~30-PLEASE SEE 2/2PAGE

1776-430A-0100

79

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1776-432-210-10

GEAR/BEVEL/08-2 SET

1

1725-432-109-00

BEARING/6205HL/KBC

1725-432-107-00

COLLAR/48X52X17

1725-218-109-00

RING/SNAP/CS25

1725-219-121-00

RING/SNAP/CR52

1776-432-003-00

SEAL/OIL

1725-432-711-00

CASE/DIFFERENTIAL/FR

1725-432-712-10

PINION/BEVEL/11

© 00N OGS~ WN P

1725-432-713-00

GEAR/BEVEL/15

1725-432-714-00

PIN/12X75

1725-432-715-00

PIN/SPRING

WIRE

1725-432-801-00

BEARING/6010/KBC

1725-432-113-00

RING/SNAP/CS50

1725-432-114-00

RING/SNAP/CS40

1776-433-002-00

HOUSING/AXLE/U

1776-435-001-00

SHAFT/228

1776-435-002-00

SHAFT/312

1776-434-001-00

CASE/FINAL/A

1776-434-003-00

GEAR/BEVEL/11

1776-434-024-00

BEARING/6305/KBC

1725-308-103-00

RING/SNAP/CR62

1776-434-004-00

GEAR/BEVEL/15

1725-212-105-00

BEARING/6005/KBC

1776-434-002-10

CASE/FINAL/B

1776-434-007-00

SHAFT

1776-434-005-00

GEAR/BEVEL/12

1776-434-027-00

BEARING/6008/KBC

1685-434-001-00

SEAL/OIL ASSY

V600-110-690-70

BEARING,RB/6907

Xl k| k| k| X k| k| k| R N k| k| k| R k| k| k| K| X | k| k| K| K| X[ k| Ok ¥ X F FOTDTWOW

NN NN NN RN N NN R R R R RN R R R NN R R R W R e




80

FIG. 40 AXLE(FRONT)SYSTEM (U TYPE)(2/2)

1776-430A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

31

1776-434-032-00

RING/SNAP/CH55

2

32

1725-308-102-00

RING/SNAP/CS35

33

1776-434-031-00

RING/SNAP/CH47

34

1776-434-021-00

PLUG/SEAL/47

35

1776-434-008-00

SHAFT/WHEEL

36

1491-434-017-00

SEAL/QLNY35571116

37

1776-434-009-00

COVER/WHEEL

38

1725-434-116-00

BEARING/6206/KBC

39

1725-201-806-00

BEARING/6205/KBC

40

1776-434-006-00

GEAR/BEVEL/47

41

1725-304-713-00

PIN/B

@ N N N N N N N NN

42

1776-434-041-00

BOLT/FLANGE/M08X05

N
o

43

1725-434-121-00

PLUG/SCREW/R1/4

»

44

1725-434-114-00

RING/O/1A/G90

N

45

1776-434-042-00

BOLT/S/M10X35

(=Y
D

46

1776-434-054-00

ARM/KNUCKLE/LH/U

47

1776-434-012-00

ARM/KNUCKLE/RH

48

1776-434-013-00

PIN/47X19

49

1776-434-035-00

RING/O/1A/P41

50

1776-434-043-00

BOLT/S/M08X25

51

1776-434-220-00

PIN COMP

52

1776-434-038-00

NIPPLE/GREASE

53

1776-433-003-00

STAY/CYLINDER

54

1725-304-713-00

PIN/B

55

1776-433-004-00

BOLT/STUD

56

1776-434-042-00

BOLT/S/M10X35

57

1725-501-118-00

WASHER/LOCK/M10

58

1776-433-005-00

NUT/SM/M10

59

3737-172-011-00

CLAMP,HARNESS

60

1776-433-006-00

WASHER/M10

Nl k| k| k| R k| k| k| R X k| k| k| K| X k| K| K| X k| k| K| K| X[ F| kK K| X X X OTW

BB R R N RN RNN B NN R e




FIG.41 SHAFT(DRIVE/4AWD)SYSTEM

1776-431A-0100

81

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1776-431-210-00

SHAFT/4AWD ASSY

1

V211-560-803-50

BOLT,S/M8X35/7T

1776-431-001-00

CASE/JOINT

1690-705-008-00

BOLT/M06X16

1776-431-002-00

PIPE/07X11X45

3560-503-302-00

WASHER,WIRE TENSION

V230-360-606-50

FLANGEBOLT/M6X65

NG~ WN P

V361-260-006-00

NUT,WASHER/M6

k| K| X[ X | | X X[OT®W

B R R R R RN




82 FIG. 42 HOUSING(AXLE)SYSTEM

i\ | / /I%(%
/@/ FIG.39 &’l/

: FIG.40 N

1776-433A-0100

TYPE OF MODEL | |

TN3185 T
E3 c

KEY PART CODE DESCRIPTION REMARKS

—00
TITO

V720-103-504-20 [O-RING/1A,P42 1

1518-432-250-10 CAP,OIL

1518-306-203-10 PACKING

1776-433-510-00 METAL/PIVOT/REA ASSY

1614-433-212-00 BUSH/62X67X30

V721-103-107-00 O-RING/1A,G70

1725-201-002-00 BOLT/S

k| K| K| X | X | X XOTDW

0N OHDWN| -
® N B R R Rk

6901-931-225-00 BOLT,SEMS/M12X25/7T




FIG. 43 ROD(TIE)SYSTEM

1776-436 -0100

83

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1776-436-210-00

ROD/TIE ASSY

1

1776-436-211-00

ROD/TIE

1427-433-240-30

JOINT/BALL/LH ASSY

1427-433-023-00

NUT/LH THREAD

1427-433-250-30

JOINT/BALL/RH ASSY

1427-433-022-00

NUT/M12

V401-160-010-00

WASHER,SP/M10

V327-262-110-00

NUT,CASTLE/M10 P1.25

© 00N OGS~ WN P

V500-162-502-00

PIN,SPLIT/2.5X20

k| k| X[ X | X| k| F XOTDW

N NN R R R R R




84

1776-501A-0100

FIG. 44 CASE(CYLINDER)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

0o--

—0o0

TGO

REMARKS

1776-501-300-00

CASE/CYLINDER ASSY

1

1480-501-003-00

BUSH/40X43X30

1427-501-003-00

BUSH/35X39X30

V211-661-004-00

BOLT,SP/M10X40/7T

V201-361-010-00

BOLT/M10X100/7T

V211-661-004-50

BOLT,SP/M10X45/7T

V411-260-010-00

WASHER,PL/M10

V401-160-010-00

WASHER,SP/M10

O[O0 |N O 0D WN|F-

V304-460-010-00

NUT/M10/7T

=
o

V522-100-801-80

PIN,ST,A/8X18

-
-

3737-172-011-00

CLAMP,HARNESS

=
N

1579-501-002-00

HEAD,SYLINDER

=
w

K250-001-000-00

VALVE,RELIEF ASSY

[IY
H

V720-112-401-20

O-RING/1B,P12

=
[y

K250-001-009-00

PACKING

=
(=2}

V720-112-401-20

O-RING/1B,P12

-
ﬂ

V721-113-106-00

O-RING/1B,G60

=
[o]

6901-931-240-00

BOLT,SEMS/M12X40/7T

=
©

V201-361-206-00

BOLT/M12X60/7T

N
o

V401-160-012-00

WASHER,SP/M12

N
=

1434-501-004-00

PIN,ADJ

N
N

V720-101-900-70

O-RING/1A,P7

N
w

V580-140-403-20

PIN,SPRING/4X32 W

N
H

1434-501-005-00

HOOK,SPRING

Bl k| k| k| k| k| k| k| k| X k| k| K| K| X k| K| K| K| k| k| K| X X FXOTW

B R R R R NNN RN R R R R RNN W W N RS R e

N
(4]

V201-260-801-60

BOLT/M8X16




FIG.45 ARM(LIFT)SYSTEM

7

]

1776-502 -0100

TYPEOFMODEL| | | C
TN3185 T|O

KEY PART CODE DESCRIPTION

TIO

REMARKS

E3 C|L

1825-502-001-00

SHAFT/LIFT

1

V742-135-500-60

SEAL,OIL/VC35506

1738-502-001-00

CRANKI/LIFT

1776-502-001-20

ARM/LIFT

V706-140-040-00

RING,SNAP/S40

V704-140-035-00

RING,SNAP/35 C

1716-502-004-10

PIN/19X92

V304-260-016-00

NUT/M16

© 00N OGS~ WN P

V402-160-016-00

WASHER,SP/M16

=

1782-407-006-00

WASHER/19X30X02

[y
PO

1738-502-210-10

| k| k| k| K| K| K|k F K| FKOTW

STOPPER/CRANK COMP

BN NN N NN RN




86

1672-503 -0100

FIG.46 CYLINDER SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

1421-507-002-10

PISTON

1

V720-105-705-50

O-RING/1A,P55

1416-501-011-00

RING,BACKUP

1544-503-001-20

ROD

1544-503-200-20

PIN,ROD COMP

V211-561-001-60

BOLT,S/M10X16/7T

V411-260-010-00

WASHER,PL/M10

K211-001-000-00

VALVE CONTROL ASSY

FIG 092

©(00|N O 0D WN|F-

V211-260-805-00

BOLT,S/M8X50

=
o

1434-501-006-00

SPRING, TENSION/31

=
[N

1717-503-200-10

LINK/SPOOL COMP

[
N

1434-503-001-00

LINK,CRANK

[
w

V500-162-001-50

PIN,SPLIT/2X15

[
»

V411-260-006-00

WASHER,PL/M6

=
[y

1434-503-002-00

PIN/5X17

=
(=2}

V500-162-001-50

PIN,SPLIT/2X15

[
ﬂ

V411-260-005-00

WASHER,PL/M5

[
o

1672-503-210-00

LINK/SUPPORT COMP

[
©

1434-503-250-10

PIN/SUPPORT COMP

N
o

V720-101-900-70

O-RING/1A,P7

N
=

V211-260-801-60

BOLT,S/M8X16

N
N

1434-503-260-20

LINK SHIFT ARM

N
w

V720-102-401-00

O-RING/1A,P10A

%l k| k| R X k| k| k| K| k| k| k| K| X | k| k| K| X X| | K| ¥ XOODW

B R R R R R R R R NN R R R W R R R R R R R




1776-505 -0100

FIG. 47 LEVER(POSITION)SYSTEM

87

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—OoO0

REMARKS

1776-505-310-20

BRACKET/LEVER COMP

1

W201-260-806-50

BOLT

V304-260-008-00

NUT/M8

V201-260-817-00

BOLT/M8X170

V401-160-008-00

WASHER,SP/M8

1776-505-320-10

ARM/POSITION COMP

1614-505-002-00

PLATE

1614-505-003-00

LINING/11X30X02

© 00N OGS~ WN P

1614-505-004-00

SPRING/WASHER

V411-260-010-00

WASHER,PL/M10

V304-260-010-00

NUT/M10

1776-505-004-00

SPRING/HEO053

1612-505-220-00

ARM/POSITION COMP

V580-140-502-00

PIN,SPRING/5X20 W

1776-505-001-00

LEVER/POSITION

V211-360-801-60

BOLT,SP/M8X16

1614-505-007-00

GRIP/03X17X97

1776-505-005-00

TRIM/01X268

1760-604-001-00

INSULATOR

1614-608-220-10

PLATE/STOP  COMP

1710-608-056-00

WASHER/06X33X02

1690-608-003-10

BOLT/KNOB/M06X27

V500-161-601-50

PIN,SPLIT/1.6X15

X | k| k| R X k| k| k| H| k| k| k| K| X | k| k| K| X X| | ¥ ¥ XOTODW

B R R R NN R R R R R RN R RN R R NN R R




88

FIG. 48 COVER(VALVE)SYSTEM

1726-506 -0100

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P Tv3iss O|R REMARKS
C E3 L [P
1 (1434-501-003-10 SUBCONCOVER * 1
2 |V720-112-401-20 O-RING/1B,P12 * 3
3 |V211-260-802-50 BOLT,S/M8X25 * 3




FIG. 49 PIPING(MAIN)SYSTEM(EXCEPT U TYPE)

1776-508A-0100

89

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1738-508-210-10

FILTER/SUCTION COMP

1

1776-508-250-20

PIPE/SUCTION COMP

V720-103-502-80

O-RING/1A,P28

1776-508-001-10

HOSE

J061-120-032-00

CLAMP/WORM/20-32

1776-508-300-00

ADAPTER/L/G1/2-20

V720-112-401-80

O-RING/1B,P18

1776-508-500-00

PUMP/GEAR/R5 ASSY

© 00N OGS~ WN P

V201-260-805-50

BOLT/M8X55

V401-160-008-00

WASHER,SP/M8

V201-260-811-00

BOLT/M8X110

V401-160-008-00

WASHER,SP/M8

V362-260-008-00

NUT/WASHER/M8

1776-508-270-20

PIPE/DEL COMP

1776-508-280-00

ADAPTER/M20-G3/ ASSY

V720-112-401-40

O-RING/1B,P14

1641-516-560-00

ADAPTER/L/M20 ASSY

V720-112-401-40

O-RING/1B,P14

1650-509-012-00

HOLDER/12

V211-360-801-60

BOLT,SP/M8X16

S| k| k| k| K| R k| k| | K| K| k| K| K| K|k X ¥ ¥ FXOTDW

B R R R R R RNNNNN R R RN RN R




90

FIG.50 PIPING(MAIN)SYSTEM (U TYPE)

6*{ g
7 -5

1776-509 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

1738-508-210-10

FILTER/SUCTION COMP

1

1776-509-240-20

PIPE/SUCTION/U COMP

V720-103-502-80

O-RING/1A,P28

1776-508-001-10

HOSE

J061-120-032-00

CLAMP/WORM/20-32

1776-508-300-00

ADAPTER/L/G1/2-20

V720-112-401-80

O-RING/1B,P18

1776-508-500-00

PUMP/GEAR/RS5 ASSY

O[O0 |N O 0D WN|F-

V201-260-811-00

BOLT/M8X110

=
o

V401-160-008-00

WASHER,SP/M8

=
[N

V362-260-008-00

NUT/WASHER/M8

[
N

1776-509-210-00

PIPE/DEL/F  COMP

[
w

1776-509-220-00

PIPE/DEL/RCOMP

[
»

1776-508-280-00

ADAPTER/M20-G3/ ASSY

=
[y

V720-112-401-40

O-RING/1B,P14

=
(=2}

1641-516-560-00

ADAPTER/L/M20 ASSY

[
ﬂ

V720-112-401-40

O-RING/1B,P14

[
o

1650-509-012-00

HOLDER/12

Bl | k| k| k| k| k| k| K| X | k| k| K[ X[ X| | X ¥ XIOTDW

B R R R R R R R NN N R R R N RN R

[
©

V211-360-801-60

BOLT,SP/M8X16




FIG. 51 LINK(3P)SYSTEM(R TYPE)

1776-514C-0100

91

S |TYPE OF MODEL G

KEY PART CODE DESCRIPTION Z TEITS § REMARKS
E3
1 [1776-514-220-00 LINK/LOWER COMP * | 2
2 [1560-525-001-40 [SPRING * 1
3 [1673-525-002-30 [LINKPIN * 2
4 [1738-514-001-00 PIN/22X404 * !
5 [1738-514-210-00 HUB/SPACER COMP * | 2
6 |V201-360-802-50 BOLT/M8X25/7T * | 2
7 |V305-260-008-00 NUT/M8 *| 2
8 [1776-514-600-10 CHAIN/CHECK ASSY * | 2
9 [1776-514-510-10 CHAIN/CHECK/LH COMP | *| 2
10 |1776-514-530-10 [CHAIN/CHECK/RH COMP | *| 2
11 [1776-514-501-00 NUT * | 2
12 |1776-514-007-10 BUCKLE/TURN/M12 * | 2
13 [1427-511-001-00 [PIN/10X32 * | 2
14 |V411-260-010-00 WASHER,PL/M10 * | 2
15 |V500-162-502-00 [PIN,SPLIT/2.5X20 * | 2
16 |V401-160-016-00 WASHER,SP/M16 * | 2
17 |V334-460-016-00 NUT/M16 P=1.5 * | 2
18 |1776-514-230-00 ROD/LIFT/LH COMP * !
19 [1776-514-240-00 ROD/LIFT/RH ASSY * !
20 [1776-514-250-00 ROD/LIFT/RH/B COMP * L
21 [1776-514-260-00 BACKLE/TURN COMP * !
22 |1776-514-270-00 |ROD/LIFT/RH/U COMP *» | 1
23 |1776-514-241-00 NUT * 1
24 [1427-511-005-00 PIN/16X44 * | 2
25 [3817-710-009-00 PIN,SPLIT/4X30XSUS * | 2
26 [V411-260-016-00 WASHER,PL/M16 * | 2
27 |1776-514-310-00 LINK/TOP ASSY * !
28 [1776-514-320-00 LINK/TOP/LH COMP * L
29 [1776-514-330-00 BACKLE/TURN COMP * L
* 1

1776-514-340-00

LINK/TOP/RH COMP




92

FIG.51 LINK(3P)SYSTEM(R TYPE)

1776-514C-0100

S |TYPE OF MODEL C|G

KEY PART CODE DESCRIPTION P [Ty31es o|R REMARKS
C E3 L [P

31 |1776-514-350-00 [NUT/LOCK COMP * 1

32 |1620-514-005-00 PIN/19X94 * 2

33 ([1673-525-002-30 [LINKPIN * 2
* 1

34

1566-525-101-00

HOOK, TOP LINK




1776-514D-0100

S |TYPE OF MODEL G

KEY PART CODE DESCRIPTION Z TS § REMARKS
E3
1 [1776-514-220-00 LINK/ILOWER COMP * 2
2 [1560-525-001-40 [SPRING * 1
3 [1673-525-002-30 [LINKPIN * 2
4 |1738-514-001-00 PIN/22X404 * 1
5 [1738-514-210-00 HUB/SPACER COMP * 2
6 |V201-360-802-50 BOLT/M8X25/7T * 2
7 |V305-260-008-00 NUT/M8 *| 2
8 |[1776-514-600-10 CHAIN/CHECK ASSY * 2
9 [1776-514-510-10 CHAIN/CHECK/LH COMP | * 2
10 [1776-514-530-10 CHAIN/CHECK/RH COMP | * 2
11 [1776-514-501-00 NUT * 2
12 |1776-514-007-10 BUCKLE/TURN/M12 * 2
13 [1427-511-001-00 PIN/10X32 * 2
14 [V411-260-010-00 WASHER,PL/M10 * 2
15 [V500-162-502-00 |PIN,SPLIT/2.5X20 * 2
16 |V401-160-016-00 WASHER,SP/M16 * 2
17 |V334-460-016-00 NUT/M16 P=1.5 * 2
18 |1776-514-410-10 BRACKET/LH COMP * 1
19 |1776-514-420-10 BRACKET/RH COMP * 1
20 |1725-201-002-00 BOLT/S * 6
21 |V201-361-208-50 BOLT/M12X85/7T * 4
22 |V401-160-012-00 WASHER,SP/M12 * | 4
23 |V411-260-012-00 WASHER,PL/M12 * | 4
24 |1776-514-230-00 ROD/LIFT/LH COMP * 1
25 |1776-514-240-00 ROD/LIFT/RH ASSY * 1
26 |1776-514-250-00 ROD/LIFT/RH/B COMP * !
27 |1776-514-260-00 BACKLE/TURN COMP * !
28 |1776-514-270-00 ROD/LIFT/RH/U COMP * 1
29 [1776-514-241-00 NUT * | 1
30 |1427-511-005-00 PIN/16X44 * 2




1776-514D-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

31

3817-710-009-00

PIN,SPLIT/4X30XSUS

2

32

V411-260-016-00

WASHER,PL/M16

33

1776-514-310-00

LINK/TOP ASSY

34

1776-514-320-00

LINK/TOP/LH COMP

35

1776-514-330-00

BACKLE/TURN COMP

36

1776-514-340-00

LINK/TOP/RH COMP

37

1776-514-350-00

NUT/LOCK COMP

38

1620-514-005-00

PIN/19X94

39

1673-525-002-30

LINKPIN

k| k| K[ X[ | F| X ¥ XIOTDW

BN N R R R R RN

40

1566-525-101-00

HOOK, TOP LINK




1776-520C-0100

FIG.53 HITCH(REAR)SYSTEM

95

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1776-520-220-20

PLATE/HITCH COMP

1

Rlo--

6901-931-240-00

BOLT,SEMS/M12X40/7T

1776-520-320-10

PIN ASSY

1776-520-310-10

PIN/18X107 COMP

1673-525-002-30

LINKPIN

1772-521-221-20

WIRE/02X300

1614-702-552-00

RING

NG~ WN P

1776-520-002-10

LABEL/TRH-1776A

k| K| K| X | X XOTDW

BN R R R R




96

FIG. 54 HOOD SYSTEM

1776-601A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TGO

REMARKS

1776-601-270-10

HOODCOMP

1

1776-601-002-10

PLATE

V211-661-002-00

BOLT,SP/M10X20/7T

V210-360-601-60

BOLT,SP/M6X16

1789-601-007-20

SPRING/HC053

7821-501-005-00

BUSH/19X30X14

V211-360-801-60

BOLT,SP/M8X16

1776-601-250-00

COVER/SAFETY/LH COMP

O[O0 |N O 0D WN|F-

1776-601-260-00

COVER/SAFETY/RH COMP

=
o

V210-360-601-60

BOLT,SP/M6X16

-
-

1776-601-008-00

INSULATOR

=
N

1776-601-006-10

SEAL/330

=
w

1776-601-220-10

PLATE/A COMP

[IY
H

1776-601-230-00

PLATE/B COMP

=
[y

1776-601-007-10

SPRING/HT014

=
(=2}

V411-260-006-00

WASHER,PL/M6

-
ﬂ

V401-160-006-00

WASHER,SP/M6

=
[o]

V301-260-006-00

NUT/M6

=
©

V411-260-010-00

WASHER,PL/M10

N
o

V500-162-502-00

PIN,SPLIT/2.5X20

Bl k| k| k| k| R k| k| k| K| X k| k| K| X| X k| K X XOTODW

B RP N N DN PR PR RPN RSB RPN DNDNDNNNDN




97

FIG.55 GRILLE SYSTEM

1776-602B-0100

0
X
[a'd
<
=
wl
[a'd
oxa
00
—FO
|
L
[a)]
o
s
5 o
WS [ o
o (o
fall=
noolk | x| %
Z
2ABE
a | Js
=P
O |5/wa
Wy o
Ol
2o
oo
O onm
olo|o
oo
| B I
<| N
L looo
@) OOR.U
O |lnlavjO
F |lololw©
wm ©|lo|m
1
Q oo o
N~
N~ N~ N
- >
H N
X




FIG.56 COVER(STEERING)SYSTEM

98

R
Va

1776-603 -0100

REMARKS

oxra

OO0 4

-0

.

w

[a]

0

s

S o

W B [« | |

o |

=

na ol % |x %

Pz

O

= o

g
I

Q |@ 2o

a1 O 0

o |8 gk
WTLL
VEUU
> 0nun
Q=2z2z
Oolx ==
oo oo
- o|o|o
L DN I I I |

w < O NN

A |olojolo

O |ololo|o
L IR I I I |

O |mwma

= |ojloolo

mm ©|~|©| -

O |oowvwn
N~~~
N~ O[N] ©
Y Y [y

H N <

4




FIG.57 FENDER SYSTEM

1776-606A-0100

99

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

o--

TIO

REMARKS

1776-606-005-30

FENDER/LH

1

N
l—l_OO

V211-360-802-00

BOLT,SP/M8X20

V211-360-802-50

BOLT,SP/M8X25

2139-505-002-00

GROMMET

1421-507-017-00

COLLAR/9X14X8

1776-606-006-30

FENDER/RH

4L

V211-360-802-00

BOLT,SP/M8X20

V211-360-802-50

BOLT,SP/M8X25

© 00N A~ WN P

2139-505-002-00

GROMMET

1421-507-017-00

COLLAR/9X14X8

1765-608-001-10

GRIP/ASSIST/B

V363-260-010-00

NUT/WASHER/M10

1742-606-001-10

TRAY/BOTTLE

1776-606-230-00

BRACKET/REFLECTOR

V120-376-001-60

SCREW,SP/M6X16

X k| k| R R k| k| k| K| X[ | k| ¥ X XIOTODW

BCNRCN RN NN R RN DNDN PR




100 FIG. 58 BRACKET(SEAT)SYSTEM

1776-611A-0100

TYPE OF MODEL | |

TN3185 T
E3 c

REMARKS

—00
TITO

KEY PART CODE DESCRIPTION

1776-611-280-10 BRACKET/SEAT/F COMP !

1776-611-005-00 INSULATOR

V211-360-802-00 BOLT,SP/M8X20

1776-611-270-10 BRACKET/SEAT COMP

V211-360-802-00 BOLT,SP/M8X20

3801-493-003-00 PIN/10X154

| k| kK| K[ X | X XOTW

B RN Rk

N oo bh WNEk

7957-501-004-00 PIN,HAIR




FIG.59 SEAT(W10)SYSTEM(UZ TYPE EXCEPT R)

1776-612 -0100

101

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1776-612-210-30

SEAT/W10 SET

1

1776-612-211-10

SEAT/BACK ASSY

1776-612-212-00

SEAT/CUSHION ASSY

1776-612-213-00

SEAT/SUSPENSION ASSY

1776-612-214-00

SEAT/SLIDE/LEVE ASSY

1776-612-215-00

SEAT/SLIDE  ASSY

1776-612-216-00

NUT/FLANGE/M08

1776-612-217-00

FLANGEBOLT

© 00N OGS~ WN P

1776-612-218-00

LABEL/78/764

1776-612-219-00

LABEL/1322/2014

V211-661-002-50

BOLT,SP/M10X25/7T

V363-260-010-00

NUT/WASHER/M10

k| k| k| K| X[ k| k| ¥ X X FXOTWOW

A B R RO AR R R R R




102

FIG. 60 SEAT(W10)SYSTEM (ZR TYPE)

1776-612A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

1776-612-210-30

SEAT/W10 SET

1

1776-612-211-10

SEAT/BACK ASSY

1776-612-212-00

SEAT/CUSHION ASSY

1776-612-213-00

SEAT/SUSPENSION ASSY

1776-612-214-00

SEAT/SLIDE/LEVE ASSY

1776-612-215-00

SEAT/SLIDE  ASSY

1776-612-216-00

NUT/FLANGE/M08

1776-612-217-00

FLANGEBOLT

O[O0 |N O 0D WN|F-

1776-612-218-00

LABEL/78/764

=
o

1776-612-219-00

LABEL/1322/2014

=
[N

1776-612-250-00

BELT/SEAT SET

[
N

1776-612-252-00

BOLT/M10X1.25X20

[
w

1776-612-253-00

WASHER/SPRING/10

[
»

1776-612-254-00

WASHER/11X22X02

=
[y

1776-612-255-00

COLLAR/12X24X12

=
(=2}

V211-661-002-50

BOLT,SP/M10X25/7T

[
ﬂ

V363-260-010-00

NUT/WASHER/M10

B k| k| K| R k| k| k| K| K[ X| K| K| K| X X FXOTW

BOBN N NN R R R oA R R R R R




FIG. 61 FRAME(REAR)SYSTEM
(UZ TYPE EXCEPT R)

1776-626A-0100

103

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1776-626-200-10

FRAME/REAR/UPPE COMP

1

JlFoo

V211-360-802-00

BOLT,SP/M8X20

1776-626-210-10

FRAME/REAR/UNDE COMP

1771-603-001-00

CAP/22

1725-201-002-00

BOLT/S

V411-260-012-00

WASHER,PL/M12

V252-341-202-50

STUD/M12X25/7T

V401-160-012-00

WASHER,SP/M12

© 00N~ WN P

V304-460-012-00

NUT/M12/7T

k| k| X[ X | X | k| X XOTDW

NN N N NN RN




104 FIG. 62 FRAME(REAR)SYSTEM(R TYPE)

1776-626B-0100

TYPE OF MODEL | |

TN3185 T
E3 c

KEY PART CODE DESCRIPTION

—00
TITO

REMARKS

1776-626-210-10 FRAME/REAR/UNDE COMP !

1771-603-001-00 [CAP/22

1725-201-002-00 BOLT/S

V411-260-012-00 WASHER,PL/M12

V252-341-202-50 |[STUD/M12X25/7T

V401-160-012-00 WASHER,SP/M12

| k| k| K[ X | X XOTW

NN N NNN

N oo bh WNEk

V304-460-012-00 NUT/M12/7T




1776-630H-0100

FIG.63 STE

,f el

20

P SYSTEM

105

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1776-630-270-10

STEP/LH COMP

1

1776-630-720-30

STEP/RH COMP

Aip
A

1776-630-008-00

PAD

1776-630-310-00

STAY COMP

V211-361-002-00

BOLT,SP/M10X20

V211-360-802-50

BOLT,SP/M8X25

V363-260-008-00

NUT/WASHER/M8

2139-505-002-00

GROMMET

1581-740-113-00

GROMMET

1421-507-017-00

COLLAR/9X14X8

1776-630-005-10

COVER/SEAT

1650-705-006-00

RIVET

1690-705-008-00

BOLT/M06X16

1776-630-009-00

MAT/FLOOR

1776-630-006-20

COVER/CENTER

7F

1527-604-002-00

CLIP(B)

1773-631-034-00

RIVET

1776-630-290-20

BRACKET/STEP/LH COMP

1776-630-300-10

BRACKET/STEP/RH COMP

V211-361-002-50

BOLT,SP/M10X25

B A R RO A R R NDNR ON S NN R PR

1776-630-007-20

COVER/SEAT

%l k| k| R X k| k| E | R k| k| K| K| X k| K| K| X F| F XOTODW®W




106 FIG. 64 PLATE(NUMBER)SYSTEM

1776-635A-0100

1

S |[TyPEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P Tv3iss T|O|R REMARKS
C E3 C|L|P
*
*

1 |1776-635-200-00 PLATE/REGISTRATION

2 |V362-260-008-00 NUT/WASHER/M8 2




107

FIG.65 LAMP(HEAD)SYSTEM(EXCEPT G TYPE)

1774-650 -0100
KEY PART CODE DESCRIPTION

TYPE OF MODEL

TM3185
E3
2

2

I G
T|O|R REMARKS
c P

¥ *IOTW

1 |1774-650-210-00 LAMP/HEAD/H4 ASSY
2 |1774-650-212-00 BULB/H4/60/55W




108 FIG.66 LAMP(HEAD)SYSTEM
(G TYPE-STANDARD/
U,Z TYPE EXCEPT G-OPTION)

1774-650A-0100

1 |1774-650-220-00 LAMP/HEAD/G ASSY 2

S |[TyPEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P Tv3iss T|O|R REMARKS
C E3 C|L|P
*
*

2 |1774-650-222-00 BULB/H4/60/55W 2




1776-660B-0100

109

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1739-660-210-30

LAMP/COMBINATIO ASSY

2

1674-654-211-00

BULB/12V21W

1674-654-212-00

BULB/12V5W

1739-660-212-00

BLUB/12V-21/5W

1776-660-230-10

BRACKET/LAMP COMP

V362-260-008-00

NUT/WASHER/M8

1674-654-400-20

REFLECTOR ASSY

V411-260-004-00

WASHER,PL/M4

© 00N OGS~ WN P

1674-654-004-00

TAPE/10X20

1674-654-270-00

LAMP/NUMBERPLAT SET

1674-654-271-00

BULB/12V/5W

1674-654-272-00

HARNESS/LAMP

k| k| k| K| X[ K|k ¥ X F FXOTWOW

BN N N o NNN A




110

1776-660C-

FIG.68 LAMP SYSTEM(R TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

1739-660-210-30

LAMP/COMBINATIO ASSY

2

1674-654-211-00

BULB/12V21W

1674-654-212-00

BULB/12V5W

1739-660-212-00

BLUB/12V-21/5W

V362-260-008-00

NUT/WASHER/M8

1674-654-400-20

REFLECTOR ASSY

V411-260-004-00

WASHER,PL/M4

1674-654-004-00

TAPE/10X20

1674-654-270-00

LAMP/NUMBERPLAT SET

1674-654-271-00

BULB/12V/5W

Rl8lolo~Nousiwne

1674-654-272-00

HARNESS/LAMP

L%k k| k| K| X[ | k| ¥ X XIOTDW

B RPN NN NN




FIG. 69 PANEL(METER)SYSTEM t

oy O~ NN W

1776-670C-0100

S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION (F:’ TM%% g (LJ I; REMARKS
1 |1776-670-400-00 PANEL/INSTRUMEN ASSY | * 1
2 |1776-670-401-00 [SEATLENS ASSY * 1
3 |1739-670-712-00 |GLASS *| 1
4 11739-670-713-00 MICAHESSIE * 1
5 (1739-670-714-00 COVER * 1
6 [1739-670-715-00 SCREW * 6
7 |V120-366-002-00 [SCREW,SP/M6X20 * 4




112

FIG.70 SWITCH SYSTEM (1/2)

1776-680C-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TGO

REMARKS

1740-680-530-20

HORN ASSY

1

V230-360-601-20

FLANGEBOLT/M6X12

1716-680-200-20

SWITCH/MAIN  ASSY

2186-536-211-00

KEY

2186-536-212-00

NUT/RING

1716-680-006-00

COVER/SWITCH

1740-680-550-00

SWITCH/HAZARD ASSY

1740-680-551-00

BULB/LAMP/14V60MA

O[O0 |N O 0D WN|F-

1544-623-001-00

SWITCH ASSY

=
o

1544-623-232-00

NUT/M22

=
[N

1544-623-233-00

LEVER

[
N

1544-623-234-00

KNOB

[
w

1544-623-235-00

BOOT/HORN

[
»

1776-680-001-00

LABEL/SWITCH/COMBINA

=
[y

1776-680-002-00

LABEL/COMBINATION

=
(=2}

1837-652-610-00

LAMP/LED ASSY

[
ﬂ

1739-681-220-20

RELAY/FLASHER/EEC

[
o

V210-360-601-60

BOLT,SP/M6X16

[
©

1800-652-400-00

RELAY/5P ASSY

N
o

1800-652-400-00

RELAY/5P ASSY

N
=

1800-652-400-00

RELAY/5P ASSY

N
N

1800-652-400-00

RELAY/5P ASSY

N
w

1800-652-400-00

RELAY/5P ASSY

N
H

1774-680-250-00

UNIT/TIMER  ASSY

N
(4]

V210-360-601-20

BOLT,SP/M6X12

N
2]

2515-665-210-00

BUZZER ASSY

N
~

V210-360-601-20

BOLT,SP/M6X12

N
o)

1772-654-280-10

SWITCH/PUSH ASSY

N
©

1772-654-281-00

NUT

w
o

1772-654-282-00

BOOT

%l k| k| k| R k| k| k| k| R k| k| k| K| | k| K| K| X k| k| K| K| X[ F| k| K| X X X OTDTW

BN R R R R R RNNNNR R R R R R R R R R R R R RN RN




FIG.70 SWITCH SYSTEM (2/2)

32

35 —Q\

33

1776-680C-0100

113

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION (F; V185 § REMARKS
E3
31 |1789-680-240-00 SWITCH/PUSH ASSY * !
32 (1716-680-330-10 [SWITCH/LEVER ASSY * 1
33 [1716-680-222-00 |JARM * 1
34 |1776-312-530-00 BRACKET/SWITCH COMP | * 1
35 |V210-360-601-60 BOLT,SP/M6X16 * 1
36 |V211-360-802-00 BOLT,SP/M8X20 * !
37 |1757-654-350-00 SWITCH/PUSH ASSY * !
38 |V682-200-001-00 BALL,STEEL * 1
39 |1757-654-350-00 SWITCH/PUSH ASSY * 1
40 |V682-200-001-00 BALL,STEEL * 1
41 |1757-654-350-00 SWITCH/PUSH ASSY * 1
42 |V682-200-001-00 BALL,STEEL * 1




114

FIG. 71 HARNESS SYSTEM

9 w6 [

NCLELE
Jecece

Iistrmest puses

1776-690E-0100

(ENGINE)17

e

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

1776-690-400-20

HARNESS/MAIN/F3 ASSY

1

1650-650-222-00

FUSE/SLOW BLOW/40A

3824-247-202-00

FUSE/BLADE/32V05A

3821-262-202-00

FUSE/BLADE/32V10A

3821-262-203-00

FUSE(BLADE/32V15A)

3821-262-209-00

TOOL/FUSE

1809-690-205-00

CLIP/BAND/4.5

1773-652-212-00

DIODE/3A

O[O0 |N O 0D WN|F-

1776-690-401-00

LABEL/FUSE

=
o

1773-652-213-00

COVER/FUSEBOX

=
[N

1425-621-004-00

HOLDER/JE/9-9

[
N

V211-360-801-60

BOLT,SP/M8X16

[
w

1342-402-006-00

BAND,WIRE/250

[
»

1376-402-003-00

BAND,WIRE/140

=
[y

1376-402-003-00

BAND,WIRE/140

=
(=2}

V230-360-601-60

FLANGEBOLT/M6X16

[
ﬂ

2500-326-017-00

NUT/FLANGE/M6

[
o

1425-621-004-00

HOLDER/JE/9-9

[
©

V211-360-801-60

BOLT,SP/M8X16

N
o

1560-666-004-00

BAND

N
=

1560-666-004-00

BAND

N
N

3737-172-011-00

CLAMP,HARNESS

N
w

V211-261-001-60

BOLT,S/M10X16

N
H

1425-621-004-00

HOLDER/JE/9-9

N
(4]

V211-360-801-60

BOLT,SP/M8X16

N
2]

1807-652-510-00

HARNESS/SOCKET/E4

N
~

1650-654-036-00

GROMMET/10X40X03

N
o)

V120-265-003-00

SCREW,SEMS/M5X30

N
©

1776-690-410-10

HARNESS/HEADLAM ASSY

Nl k| k| R[N k| k| k| k| k| k| k| | X | k| K[ H| | k| K| K| X[ F| k| K| X F FXOTW

B W R R R R R R R R R R RN R R R R R R RN R RO N RN




FIG. 72 ROPS SYSTEM (R TYPE)(1/2)

0y

1776-702H-0100

\

115

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1776-702-250-10

FRAME/UPPER

1

JlFoo

1757-625-005-00

BOLT/M16X90

1773-702-001-00

NUT/M16

1773-702-260-10

PIN ASSY

1636-701-251-00

PIN/19X94

1673-525-002-30

LINKPIN

1614-702-551-20

BAND

1614-702-552-00

RING

1773-702-002-00

INSULATOR

1785-702-005-00

TUBE/020

1773-702-012-00

NOB/LOCK

1773-702-011-00

PLATE

1725-611-087-00

U-NUT/M10X1.5

V304-260-010-00

NUT/M10

1776-702-270-10

FRAME/REAR/LH

COMP

7F

1776-702-240-10

FRAME/REAR/RH

COMP

7F

V304-460-012-00

NUT/M12/7T

V201-361-204-00

BOLT/M12X40/7T

V401-160-012-00

WASHER,SP/M12

1776-702-260-10

FRAME/CENTER

COMP

7F

V211-661-002-50

BOLT,SP/M10X25/7T

V363-260-010-00

NUT/WASHER/M10

1726-630-013-00

RIVET

1776-702-220-00

FRAME/REAR/LH COMP

1776-702-230-00

FRAME/REAR/RH COMP

1725-201-002-00

BOLT/S

V201-361-203-50

BOLT/M12X35/7T

V401-160-012-00

WASHER,SP/M12

1776-702-003-00

PLATE

V211-561-003-00

BOLT,S/M10X30/7T

Xl k| k| k| X k| k| k| R N k| k| k| R | k| k| K| X | | k| K| K| X[ k| Ok ¥ X F FOTDTWOW

N B A A O R R WN O R OB N R R N DNDNDNDNDNOODNDN DN N &N




116 FIG. 72 ROPSSYSTEM (R TYPE)(2/2)

39-PLEASE SEE 1/2 PAGE

1776-702H-0100

TYPE OF MODEL | |

TN3185 T
E3 c

KEY PART CODE DESCRIPTION REMARKS

—00
TITO

31 |1776-702-004-00 BRACKET/MIRROR/LH !

32 |1129-301-004-00 TRIM/020

33 |1776-702-005-00 BRACKET/MIRROR/RH

34 |V211-660-802-50 BOLT,SP/M8X25/7T

35 |1674-619-310-00 ARM/MIRROR  ASSY

36 |V210-360-601-60 BOLT,SP/M6X16

37 |1674-619-300-10 MIRROR ASSY

38 |V362-260-008-00 NUT/WASHER/M8

39 |1674-904-005-10 LABEL/ROPS

40 [1776-630-330-00 TUBE COMP

41 (V211-660-802-00 BOLT,SP/M8X20/7T

| k| k| K| K| K| K| K| X X XOTW

BN R R R N BNN R R

42 |1792-590-004-00 (CAP/28




FIG.73 ORNAMENT&LABEL (EXCEPT U TYPE)

1776-901F-0100

AMIETEE

117

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1774-901-031-00

ORNAMENT/ISEKI/170

2

1776-901-031-00

MOLDING/LH/S

1776-901-032-00

MOLDING/RH/S

3533-901-012-00

ORNAMENT/ISEKI

1776-901-003-00

ORNAMENT/3185

1696-901-006-00

ORNAMENT/STEERING

| k| k| K| X | X XOTW

B RN R R e

N o0 WNE

1776-901-004-00

LABEL/ISEKI/ENGINE




118

FIG. 74 ORNAMENT&LABEL (U TYPE)

1776-901G-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

1774-901-031-00

ORNAMENT/ISEKI/170

2

1776-901-031-00

MOLDING/LH/S

1776-901-032-00

MOLDING/RH/S

1776-901-005-00

ORNAMENT/POWER STEER

3533-901-012-00

ORNAMENT/ISEKI

1776-901-003-00

ORNAMENT/3185

1696-901-006-00

ORNAMENT/STEERING

0N O WN|-

1776-901-004-00

LABEL/ISEKI/ENGINE

¥ k| K| K| X X | X XOTDW®W

B RN RN R R




1776-902D-0100

FIG.75 LABEL(CONTROL)

I~

(F—=1

119

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—OoO0

TIO

REMARKS

1776-902-001-00

LABEL/CONTROL/MAIN

1

1776-902-022-10

LABEL/CONTROL/SUB/3

1776-902-013-00

LABEL/CONTROL/POSITI

1776-902-014-10

LABEL/CONTROL/PTO

1774-902-086-00

LABEL/DIFF/TM/E4

1682-902-014-10

LABEL/CONTROL/PARKIN

1776-902-015-10

LABEL/4WD/E4

1776-902-016-00

LABEL/CONTROL/SLOW R

© 00N OGS~ WN P

1776-902-017-00

LABEL/SWITCH/MAIN

1776-902-018-00

LABEL/COLUMN/LH/F3

1776-902-009-00

LABEL/COLUMN/RH

1776-902-021-10

LABEL/MAINTENANCE/TM

% | k| k| K| X[ X | k| k| XX F| XOTW

B R R R R R R R R R R R

1817-902-008-00

LABEL/CONTROL/FOOD




120

1776-904B-0100

FIG.76 LABEL(CAUTION)

(ENGINE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

1750-904-001-00

LABEL/DRIVE

1

1776-904-002-00

LABEL/WARNING/FAN/BE

1636-901-022-00

LABEL/CAUTION/BATTER

8595-901-007-00

LABEL/WARNING/HOT

1674-904-002-10

LABEL/ETHER

1705-902-008-00

LABEL/W/RADIATOR

1776-904-004-00

LABEL/PTO/TRAILER

1705-902-007-00

LABEL/W/STARTER

O[O0 |N O 0D WN|F-

1705-904-002-10

LABEL/BATTERY

=
o

1705-904-001-00

LABEL/FUEL

=
[N

1776-904-011-00

LABEL/SPEED

[
N

1776-904-003-10

LABEL/SHIFT

[
w

1728-903-002-00

LABEL/WARNING/FUEL

[
»

1817-904-004-00

LABEL/BATTERY

=
[y

1776-904-012-10

LABEL/BATTERY/44B19R

Nl k| k| K[ X k| k| k| K| X[ F| K| K| X X FXOTW

B B R R R R R R R R R R R RN

=
(=2}

1817-904-001-00

LABEL/CAUTION/STEP




121

FIG. 77 TOOLS(HOOD)

1776-912A-0100
S [TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P [Tw3185 T|O|R REMARKS
C E3 C|L|P
1 |1776-601-009-20 [TOOL/HOOD/3185 * 1 1
* 1

2 |3921-923-002-00 CAP/3X10




122 FIG.78 SWITCH
(OIL PRESSURE)& THERMOMETER

6013-980 -0100

1

S |[TyPEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P Tv3iss T|O|R REMARKS
C E3 C|L|P
*
*

1 {6281-971-003-00 SWITCH/OILPRESSURE

2 |6282-450-012-00 THERMOMETER !




FIG. 79 WHEEL (REAR/TURF)SYSTEM(OPTION)

1714-317 -0100

123

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION E TIEISS cLa E REMARKS
1 (1714-317-200-20 TIRE/TURF/LH ASSY T ! 6G
2 |1714-317-210-20 WHEEL/15X7JA COMP T ! 6G
3 |1510-417-311-10 [TIRE/TURF T 1
4 |1510-417-312-00 [TUBE T 1
5 |V999-200-003-00 [CAP,TIRE VALVE T 1
6 |1714-317-220-20 TIRE/TURF/IRH ASSY T ! 6G
7 |1714-317-210-20 WHEEL/15X7JA COMP T ! 6G
8 |1510-417-311-10 [TIRE/TURF T 1
9 (1510-417-312-00 [TUBE T 1
10 T 1

V999-200-003-00

CAP,TIRE VALVE




124

FIG. 80 TIRE(8-16-4)SYSTEM (OPTION)

1738-317 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TGO

REMARKS

1738-317-210-10

TIRE/8-16-4/LH ASSY

1

1434-317-201-10

WHEEL/16X5JA COMP

1641-437-211-20

TIRE/8-16-4

V889-000-081-60

TUBE/8-16

V999-200-003-00

CAP,TIRE VALVE

1738-317-220-10

TIRE/8-16-4/RH ASSY

1434-317-201-10

WHEEL/16X5JA COMP

1641-437-211-20

TIRE/8-16-4

vV889-000-081-60

TUBE/8-16

I R

BOQNOW#WNI—\

V999-200-003-00

CAP,TIRE VALVE

GG I Il SRR




FIG. 81 TIRE(9.5-16)SYSTEM (OPTION)

1776-317 -0100

125

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION E TIEISS cLa E REMARKS
1 |1776-317-210-10 [TIRE/9.5-16/LH ASSY T ! 6G
2 |1646-437-211-10 [TIRE/9.5-16-6 T 1
3 |1685-317-230-10 RIMMWHEEL COMP T 1 6G
4 |1646-437-212-00 [TUBE T 1
5 |V999-200-003-00 [CAP,TIRE VALVE T 1
6 |1776-317-220-10 [TIRE/9.5-16/RH ASSY T ! 6G
7 |11646-437-211-10 [TIRE/9.5-16-6 T 1
8 |1685-317-230-10 RIMMWHEEL COMP T 1 6G
9 (1646-437-212-00 [TUBE T 1
10 T 1

V999-200-003-00

CAP,TIRE VALVE




126 FIG. 82 WHEEL (FRONT)SYSTEM (OPTION)

1613-437 -0100

TYPE OF MODEL | |

TN3185 T
E3 c

KEY PART CODE DESCRIPTION

TGO

REMARKS

1493-441-200-10 TIRE/FRONT/LH ASSY !

1427-441-210-02 WHEEL/12X3.00D COMP

1575-441-251-10 [TIRE/5-12-4

V881-005-001-20 [TUBE/TIRE

V999-200-003-00 CAP,TIRE VALVE

1493-441-210-10 TIRE/FRONT/RH ASSY

1427-441-210-02 WHEEL/12X3.00D COMP 6G

1575-441-251-10 TIRE/5-12-4

V881-005-001-20 [TUBE/TIRE

I R
A

BQOGJ\IO)UI#WNI—‘
GGGl SRR

V999-200-003-00 CAP,TIRE VALVE




FIG. 83 TIRE(5.00-12)SY STEM (OPTION)

1776-437 -0100

127

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1776-437-210-10

TIRE/LH/5.00-12-4

1

1427-441-210-02

WHEEL/12X3.00D COMP

1434-441-201-20

TIRE/5.00-12-4

V883-005-001-20

TUBE/500-12

V999-200-003-00

CAP,TIRE VALVE

1776-437-220-10

TIRE/RH/5.00-12-4

1427-441-210-02

WHEEL/12X3.00D COMP

6G

1434-441-201-20

TIRE/5.00-12-4

vV883-005-001-20

TUBE/500-12

R R R R R R R R R

B(DW\IO".HAOONH

V999-200-003-00

CAP,TIRE VALVE

RG] R




128

FIG. 84 WHEEL (FRONT/TURF)SYSTEM (OPTION)

1714-441 -0100

1714-441-201-10

TIRE/TURF/20X8.00-10

1714-441-202-00

TUBE

V999-200-003-00

CAP,TIRE VALVE

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION (F; TM%&; (L) E REMARKS
1 |1714-441-200-10 [TIRE/TURF/LH ASSY T ! 6G
2 (1434-441-240-01 RIM/WHEEL/6001X10 T ! 6G
3 (1714-441-201-10 [TIRE/TURF/20X8.00-10 T 1
4 11714-441-202-00 [TUBE T 1
5 V999-200-003-00 [CAP, TIRE VALVE T 1
6 [1714-441-220-10 [TIRE/TURF/RH ASSY T 1 6G
7 (1434-441-240-01 RIM/WHEEL/6001X10 T ! 6G
8 T| !
9 T 1!
10 T 1!




FIG. 85 VALVE(OUTPUT)SET(OPTION)

*j \/

o 86-2
& W

1776-507X-0100

129

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1776-507-950-00

VALVE/OUTPUT SET

1

1689-502-250-00

ADAPTER/L/G3/8 ASSY

V720-112-401-40

O-RING/1B,P14

1725-511-730-30

HOSE/750 ASSY

1776-507-960-00

BRACKET/AUX COMP

V211-360-804-00

BOLT,SP/M8X40

V782-160-000-6T

PLUG/SCREW/SEAL

1776-507-970-00

PLATE COMP

© 00N OGS~ WN P

1776-507-980-00

HOLDER/PIPE COMP

1776-507-901-00

PLATE/L/100X37

1809-508-510-10

STAY/HOSE COMP

V211-260-802-00

BOLT,S/M8X20

V211-260-802-50

BOLT,S/M8X25

1776-611-005-00

INSULATOR

HHddddd|d|dddd/d|d|HdoD0w

BN R R R R R NN RN AN




130

1776-507Y-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185

—0o0

TGO

REMARKS

1776-507-910-30

VALVE/AUXSET

E3
1

1640-530-600-10

VALVE/CONTROL ASSY

FIG 093

1614-501-003-10

COVER

V720-112-401-20

O-RING/1B,P12

V201-261-008-00

BOLT/M10X80

V401-160-010-00

WASHER,SP/M10

1776-507-001-00

METAL/AUX/VALVE

V782-160-000-2T

PLUG/SCREW/SEAL

O[O |N O 0D WN|F-

V251-260-802-0D

STUD/M8X20,SEAL

=
o

V211-560-802-50

BOLT,S/M8X25/7T

=
[N

V304-460-008-00

NUT/M8/7T

[
N

V401-160-008-00

WASHER,SP/M8

[
w

1774-507-330-00

HOLDER/2ND  ASSY

[
»

1560-509-211-00

BUSH/10X12X20

=
[y

V211-260-802-00

BOLT,S/M8X20

=
(=2}

1776-507-210-10

ARM/1ST COMP

[
ﬂ

2144-519-007-00

PIN/06X31

[
o

V560-160-006-00

PIN/SNAP

[
©

V411-260-006-00

WASHER,PL/M6

N
o

1614-117-001-00

GRIP/THROTTLE

N
=

1719-604-011-00

TRIM/250

N
N

1640-530-008-00

LABEL/SUBCON

N
w

1773-902-015-00

LABEL/CONTROL/AUX

A=A A A A A A | A A 1A A Ao T

B R R R R R R RN R R R RN R o R W W o B R




131

FIG. 87 KIT(COUPLER/SEAT)SET(OPTION)

1776-690Y-0100
S [TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P [Tw3185 T|O|R REMARKS
C E3 C|L|P
T 1

1 |1776-690-930-00 KIT/COUPLER/SEA SET




132

PA-3P-M-F)SET(OPTION)

e

Cis

e

3
|

are

1776-690Z-0100

-

FIG. 88 KIT(CN-3P-M-F,CN-8P-M-F,

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P I ites o|R REMARKS
C E3 L|P
1 |1776-690-900-00 KIT/CN-3P-M-F SET T 1
2 [1776-690-910-00 KIT/CN-8P-M-F SET T 1
3 [1776-690-920-00 KIT/PA-3P-M-F SET T 1




FIG.

1776-702Y-0100

89 FRAME,MIRROR,BEL T(SEAT)SET(L/2)
(EXCEPT R TYPE)(OPTION)

. (ENGINE)

133

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

1776-702-500-30

FRAME SET

1

1776-702-200-10

FRAME SET

1776-702-250-10

FRAME/UPPER

7F

1757-625-005-00

BOLT/M16X90

1773-702-001-00

NUT/M16

1773-702-260-10

PIN ASSY

1636-701-251-00

PIN/19X94

1673-525-002-30

LINKPIN

1614-702-551-20

BAND

1614-702-552-00

RING

1773-702-002-00

INSULATOR

1785-702-005-00

TUBE/020

1773-702-012-00

NOB/LOCK

1773-702-011-00

PLATE

1725-611-087-00

U-NUT/M10X1.5

V304-260-010-00

NUT/M10

1776-702-270-10

FRAME/REAR/LH COMP

7F

1776-702-240-10

FRAME/REAR/RH COMP

7F

V304-460-012-00

NUT/M12/7T

V201-361-204-00

BOLT/M12X40/7T

V401-160-012-00

WASHER,SP/M12

1776-702-260-10

FRAME/CENTER COMP

7F

V211-661-002-50

BOLT,SP/M10X25/7T

V363-260-010-00

NUT/WASHER/M10

1726-630-013-00

RIVET

1776-702-220-00

FRAME/REAR/LH COMP

1776-702-230-00

FRAME/REAR/RH COMP

1725-201-002-00

BOLT/S

V201-361-203-50

BOLT/M12X35/7T

V401-160-012-00

WASHER,SP/M12

R R R e e R e i e i e R i i iR

BB O R RWNOR OB NR R NNDNDNDDNDNONDNDNDN DN R




134

FIG.89 FRAME,MIRROR,BELT(SEAT)SET (2/2)

31,32,38~45-PLEASE SEE 1/2 PAGE

1776-702Y-0100

(EXCEPT R TYPE)(OPTION)

.

X

<

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

31

1776-702-003-00

PLATE

1

32

V211-561-003-00

BOLT,S/M10X30/7T

33

V500-162-502-00

PIN,SPLIT/2.5X20

34

1774-218-210-00

BRACKET COMP

35

V231-360-801-60

FLANGEBOLT/M8X16

36

1719-312-001-00

U-NUT

37

V411-260-008-00

WASHER,PL/M8

38

1674-904-005-10

LABEL/ROPS

39

1776-702-400-20

MIRROR SET

40

1674-619-310-00

ARM/MIRROR  ASSY

41

V210-360-601-60

BOLT,SP/M6X16

42

1776-702-002-10

BRACKET/MIRROR

43

V211-360-802-50

BOLT,SP/M8X25

44

1674-619-300-10

MIRROR ASSY

45

V362-260-008-00

NUT/WASHER/M8

46

1776-612-250-00

BELT/SEAT SET

47

1776-612-252-00

BOLT/M10X1.25X20

48

1776-612-253-00

WASHER/SPRING/10

49

1776-612-254-00

WASHER/11X22X02

50

1776-612-255-00

COLLAR/12X24X12

A A A A A A A A A Ao T

N N N N P PR NP NP P P NDNDN R NDN




FIG. 90 PLATE(BUMPER)ASSY (OPTION)

1776-922 -0100

135

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION Z TH3185 I; REMARKS
E3
1 (1710-410-001-00 PLATE/BUMPER T 1
2 |V201-361-202-50 BOLT/M12X25/7T T 4
3 |V401-160-012-00 WASHER,SP/M12 T 4
4 |V411-260-012-00 WASHER,PL/M12 T 4




136 FIG. 91 WEIGHT(15)SET(OPTION)

1774-922A-0100

TYPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION TM3185 T|O|R REMARKS
E3 C|L|P

1774-922-200-10 WEIGHT/15 SET !

W201-261-206-00 BOLT/M12X60 1

wWN |-
= HH0OT®”

V305-260-012-00 NUT/M12 1




K211-001-000-0L

FIG. 92 COMPONENT PARTS
FOR K211-001-000-00 ON Fig.46

137

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

TIO

REMARKS

K211-001-100-10

VALVE SET

1

K211-001-006-20

SPRING

K211-001-007-00

SPRING

K211-001-008-00

PLUG

K211-001-009-00

NEEDLE

V780-140-000-1T

PLUG/SCREW/SEAL

V720-112-401-20

O-RING/1B,P12

V720-111-900-60

O-RING/1B,P6

© 00N OGS~ WN P

K260-019-000-10

VALVE/RELIEF ASSY

k| k| K[ X | X | k| F XOTW

R R NS R W R R




138

@‘\\\\\

@-en
KTYB
4

1

D

.
15

1640-530-600-1D

FIG. 93 COMPONENT PARTS
FOR 1640-530-600-00 ON Fig.86

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TM3185
E3

—0o0

TGO

REMARKS

1640-530-610-10

VALVE SET

1

1640-530-613-00

HEAD/SPOOL

1640-530-614-00

STOPPER/SPRING/A

1640-530-615-00

STOPPER/SPRING/B

K211-012-006-00

SPRING/HC042

K211-004-007-00

SEAL,OIL/TCA4,14247

K211-004-006-00

COLLAR

1640-530-622-00

SLEEVE

O[O0 |N O 0D WN|F-

1640-530-623-00

ICOLLAR/19X28X02

=
o

1640-530-624-00

SLEEVE/DETENT

=
[N

V682-200-000-60

BALL,STEEL

[
N

1640-530-625-00

SPRING/HCO015

[
w

1640-530-626-00

COVER

[
»

V401-160-008-00

WASHER,SP/M8

=
[y

V220-540-802-00

SCREW,SOCKET/M8X20

=
(=2}

K211-004-007-00

SEAL,OIL/TC4,14247

[
ﬂ

V705-140-024-00

RING,SNAP/24 C

[
o

1640-530-628-00

PLUG/M14

[
©

1640-530-629-00

POPPET

N
o

K110-001-106-00

SPRING

N
=

V720-112-401-20

O-RING/1B,P12

N
N

1640-530-631-00

SPOOL/DELECT

N
w

1640-530-632-00

PLATE

N
H

V580-140-302-50

PIN,SPRING/3X25 W

N
(4]

V720-111-900-70

O-RING/1B,P7

N
2]

V220-540-601-00

SCREW,SOCKET/M6X10

N
~

K200-014-007-00

PLUG/SEAL

W W W R R R R R R R R R RNDN R RN R R R R R R R R R

N
o]

V720-112-401-40

O-RING/1B,P14

A=A A A A A A A A A A A A A | A A Ao o




139

Starter relay Sefty relay

Matn SW

Hazard SW

WIRING DIAGRAM(1/2)

l

0€
I%;g:: WLy =
A =670 -0F | —— wrwen: 2
4.1;4:& M
_ A7d -670 -€¥ | —— maw or| =
/4 -6°0 -8€ | |+=14t—— = |s
T |wwrs °
o _ 7 -6'0 -6¢ | — b
N\ g Moumsnaz 2
a/mM -6'0 -vzi b 9/71 -68°0 -VSE | o wwmnan N
_.r 1 -68°0 -89¢€ 7 ewenan b
< §AL -G8 0 -878 L— ©
] , “Sp. ==
¥ -£ -0v o MW -6800_-€E | 1o
g -G'0 -M000} T : <
X -G'0 -9¢ 9/7 -G8°0 -GE ||——w K
./ T -
N A e
8 -68 9 -W0001 L—
o
- 52
-€ - G T _
Y] -l M -60 %S T N =
[ -6 A =G0 -2 —
q/8 -5 \se@ TTUTTouTT
] v
/M -6 % -d921 | Fo—asis
18 Y60 -06 e
M -G'0 -1i§ o
-G8 0 -9¢ g -G°0 -N0o0O) LI —
577 -G8 0 -G€
8/1 -68°0 -ZE
8/4 _-68'0 -2€ 9z
WY -G8 0 -€E 2 3
9/4 -G8 0 -GZ A/1 -G 0 -0 H M
3007 33ud 5 -G'0 LmN_wu 2
@
[::] @ 4] .M N
o o , | | A :
| @ © Q) © e =
% . o o o x B
S ©n 1 1 1 H -
o2 N z % HicEIcEl
! e o o o @* Pl |
S ° ° e [T TT
2 . - - - I T
b= IS = .
[ 3 Nv/: =l
TIIIII;Z [+ c|o A
w \ o (o] Nl
S
RS ES o oo oy
Ry | o | A
4 % o) m|—
.Q Q& | &
POl NS H
o o e z|
S| | o
o ~N
- |= &
[
\
- o 1 1
@ m o|e =|o m o @ < ® ® o> o
| |@ N < u « Sl a | ' SISISN] | S o|c|>
1) 1| o “l A N % SN N 2] < N L4114 BN = = NN
| 1 0] ] oo 0| ol >8 [ > < Nl (4 MNLE = NES = =0
-l ol 1 - of - - ' = - 1| | ! N o\
of o o | (o oo 1o | | [l N\ N\| « 1 |ofw| v 1[0 0 -4 © ]
N oo m n N 0 o] L 0] n @ m ©o|of -1 [©]o ©Q 1 = 0[] W
|e - - ol R0 HIR N . | | o e felw] ] . - | ol .
< 1o | o|N > o|x o °lo o o_u nr (LY ™ o|o|e = o|o o o~ ® .T o|o|e
= < ° o (|a s |
of <« ol o i |e <|o i |e | s &) ' ! ' Vo] <l AN ' '
o “ o M o M o N o w o N ) m (] | || < (Ol olN e <
-~ ~ - - = - “| » - | «© ) “| -« @ w| v - (VIR aRelNv] —|N N\ @
= * L [ ® L =3 > I & w©
I 1 r ] MT T — r I _ __ a5
NEE of | m L of | of |
el[d] o] 2 REINIEE]S : NEEERERECEED E
NEEEREN g : 2 g : : H =1 s
H : < o - H ) a H 2 _,ﬂl_ 2]
= = 5 2 = s Z B g H “ = - : @
) o - | s = - =|
: : = : s A == 3 _l_
= ~ z - =] =t = i

Battery 12V

44B 19R




WIRING DIAGRAM(2/2)

140

lamp relay

Head

relay

Hold coil

Ds

Horn relay

Parking warning relay

level relay

Shift

Seat SW relay (2)

Seat SW relay

« o =
- H
- = = a a ~ N b “
S ® =|x 2 s = = N N 3 : s
e s o2 = = = = % = H H < < e =
° : = . w s e B @ - - 2 2 e <
: . : o i o8 : : : : 7 §
= | Idel | 2| 18 £ 2 & & & @ = s el el | = =
o = s = = = = o
W_\12 T =41 DE DE _\12 § H e w._\12.nﬂ_\12 E
o H H L
- ! Ty <C 1T Tm L L In ©1 o C v o Lo L5 r
- - ~ o~ — o o @ (0] 3 ~ o
~|m oo = > o S| - ols S|® || >-|ofJ o > < o|o > o o|lo >lo ®m ofm
o NS < N o N N S \
1> AN ] =| | | S o] 1 1 | o | - o AN = = (4]
74 ' Iy o|©v © I o] | v wv o] o] © |1 0| [0 |10 0 0]
_|FJ n NRAR NEY «© 1 «© @ N RRIE +| D | @ NE - 1 NE - R N 1
- . o|w|lwv of - . Iy . . ofw|o]| | ol - of ol - o v of - olo o|w olwn o
[ -5 0 €S - B e o o o] o o |~|e o B o © o . . o
- ols g 2 2 I I
L— 18 -5'0 -vos 1B I @ e o <[s|o] (| al O o < al o o o|® & = 2
Nlo of 11 o0 1] < N @ < w0 o|o o| < ~|lw o —lw |~ of 1 ol
€l oo ofm|lo (o =3 1 [=3 N | mra olip | © m|lo i 1 mlo ol of «
- (=3 o|lN|— o o Al o N =) o o Q o ol ol
2 - - o =S o =S o) o [ =S - |10
KL ‘ - - i ~ - ) -
N [Mig G0 by
w178 -0 -vee
{8 -5 0 -vooor
L—=7 -0 -e¢
[
6 -
a——[8/x 570 -ez
o oy <
o) 1 -G'0 -viZ M7 N
=t 0 Y0001 /8 -6°0 -88€ [r——jme T ]
0l 5 7 -0 -1z 44—
— V@ -6°0 -1§ Ly
~ o +
z b.Q Mz
N 4 -6°0 -08€ |- {
o |[o/8 -SB9 -Zvy 7 05 —
w1 [A78 -se"0 -5v
|8 -5 0 -sooot ce
L8 -6 0 -ev e
¥/A -6°0 -Gl [H——m
1 8 -6'0 |2:_5~_m||_
%€ 1@ 60 -Looot e
£ M |
9 |
w3 W/7 -6 0 _-vvG T |
71 -6°0 - —
_um, a/h -6 0 -6% AZT =670 -08 i
a/m -G 0 -0zt v
[ 8/d 60 -0l ||
— | M/d -6 0 -6l |[—— "™
[4 9 | cnance
| —— W/W -6°0 -6l ||—
v L] mane
ol 1 [¥/%1 -6 0 -0¢ 5/M -G 0 -VvE |l—
T T | ero
w18/ -6 0 -oel ——
€ A -G'0 -2§ 6 | procio
l 01 | or press.
L—"a/m -s 0 -8zt 8/h -6°0 2V ||+
98 -6°0 -Z2|fm ™
o 8/ -6 0 -3¢ ||
2 8 -6 0 -%000¢ |f—— ™
w6 i
A E
ON| -G - —
9 9 50 -8 9} | Rev couren
= [078 570 -z 8 -6°0 -10000 |
o M -G'0 -€G /5 -6 0 <%l o REY COUNTER
¥/8 -6'0 -v9 H/A =60 -Gl | FUeL ke
TEMPERATUER GAUGE
/X =60 -9t | =
Z =50 —3ov | |05 rummrion
N b2 | wien sean
] 5 (44
wol | 33
€ | B/1 -6°0 -VZiE ||gp 1t
oﬂl% 1HO01L Hi Lo
A =670 -0V |
M 6
-y X/d -G 0 -E¥ orF
= 1 e -
8 G0 -
o M/ -G'0 -v& N e LA R
8/m -G 0 -vzl o /71 -68°0 -VGE | o wwmman
7 -68°0 -89€ | 7w
P EA AL 5570 -8z8 L—

Parking
warning

Buzzer

Fuel gavge

Inattument pahel

lamp SW

Conbination

lamp




Numerical Index

SB01-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
BR01-010-923-50 6 2 BR02-080-001-80 | 11 2 BR05-210-910-80 4 12
BR01-010-933-00 6 19 BR02-310-000-40 7 22 BR05-210-910-90 4 31
BR01-010-957-60 | 10 15 BR02-310-000-60 4 23 BR05-210-911-00 4 16
BR01-010-968-30 6 14 5 19 BR05-210-911-30 6 10
BR01-010-968-70 4 27 7 3 BR05-230-040-00 | 12 4
BR01-011-062-50 7 13 7 14 BR05-240-040-00 | 12
BR01-031-085-00 4 25 8 16 BR06-410-004-50 1 12
BR01-041-121-20 6 3 9 13 BR06-421-001-50 1 2
BR01-070-061-00 3 22 10 5 BR06-421-001-80 1 3
BR01-070-084-50 2 11 BR02-310-000-80 4 22 5 3
BR01-081-084-50 2 5 11 11 BR06-421-002-20 5 4
BR01-110-040-80 9 11 BR02-450-000-60 9 7 BR06-421-003-50 1 4
BR01-131-061-20 3 12 BR02-510-000-60 7 16 BR06-450-001-00 | 10 13

3 21 BR02-510-001-20 6 4 BR08-010-908-30 | 11 7

6 8 BR02-510-001-60 | 10 14 BR11-010-066-00 1 1

6 11 BR02-610-000-80 | 11 13 BR11-013-644-50 5 2

7 20 BR02-610-901-70 | 11 14 BR11-015-635-00 | 12 2

BR01-131-062-00 7 4 BR02-620-000-80 4 33 BR11-015-644-00 2 4
9 16 BR02-620-001-00 4 8 BR11-015-645-00 2 7

BR01-131-062-50 5 18 BR03-030-041-40 4 2 BR11-015-646-00 2 8
8 15 BR03-030-041-60 8 10 BR11-036-135-00 6 13

BR01-131-063-50 | 10 6 BR03-030-900-50 1 17 BR11-056-607-00 9 10
BR01-131-064-00 4 38 BR03-050-051-20 1 14 BR11-066-624-00 9 3
11 6 BR03-050-061-20 2 6 BR11-066-625-00 9 4

BR01-131-065-00 | 10 7 BR03-050-061-60 1 15 BR11-070-732-00 6 1
BR01-131-066-00 4 36 BR03-050-082-00 1 16 BR11-075-615-00 6 9
BR01-131-067-00 9 12 BR03-050-902-00 2 3 BR11-099-676-00 6 20
BR01-131-068-00 4 37 BR03-110-000-40 4 10 BR11-101-164-00 5 1
BR01-151-081-60 5 14 BR03-410-050-80 3 15 BR11-113-646-00 5 15
11 16 11 3 BR11-113-647-00 5 16

BR01-151-083-00 | 11 10 BR03-650-001-90 2 15 BR11-114-765-00 5 17
BR01-151-085-00 2 12 BR03-650-900-50 1 9 BR11-114-766-00 5 17
BR01-151-087-50 | 11 12 BR03-680-000-50 4 13 BR11-121-789-00 9 2
BR01-210-925-90 8 17 BR03-680-000-60 4 30 BR11-199-647-00 9 1
BR01-211-062-00 1 18 BR03-680-000-80 4 9 BR11-501-763-00 2 13
8 11 4 17 BR11-502-635-00 2 17

BR01-211-062-50 5 22 BR03-680-001-00 3 9 BR11-510-405-00 2 14
BR01-211-063-50 1 19 BR04-010-620-30 1 11 BR11-517-613-00 2 20
BR01-211-065-00 5 5 BR04-010-905-90 3 18 BR11-525-689-00 2 1
BR01-211-066-00 1 20 BR04-012-600-20 6 18 BR11-527-621-00 2 2
BR01-281-063-50 4 28 BR04-230-301-50 1 13 BR11-532-626-00 2 16
BR01-560-040-60 9 5 BR05-210-010-00 8 8 BR11-535-126-00 6 16
BR02-010-907-60 8 5 BR05-210-040-00 9 9 BR11-537-613-00 6 17
BR02-010-910-30 2 18 BR05-210-907-60 6 5 BR11-539-755-00 | 11 1
BR02-070-000-80 4 34 BR05-210-907-80 1 21 BR12-001-614-00 3 14

141



142

Numerical Index

SB01-097-110-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
BR12-002-678-00 3 13 BR13-160-626-00 7 17 BR18-544-622-40 | 14 3
BR12-003-719-00 8 1 BR13-172-614-00 | 12 3 BR18-544-622-70 | 14 4
BR12-011-610-00 1 25 BR13-517-614-00 4 19 BR18-544-622-80 | 14 9
BR12-011-618-00 1 26 BR13-556-662-00 9 14 BR18-544-622-90 | 14 12
BR12-016-637-00 5 6 BR13-561-663-00 5 20 BR18-544-623-10 | 14 20
BR12-017-629-00 5 7 BR13-599-652-10 5 21 BR18-544-623-20 | 14 21
BR12-018-610-00 5 9 BR13-599-675-10 9 15 BR18-544-623-60 | 14 26
BR12-021-613-00 5 12 BR14-003-622-00 1 22 BR18-544-623-70 | 14 13
BR12-022-608-00 5 10 BR14-011-614-00 3 5 BR18-544-623-80 | 14 10
BR12-031-632-00 8 6 BR14-016-613-10 3 4 BR18-544-623-90 | 14 14
BR12-036-632-00 8 2 BR14-040-663-00 6 BR18-544-624-00 | 14 6
BR12-036-633-00 8 3 BR14-051-703-00 | 11 18 BR18-544-624-10 | 14 7
BR12-040-608-00 5 8 BR14-054-602-00 | 11 17 BR18-544-624-20 | 14 8
BR12-045-632-00 1 24 BR14-060-741-00 8 18 BR18-544-624-30 | 14 25
BR12-073-608-10 3 16 BR14-098-696-00 6 6 BR18-544-624-40 | 14 24
BR12-099-620-00 8 14 BR14-099-626-00 8 12 BR18-544-624-50 | 14 23
BR12-504-625-00 4 6 BR14-099-638-00 9 6 BR18-544-625-80 | 14 5
BR12-511-613-10 4 11 BR14-501-715-10 | 10 1 BR18-544-625-90 | 14 11
BR12-515-617-00 4 15 BR14-514-649-00 | 10 3 BR18-544-626-00 | 14 18
BR12-515-618-00 4 29 BR14-520-632-00 | 10 11 BR18-544-626-10 | 14 17
BR12-517-615-00 4 35 BR14-521-634-10 | 10 8 BR18-544-626-20 | 14 16
BR12-525-612-00 3 19 BR14-530-659-00 | 11 5 BR18-544-630-60 | 14 19
BR12-540-607-10 4 7 BR14-533-649-00 | 11 4 BR18-544-630-70 | 14 15
BR12-541-655-00 4 18 BR14-538-692-00 | 11 19 BR18-544-630-80 | 14 22
BR12-597-628-00 4 26 BR14-599-663-00 | 10 4 BR18-560-653-00 7 21
BR13-099-613-00 7 19 BR14-599-664-00 | 10 2 BR18-572-689-00 | 11 8
BR13-101-002-10 7 1 BR14-599-674-00 | 10 9 BR18-584-628-60 | 15 11

13 1 BR16-502-611-10 3 1 BR18-584-637-10 | 15 9
BR13-123-619-00 | 13 3 BR16-510-634-00 4 1 BR18-584-637-80 | 15 17
BR13-123-628-00 7 15 BR16-516-642-00 3 10 BR18-584-640-10 | 15 22
BR13-124-613-00 | 13 4 BR16-520-654-00 4 24 BR18-584-654-80 | 15 19
BR13-140-648-00 7 5 BR16-520-664-00 7 18 BR18-584-654-90 | 15 18

13 5 BR16-529-616-20 1 8 BR18-584-655-10 | 15 10
BR13-141-626-00 | 13 9 BR16-599-649-00 3 11 BR18-584-655-20 | 15 8
BR13-142-618-00 | 13 2 BR16-599-650-00 4 3 BR18-584-655-80 | 15 14
BR13-142-620-00 7 8 BR16-599-651-00 4 21 BR18-584-656-00 | 15 12
BR13-142-621-00 7 7 BR18-504-644-00 | 11 9 BR18-584-656-10 | 15 20

13 7 14 27 BR18-584-666-70 | 15 21
BR13-142-630-00 7 2 BR18-508-667-00 6 15 BR18-584-666-80 | 15 16
BR13-143-764-00 | 13 8 15 23 BR18-584-666-90 | 15 15
BR13-144-606-90 7 6 BR18-520-633-20 | 10 16 BR18-584-667-00 | 15 13

13 6 BR18-536-622-00 7 23 BR18-584-667-10 | 15 7
BR13-150-792-00 7 9 BR18-537-639-00 7 24 BR18-584-667-20 | 15 6
BR13-150-793-00 7 10 BR18-544-622-10 | 14 1 BR18-584-667-30 | 15 5
BR13-150-794-00 7 11 BR18-544-622-30 | 14 2 BR18-584-667-40 | 15 4




Numerical Index

SB01-097-110-00

Part Code

Fig. Key

Part Code

Fig. Key

Part Code

Fig. Key

BR18-584-667-50
BR18-584-667-60
BR18-584-667-70
BR19-581-660-20
BR19-821-115-00

BR19-821-672-00
BR19-821-676-00
BR19-821-682-10
BR19-821-707-00
BR19-821-714-00

BR19-821-741-00
BR19-821-742-00
BR19-821-766-00
BR19-841-704-00
BR19-843-601-00

BR19-843-637-00
BR19-846-601-00
BR19-846-603-00
BR19-846-605-00
BR19-848-678-00

BR19-848-771-00
BR19-851-730-20
BR19-851-731-20
BR19-851-732-50
BR19-858-628-10

BR19-858-640-20
BR19-863-608-00
BR19-863-609-00
BR19-873-605-00
BR19-910-602-10

BR19-921-623-00
BR19-923-654-00
BR19-923-683-00
BR19-926-618-00
BR19-928-634-00

BR19-948-622-00
BR19-956-665-10
BR31-499-001-30

15 3
15 2
15 1
13
20

32

11
14

10

A O W A W A~ O

1

o

~N o1

12

0 P P P 0 © O 00 b
g OO N ©

13

12
10
21
19
10

[N
o

21

23
12

17

W W NP, PO DN NMDMNMNDNPRE

15

[EEN
w B

12 1

143



144

Numerical Index

1776-097-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1129-301-004-00 72 32 1427-511-005-00 51 24 1544-215-015-00 17 11
1337-721-002-00 34 15 52 30 1544-215-016-00 17 17
1342-402-006-00 71 13 1429-406-205-10 34 20 1544-503-001-20 46 4
1376-402-003-00 1 24 1432-616-002-00 10 2 1544-503-200-20 46 5

35 46 31 55 1544-623-001-00 70 9
35 51 1434-203-002-00 14 10 1544-623-232-00 70 10
71 14 1434-317-201-10 80 2 1544-623-233-00 70 11
71 15 80 7 1544-623-234-00 70 12
1404-312-006-00 31 21 1434-441-201-20 83 3 1544-623-235-00 70 13
1414-312-002-00 7 4 83 8 1560-132-007-30 10 12
1416-501-011-00 46 3 1434-441-240-01 84 2 31 36
1416-621-037-00 5 10 84 7 1560-509-211-00 86 14
1421-433-004-00 9 9 1434-501-003-10 48 1 1560-525-001-40 51 2
1421-507-002-10 46 1 1434-501-004-00 4 21 52 2
1421-507-017-00 57 5 1434-501-005-00 4 24 1560-630-024-00 31 56
57 10 1434-501-006-00 46 10 1560-666-004-00 6 13
63 10 1434-503-001-00 46 12 71 20
1421-603-004-00 6 3 1434-503-002-00 46 15 71 21
1425-621-004-00 35 47 1434-503-250-10 46 19 1564-434-222-10 36 2
71 11 1434-503-260-20 46 22 37 2
71 18 1442-313-202-00 31 25 1566-525-101-00 51 34
71 24 1444-122-002-00 10 10 52 40
1427-201-007-00 12 12 31 34 1575-441-251-10 82 3
27 14 1444-314-009-10 12 21 82 8
1427-201-012-00 26 13 1444-328-272-00 31 27 1579-501-002-00 44 12
1427-201-013-10 26 14 1444-328-273-00 31 26 1581-740-113-00 63 9
1427-201-014-10 26 15 1480-501-003-00 44 2 1593-112-002-50 6 8
1427-201-015-10 26 16 1491-203-006-10 14 3 1593-117-003-10 8 4
1427-203-002-00 14 4 1491-307-201-00 28 4 1593-407-002-00 34 3
1427-301-014-10 26 22 1491-434-017-00 39 36 1593-407-006-00 34 2
1427-301-015-10 26 23 40 36 1594-218-001-00 14 2
1427-301-016-00 26 24 1493-441-200-10 82 1 1596-512-002-10 8 3
1427-301-018-00 26 26 1493-441-210-10 82 6 1600-502-003-00 17 5
1427-301-021-00 29 5 1510-417-311-10 79 3 18 4
1427-433-022-00 43 6 79 8 1602-321-004-00 21 8
1427-433-023-00 43 4 1510-417-312-00 79 4 1612-505-220-00 47 13
1427-433-240-30 43 3 79 9 1614-102-003-00 1 10
1427-433-250-30 43 5 1518-306-203-10 12 24 1614-117-001-00 86 20
1427-441-210-02 82 2 42 3 1614-215-006-00 17 16
82 7 1518-406-006-00 29 2 1614-433-212-00 42 5
83 2 1518-432-250-10 42 2 1614-501-003-10 86 3
83 7 1527-604-002-00 6 15 1614-505-002-00 47 7
1427-501-003-00 44 3 63 16 1614-505-003-00 47 8
1427-511-001-00 51 13 1544-120-008-10 9 11 1614-505-004-00 47 9
52 13 17 21 1614-505-007-00 47 17




Numerical Index

1776-097-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1614-608-220-10 47 20 1650-509-012-00 50 18 1684-604-006-00 1 16
1614-702-551-20 72 7 1650-650-222-00 71 2 1685-317-230-10 81 3

89 9 1650-654-036-00 71 27 81 8

1614-702-552-00 38 7 1650-705-006-00 56 2 1685-434-001-00 39 29
53 7 63 12 40 29

72 8 1672-103-001-00 2 3 1688-201-055-20 12 3

89 10 1672-112-240-10 6 5 1689-502-250-00 85 2

1620-514-005-00 51 32 1672-503-210-00 46 18 1690-509-340-10 35 17
52 38 1673-314-001-00 10 15 1690-608-003-10 47 22

1627-122-008-00 31 52 31 6 1690-705-008-00 41 4
1636-701-251-00 72 5 31 10 63 13
89 7 1673-431-001-10 11 5 1696-120-001-00 10 5

1636-901-022-00 76 3 1673-525-002-30 38 5 1696-901-006-00 73 6
1640-530-008-00 86 22 51 3 74 7
1640-530-600-10 86 2 51 33 1703-307-003-00 28 3
1640-530-610-10 93 1 52 3 1703-406-004-00 34 27
1640-530-613-00 93 2 52 39 1703-406-005-00 34 4
1640-530-614-00 93 3 53 5 1705-102-240-20 17
1640-530-615-00 93 4 72 6 1705-102-251-10 21
1640-530-622-00 93 8 89 8 1705-102-252-20 22
1640-530-623-00 93 9 1673-730-008-00 31 37 1705-902-007-00 76 8
1640-530-624-00 93 10 1674-619-300-10 72 37 1705-902-008-00 76 6
1640-530-625-00 93 12 89 44 1705-904-001-00 76 10
1640-530-626-00 93 13 1674-619-310-00 72 35 1705-904-002-10 76 9
1640-530-628-00 93 18 89 40 1710-410-001-00 90 1
1640-530-629-00 93 19 1674-654-004-00 67 9 1710-608-056-00 47 21
1640-530-631-00 93 22 68 8 1714-317-200-20 79 1
1640-530-632-00 93 23 1674-654-211-00 67 2 1714-317-210-20 79 2
1641-437-211-20 80 3 68 2 79 7
80 8 1674-654-212-00 67 3 1714-317-220-20 79 6

1641-516-560-00 49 17 68 3 1714-441-200-10 84 1
50 16 1674-654-270-00 67 10 1714-441-201-10 84 3

1646-437-211-10 81 2 68 9 84 8
81 7 1674-654-271-00 67 11 1714-441-202-00 84 4

1646-437-212-00 81 4 68 10 84 9
81 9 1674-654-272-00 67 12 1714-441-220-10 84 6

1650-102-202-10 1 2 68 11 1716-501-006-10 9 12
1650-111-034-00 4 8 1674-654-400-20 67 7 17 22
4 10 68 6 1716-502-004-10 45 7

1650-253-003-00 34 29 1674-904-002-10 76 5 1716-680-006-00 70 6
1650-259-010-00 19 8 1674-904-005-10 72 39 1716-680-200-20 70 3
20 5 89 38 1716-680-222-00 70 33

20 11 1675-102-002-00 1 13 1716-680-330-10 70 32

23 4 56 4 1717-310-001-00 30 11

1650-509-012-00 49 19 1682-902-014-10 75 6 1717-503-200-10 446 11

145



146

Numerical Index

1776-097-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1719-312-001-00 24 3 1725-432-712-10 39 8 1738-514-210-00 51 5
25 3 40 8 52 5

31 15 1725-432-713-00 39 9 1739-401-001-00 35 25

89 36 40 9 1739-407-074-00 35 27

1719-604-011-00 86 21 1725-432-714-00 39 10 1739-660-210-30 67 1
1725-104-312-00 3 2 40 10 68 1
1725-104-313-00 3 6 1725-432-715-00 39 11 1739-660-212-00 67 4
1725-104-330-00 3 3 40 11 68 4
1725-104-332-00 3 4 1725-432-801-00 39 13 1739-670-712-00 69 3
1725-104-333-00 3 5 40 13 1739-670-713-00 69 4
1725-201-002-00 38 2 1725-434-114-00 39 44 1739-670-714-00 69 5
42 7 40 44 1739-670-715-00 69 6

52 20 1725-434-116-00 39 38 1739-681-220-20 70 17

61 5 40 38 1740-313-300-10 31 24

62 3 1725-434-121-00 39 43 1740-313-301-00 31 28

72 26 40 43 1740-680-530-20 70 1

89 28 1725-501-118-00 40 57 1740-680-550-00 70 7

1725-201-806-00 39 39 1725-508-310-00 35 38 1740-680-551-00 70 8
40 39 1725-511-730-30 85 4 1742-504-004-00 10 9

1725-212-105-00 39 24 1725-611-087-00 72 13 1742-606-001-10 57 13
40 24 89 15 1750-904-001-00 76 1

1725-218-109-00 39 4 1726-630-013-00 72 23 1757-625-005-00 72 2
40 4 890 25 89 4

1725-219-121-00 39 5 1728-407-076-10 35 29 1757-654-350-00 70 37
40 5 1728-903-002-00 76 13 70 39

1725-271-003-00 29 4 1729-111-283-00 5 6 70 41
1725-304-101-00 26 11 1729-111-284-00 5 7 1760-604-001-00 5 15
1725-304-713-00 39 41 1729-202-004-00 22 3 18 8
40 41 1729-202-008-00 28 6 47 19

40 54 1729-202-011-00 22 2 1765-608-001-10 57 11

1725-308-102-00 39 32 1729-202-014-00 11 2 1771-407-001-10 35 26
40 32 1729-202-015-00 34 10 1771-603-001-00 61 4

1725-308-103-00 39 22 1738-312-005-10 31 47 62 2
40 22 1738-312-006-10 31 48 1772-521-221-20 38 6

1725-408-200-10 35 45 1738-312-007-10 31 49 53 6
1725-432-107-00 39 3 1738-312-009-00 31 65 1772-654-280-10 70 28
40 3 1738-312-290-00 31 33 1772-654-281-00 70 29

1725-432-109-00 39 2 1738-317-210-10 80 1 1772-654-282-00 70 30
40 2 1738-317-220-10 80 6 1773-401-200-00 32 1

1725-432-113-00 39 14 1738-502-001-00 45 3 1773-401-202-10 32 2
40 14 1738-502-210-10 45 11 33 2

1725-432-114-00 39 15 1738-508-210-10 49 1 1773-631-034-00 63 17
40 15 50 1 1773-652-212-00 71 8

1725-432-711-00 39 7 1738-514-001-00 51 4 1773-652-213-00 71 10
40 7 52 4 1773-702-001-00 72 3




Numerical Index

1776-097-120-00

Part Code

Part Code

Fig. Key

Part Code

Fig. Key

1773-702-001-00
1773-702-002-00

1773-702-011-00

1773-702-012-00

1773-702-260-10

1773-902-015-00

1774-105-200-00
1774-105-202-00
1774-105-203-00
1774-105-204-00
1774-105-205-00

1774-111-310-10
1774-111-311-00
1774-218-001-00

1774-218-210-00

1774-304-021-00
1774-310-001-00
1774-310-002-00
1774-310-003-00

1774-310-004-00

1774-401-200-00
1774-507-330-00

1774-650-210-00
1774-650-212-00
1774-650-220-00
1774-650-222-00
1774-680-250-00

1774-901-031-00

1774-902-086-00
1774-922-200-10
1776-102-001-00

1776-102-002-00
1776-102-003-00
1776-102-004-00
1776-102-200-00
1776-102-210-10

Fig. Key
89 5
72 9
89 11
72 12
89 14
72 11
89 13
72 4
89 6
86 23

4 1

4 2

4 3

4 4

4 5

5 5

5 8
24 1
25 1
25 2
89 34
26 28
30 1
30 5
30 2
30 6
30 3
30 7
33 1
86 13
65 1
65 2
66 1
66 2
70 24
73 1
74 1
75 5
91 1

1 3

1 6

1 9

1 14

1 1

1 12

1776-103-210-00
1776-104-001-00
1776-104-002-00
1776-104-003-00
1776-104-210-00

1776-105-001-00
1776-105-002-00
1776-105-003-00
1776-111-001-00
1776-111-003-00

1776-111-004-00
1776-111-210-00
1776-111-300-00
1776-112-001-10
1776-112-002-00

1776-112-220-00
1776-112-310-10
1776-116-200-10
1776-117-002-00
1776-117-003-00

1776-117-200-00
1776-117-210-10
1776-120-001-50
1776-120-002-00
1776-120-210-00

1776-120-220-00
1776-120-230-00
1776-120-240-00
1776-122-001-00
1776-122-200-10

1776-122-260-00
1776-125-001-10
1776-201-002-10
1776-201-003-00
1776-201-004-00

1776-201-011-00

1776-201-710-00
1776-202-001-10
1776-202-002-10

1776-202-003-00
1776-202-004-00
1776-202-005-00
1776-202-006-00
1776-203-001-00

© © © © © © 0 0 0o ~NO OO OO0 Ugror o O o BB WWWWNDN

T
o o

A o o =
N NN RO

12
12
13
13

13
13
13
13
14

1
8
10
12
1

11
9
7
1

=
(ep]

= =
A NN ON

P PN N O R © R

N N
[©27\V)

RPN NN
R o W s N

T =
B 0 Uk ©

N
w N o

© 00N O

10

1776-203-002-00
1776-203-003-00
1776-203-004-00
1776-203-005-00

1776-203-200-00
1776-204-001-00
1776-204-002-20
1776-205-001-00
1776-205-002-00

1776-207-002-00
1776-207-003-20
1776-207-004-00
1776-207-006-00
1776-207-008-00

1776-207-200-30
1776-207-220-00
1776-207-230-10
1776-208-002-00
1776-208-004-00

1776-208-220-20
1776-208-300-10
1776-209-001-00
1776-209-031-00
1776-209-200-00

1776-209-300-10
1776-210-001-10
1776-210-002-10
1776-210-003-20
1776-210-004-20

1776-210-005-10
1776-211-001-10
1776-211-002-10
1776-211-003-10
1776-212-001-10

1776-216-002-20
1776-216-300-00
1776-218-210-00
1776-304-001-20
1776-304-002-10

1776-304-005-00
1776-304-510-00
1776-304-511-00
1776-304-512-00
1776-304-513-00

14
14
14
14
15

14
15
15
16
16

17
17
17
17
17

17
17
17
18
18

18
18
19
19 1
19

19
20
20
20
20

20 1
21
21
21
22

23
23
24
26 18
26 19

26 21
26
26
26
26

N NP O PN O 00N O

[N
0 — © ©

o
A WN R OO NORRPRWNOO U ON

o

N P OO P O DN B

A W DN PP

147



148

Numerical Index

1776-097-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1776-304-514-00 26 5 1776-407-510-10 35 1 1776-434-024-00 39 21
1776-304-515-00 26 6 1776-410-200-10 36 1 40 21
1776-304-516-00 26 7 1776-410-310-10 37 1 1776-434-027-00 39 28
1776-304-517-00 26 8 1776-411-002-00 38 1 40 28
1776-306-001-20 27 1 1776-411-200-10 38 3 1776-434-031-00 39 33
1776-306-002-20 27 2 1776-411-210-10 38 4 40 33
1776-307-001-00 28 1 1776-431-001-00 41 3 1776-434-032-00 39 31
1776-307-002-10 28 2 1776-431-002-00 41 5 40 31
1776-309-001-10 29 3 1776-431-210-00 41 1 1776-434-035-00 39 49
1776-309-200-30 29 1 1776-432-003-00 39 6 40 49
1776-310-200-00 30 9 40 6 1776-434-038-00 39 53
1776-312-006-00 31 17 1776-432-210-10 39 1 40 52
1776-312-011-00 31 63 40 1 1776-434-039-00 39 52
1776-312-013-10 31 14 1776-433-001-10 39 16 1776-434-041-00 39 42
1776-312-031-00 31 58 1776-433-002-00 40 16 40 42
1776-312-032-00 31 4 1776-433-003-00 40 53 1776-434-042-00 39 45
1776-312-041-10 31 40 1776-433-004-00 40 55 40 45
1776-312-220-10 31 9 1776-433-005-00 40 58 40 56
1776-312-300-10 31 16 1776-433-006-00 40 60 1776-434-043-00 39 50
1776-312-410-10 31 2 1776-433-510-00 42 4 40 50
1776-312-420-10 31 1 1776-434-001-00 39 19 1776-434-054-00 40 46
1776-312-440-10 31 41 40 19 1776-434-220-00 39 51
1776-312-460-10 31 45 1776-434-002-10 39 25 40 51
1776-312-490-00 31 32 40 25 1776-435-001-00 39 17
1776-312-500-10 31 30 1776-434-003-00 39 20 40 17
1776-312-520-10 31 59 40 20 1776-435-002-00 39 18
1776-312-530-00 70 34 1776-434-004-00 39 23 40 18
1776-317-210-10 81 1 40 23 1776-436-210-00 43 1
1776-317-220-10 81 6 1776-434-005-00 39 27 1776-436-211-00 43 2
1776-406-001-00 34 31 40 27 1776-437-210-10 83 1
1776-406-003-10 34 12 1776-434-006-00 39 40 1776-437-220-10 83 6
1776-406-004-40 34 1 40 40 1776-501-300-00 44 1
1776-406-008-00 34 25 1776-434-007-00 39 26 1776-502-001-20 45 4
1776-406-210-10 34 8 40 26 1776-505-001-00 47 15
1776-406-220-10 34 7 1776-434-008-00 39 35 1776-505-004-00 47 12
1776-406-230-00 34 26 40 35 1776-505-005-00 47 18
1776-406-260-00 34 35 1776-434-009-00 39 37 1776-505-310-20 47 1
1776-406-271-10 34 17 40 37 1776-505-320-10 47 6
1776-406-280-10 34 19 1776-434-011-00 39 46 1776-507-001-00 86 7
1776-407-001-00 35 7 1776-434-012-00 39 47 1776-507-210-10 86 16
1776-407-220-00 35 15 40 47 1776-507-901-00 85 10
1776-407-230-10 35 44 1776-434-013-00 39 48 1776-507-910-30 86 1
1776-407-250-00 35 30 40 48 1776-507-950-00 85 1
1776-407-310-00 35 23 1776-434-021-00 39 34 1776-507-960-00 85 5
1776-407-320-00 35 9 40 34 1776-507-970-00 85 8




Numerical Index

1776-097-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1776-507-980-00 85 9 1776-514-510-10 52 9 1776-612-217-00 59 8
1776-508-001-10 49 4 1776-514-530-10 51 10 60 8

50 4 52 10 1776-612-218-00 59 9
1776-508-250-20 49 2 1776-514-600-10 51 8 60 9
1776-508-270-20 49 14 52 8 1776-612-219-00 59 10
1776-508-280-00 49 15 1776-520-002-10 53 8 60 10
50 14 1776-520-220-20 53 1 1776-612-250-00 60 11
1776-508-300-00 49 6 1776-520-310-10 53 4 89 46
50 6 1776-520-320-10 53 3 1776-612-252-00 60 12
1776-508-500-00 49 8 1776-601-002-10 54 2 89 47
50 8 1776-601-003-20 6 16 1776-612-253-00 60 13
1776-509-210-00 50 12 1776-601-006-10 54 12 89 48
1776-509-220-00 50 13 1776-601-007-10 54 15 1776-612-254-00 60 14
1776-509-240-20 50 2 1776-601-008-00 54 11 89 49
1776-514-007-10 51 12 1776-601-009-20 77 1 1776-612-255-00 60 15
52 12 1776-601-220-10 54 13 89 50
1776-514-220-00 51 1 1776-601-230-00 54 14 1776-626-200-10 61 1
52 1 1776-601-250-00 54 8 1776-626-210-10 61 3
1776-514-230-00 51 18 1776-601-260-00 54 9 62 1
52 24 1776-601-270-10 54 1 1776-630-005-10 63 11
1776-514-240-00 51 19 1776-602-002-00 55 2 1776-630-006-20 63 15
52 25 1776-602-004-00 55 1 1776-630-007-20 63 21
1776-514-241-00 51 23 1776-603-004-10 56 1 1776-630-008-00 63 3
52 29 1776-603-005-00 56 3 1776-630-009-00 63 14
1776-514-250-00 51 20 1776-606-005-30 57 1 1776-630-270-10 63 1
52 26 1776-606-006-30 57 6 1776-630-290-20 63 18
1776-514-260-00 51 21 1776-606-230-00 57 14 1776-630-300-10 63 19
52 27 1776-611-005-00 58 2 1776-630-310-00 63 4
1776-514-270-00 51 22 85 14 1776-630-330-00 72 40
52 28 1776-611-270-10 58 4 1776-630-720-30 63 2
1776-514-310-00 51 27 1776-611-280-10 58 1 1776-635-200-00 64 1
52 33 1776-612-210-30 59 1 1776-660-230-10 67 5
1776-514-320-00 51 28 60 1 1776-670-400-00 69 1
52 34 1776-612-211-10 59 2 1776-670-401-00 69 2
1776-514-330-00 51 29 60 2 1776-680-001-00 70 14
52 35 1776-612-212-00 59 3 1776-680-002-00 70 15
1776-514-340-00 51 30 60 3 1776-690-400-20 71 1
52 36 1776-612-213-00 59 4 1776-690-401-00 71 9
1776-514-350-00 51 31 60 4 1776-690-410-10 71 29
52 37 1776-612-214-00 59 5 1776-690-900-00 88 1
1776-514-410-10 52 18 60 5 1776-690-910-00 88 2
1776-514-420-10 52 19 1776-612-215-00 59 6 1776-690-920-00 88 3
1776-514-501-00 51 11 60 6 1776-690-930-00 87 1
52 11 1776-612-216-00 59 7 1776-702-002-10 89 42
1776-514-510-10 51 9 60 7 1776-702-003-00 72 29

149



150

Numerical Index

1776-097-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1776-702-003-00 89 31 1789-408-006-00 35 24 3666-202-005-10 34 21
1776-702-004-00 72 31 1789-408-011-10 35 49 35 2
1776-702-005-00 72 33 1789-408-300-10 35 33 3668-612-001-00 31 42
1776-702-200-10 89 2 1789-601-007-20 54 5 3680-214-004-00 23 10
1776-702-220-00 72 24 1789-680-240-00 70 31 3737-172-011-00 12 14

89 26 1792-590-004-00 72 42 35 6
1776-702-230-00 72 25 1800-652-400-00 70 19 37 6

89 27 70 20 40 59
1776-702-240-10 72 16 70 21 44 11

89 18 70 22 71 22
1776-702-250-10 72 1 70 23 3801-493-003-00 58 6

89 3 1801-104-205-00 3 7 3817-401-001-00 6 10
1776-702-260-10 72 20 1805-202-011-00 26 20 3817-710-009-00 51 25

89 22 1805-202-025-00 26 12 52 31
1776-702-270-10 72 15 1807-652-510-00 71 26 3820-412-051-00 31 18

89 17 1809-508-510-10 85 11 3821-262-202-00 71 4
1776-702-400-20 89 39 1809-690-205-00 71 7 3821-262-203-00 71 5
1776-702-500-30 89 1 1817-902-008-00 75 13 3821-262-209-00 71 6
1776-901-003-00 73 5 1817-904-001-00 76 16 3824-247-202-00 71 3

74 6 1817-904-004-00 76 14 3921-923-002-00 77 2
1776-901-004-00 73 7 1825-502-001-00 45 1 4101-102-038-00 5 4

74 8 1836-312-002-00 10 7 6221-408-008-00 1 18
1776-901-005-00 74 4 31 3 6221-408-009-00 1 19
1776-901-031-00 73 2 31 13 6221-408-010-00 1 20

74 2 1837-652-610-00 70 16 6221-408-013-00 1 23
1776-901-032-00 73 3 2139-505-002-00 5 14 6281-971-003-00 78 1

74 3 57 4 6282-450-012-00 78 2
1776-902-001-00 75 1 57 9 6901-931-225-00 28 9
1776-902-009-00 75 11 63 8 42 8
1776-902-013-00 75 3 2144-415-003-00 2 4 6901-931-240-00 27 3
1776-902-014-10 75 4 2144-519-007-00 86 17 44 18
1776-902-015-10 75 7 2146-360-014-00 31 51 53 2
1776-902-016-00 75 8 2171-213-002-00 19 14 7821-501-005-00 54 6
1776-902-017-00 75 9 2186-536-211-00 70 4 7957-501-004-00 58 7
1776-902-018-00 75 10 2186-536-212-00 70 5 8595-901-007-00 76 4
1776-902-021-10 75 12 2500-326-017-00 71 17 J061-112-022-00 35 50
1776-902-022-10 75 2 2515-665-210-00 70 26 J061-120-032-00 49 5
1776-904-002-00 76 2 3533-901-012-00 73 4 50 5
1776-904-003-10 76 12 74 5 J061-224-032-00 1 4
1776-904-004-00 76 7 3560-503-302-00 41 6 1 8
1776-904-011-00 76 11 3650-261-001-00 37 8 J061-230-038-00 1 5
1776-904-012-10 76 15 3659-480-003-00 31 64 1 7
1782-407-006-00 45 10 3662-223-003-00 10 8 J061-247-055-00 3 9
1785-702-005-00 72 10 3662-260-003-00 6 11 J062-087-093-00 4 12

89 12 3666-202-005-10 6 4 J062-138-148-00 9 13




Numerical Index

1776-097-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
J062-138-148-00 17 23 V201-361-203-50 | 89 29 V211-360-802-00 5 3
J062-147-159-00 1 11 V201-361-204-00 | 72 18 5 13
K110-001-106-00 | 93 20 89 20 10 20
K185-031-302-00 | 35 31 V201-361-206-00 | 27 4 31 29

35 34 44 19 57 2
K185-031-303-00 | 35 32 V201-361-207-00 | 27 6 57 7

35 35 V201-361-208-50 | 52 21 58 3
K200-014-007-00 | 93 27 V210-360-601-20 6 17 58 5
K200-103-300-00 | 35 19 70 25 61 2
K211-001-000-00 | 46 8 70 27 70 36
K211-001-006-20 | 92 2 V210-360-601-60 | 12 22 V211-360-802-50 | 57 3
K211-001-007-00 | 92 3 54 4 57 8
K211-001-008-00 | 35 11 54 10 63 6

92 4 55 3 89 43
K211-001-009-00 | 92 5 70 18 V211-360-803-00 | 17 2
K211-001-100-10 | 92 1 70 35 V211-360-804-00 | 85 6
K211-004-006-00 | 93 7 72 36 V211-361-002-00 | 63 5
K211-004-007-00 | 93 6 89 41 V211-361-002-50 | 63 20

93 16 VV210-360-602-00 1 15 V211-560-802-00 2 2
K211-012-006-00 | 93 5 V211-260-801-60 11 9 3
K211-035-005-00 | 35 13 9 28 17 20
K233-021-000-00 | 35 10 446 21 V211-560-802-50 | 26 10
K250-001-000-00 | 44 13 V211-260-802-00 | 17 14 26 17
K250-001-009-00 | 44 15 35 8 86 10
K250-019-000-10 | 92 9 85 12 V211-560-803-50 | 41 2
P103-112-003-20 5 17 86 15 V211-561-001-60 | 46 6
P103-208-005-10 | 15 3 V211-260-802-50 | 48 3 V211-561-002-50 | 36 4
P118-601-005-00 | 35 40 85 13 37 4
V120-265-003-00 | 71 28 V211-260-804-00 | 35 21 V211-561-003-00 | 37 5
VV120-366-002-00 | 69 7 V211-260-805-00 | 35 22 72 30
V120-376-001-60 | 57 15 46 9 89 32
V201-260-801-60 | 44 25 V211-261-001-60 | 71 23 V211-660-802-00 | 72 41
V201-260-805-50 | 49 9 V211-360-801-60 6 2 V211-660-802-50 | 72 34
V201-260-811-00 | 49 11 6 12 V211-660-803-50 9 6

50 9 34 18 35 28
V201-260-817-00 | 47 4 35 48 V211-661-002-00 | 54 3
VV201-261-001-6B | 19 7 47 16 V211-661-002-50 | 59 11

23 3 49 20 60 16
VV201-261-008-00 | 86 5 50 19 72 21
V201-360-802-50 | 51 6 54 7 89 23

52 6 71 12 V211-661-003-50 9 14
V201-361-006-00 | 27 9 71 19 V211-661-004-00 | 12 6
V201-361-010-00 | 44 5 71 25 44 4
V201-361-202-50 | 90 2 V211-360-802-00 3 13 V211-661-004-50 9 2
V201-361-203-50 | 72 27 4 6 44 6

151



Numerical Index

1776-097-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V220-540-601-00 | 93 26 V304-260-012-00 | 31 50 V401-160-006-00 | 31 12
VV220-540-802-00 | 93 15 31 60 31 44
V230-360-601-20 | 70 2 V304-260-016-00 | 45 8 54 17
V230-360-601-60 | 71 16 V304-460-008-00 9 7 V401-160-008-00 9 8
V230-360-606-50 | 41 7 86 11 47 5
V231-360-801-60 | 24 4 V304-460-010-00 9 15 49 10

25 4 27 10 49 12
31 31 34 14 50 10
89 35 34 24 86 12
V231-360-802-50 | 12 16 35 5 93 14
12 20 44 9 V401-160-010-00 9 17
30 13 V304-460-012-00 | 19 11 26 30
V231-361-201-60 | 24 6 23 7 27 11
V251-260-802-0D | 86 9 27 5 34 16
V251-261-205-50 | 29 6 61 9 34 23
V251-340-802-00 9 4 62 7 35 4
V251-340-804-00 9 5 72 17 43 7
V251-341-002-50 | 34 22 89 19 44 8
35 3 VV304-460-020-00 | 34 34 86 6
V251-341-003-00 | 12 2 V305-260-008-00 | 51 7 V401-160-012-00 | 19 12
V251-361-202-5D | 12 8 52 7 23 8
V252-341-002-00 | 34 13 V305-260-012-00 | 91 3 27 7
VV252-341-003-00 | 12 4 V327-262-110-00 | 43 8 31 61
12 11 V328-262-110-00 | 33 3 34 36
V252-341-003-50 | 12 5 V328-262-112-00 | 34 37 35 41
V252-341-005-50 | 12 9 35 42 44 20
V252-341-202-50 | 61 7 V334-460-016-00 | 51 17 52 22
62 5 52 17 61 8
V252-341-205-00 | 12 10 V360-260-004-00 5 11 62 6
V301-260-006-00 6 6 V361-260-006-00 | 41 8 72 19
54 18 V362-260-008-00 5 18 72 28
V304-260-008-00 | 10 6 49 13 89 21
10 11 50 11 89 30
17 6 64 2 90 3
18 5 67 6 V401-160-016-00 | 51 16
31 20 68 5 52 16
31 35 72 38 V401-160-020-00 | 34 32
31 57 89 45 V402-160-016-00 | 45 9
47 3 V363-260-008-00 | 63 7 V411-260-004-00 | 67 8
V304-260-010-00 8 6 V363-260-010-00 | 57 12 68 7
26 29 59 12 V411-260-005-00 | 46 17
47 11 60 17 V411-260-006-00 7 3
72 14 72 22 10 17
89 16 89 24 46 14
V304-260-012-00 | 29 7 V401-160-006-00 | 10 4 54 16




Numerical Index

1776-097-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V411-260-006-00 | 86 19 V500-162-502-00 | 31 54 V682-200-001-00 | 70 42
V411-260-008-00 9 10 43 9 VV682-200-001-90 | 30 4

10 14 51 15 30 8
24 5 52 15 VV704-140-014-00 | 20 9
25 5 54 20 \VV704-140-020-00 | 11 3
31 19 89 33 13 12
31 22 V500-163-002-00 | 34 38 \VV704-140-022-00 | 15 4
31 38 35 43 VV704-140-025-00 | 13 5
89 37 V511-100-805-00 | 31 46 21 7
V411-260-010-00 9 16 V522-100-801-80 | 27 13 31 8
27 12 44 10 V704-140-028-00 | 34 28
31 53 V523-100-801-60 9 29 \VV704-140-030-00 | 21 3
33 5 17 3 28 7
37 7 26 9 VV704-140-035-00 | 45 6
37 9 V523-101-002-40 9 18 VV705-140-024-00 | 93 17
44 7 12 17 V705-140-028-00 | 17 12
46 7 12 19 V705-140-042-00 | 34 5
47 10 V530-240-502-40 | 26 25 V705-140-047-00 | 11 4
51 14 V560-160-006-00 | 86 18 14 12
52 14 V580-140-302-00 9 25 21 5
54 19 V580-140-302-50 | 93 24 V705-140-052-00 | 34 11
V411-260-012-00 | 27 8 V580-140-403-20 | 44 23 \VV706-140-040-00 | 45 5
29 8 V580-140-502-00 | 47 14 \VV707-140-080-00 | 28 8
31 62 V580-140-502-50 | 19 3 V720-101-900-70 | 44 22
52 23 20 8 446 20
61 6 V580-140-601-60 | 15 6 \VV720-102-401-00 | 20 7
62 4 V600-110-620-40 | 13 3 26 27
90 4 14 11 46 23
V411-260-016-00 | 19 13 16 3 V720-102-401-60 | 12 13
23 9 21 4 18 2
51 26 V600-110-620-50 | 21 10 19 6
52 32 V600-110-630-30 | 21 11 23 2
V411-260-020-00 | 34 33 V600-110-630-50 | 13 4 27 15
V411-260-024-00 | 31 7 V600-110-630-60 | 28 5 \VV720-102-402-20 | 30 10
V500-161-601-50 | 47 23 V600-110-690-70 | 39 30 V720-103-502-50 9 21
V500-162-001-50 7 2 40 30 \VV720-103-502-80 | 49 3
8 8 V607-110-620-40 | 13 11 50 3
10 18 V607-110-620-50 | 21 6 V720-103-504-20 | 42 1
46 13 VV682-200-000-60 | 93 11 \VV720-105-705-50 | 46 2
46 16 V682-200-001-00 | 19 9 V720-111-900-60 | 92 8
V500-162-002-00 | 10 13 20 6 V720-111-900-70 | 93 25
31 23 20 12 V720-112-401-10 | 35 16
31 39 23 5 35 20
33 4 70 38 35 39
V500-162-502-00 | 31 5 70 40 V720-112-401-20 | 35 12

153



154

Numerical Index

1776-097-120-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key

V720-112-401-20 | 44 14 V999-200-003-00 | 79 5
44 16 79 10
48 2 80 5
86 4 80 10
92 7 81 5
93 21 81 10

V720-112-401-40 | 49 16 82 5
49 18 82 10
50 15 83 5
50 17 83 10
85 3 84 5
93 28 84 10

VV720-112-401-80 | 35 18 W201-260-806-50 | 47 2
49 7 W201-261-206-00 | 91 2
50 7

V720-113-502-90 | 35 36

VV721-103-107-00 | 42 6

V721-103-111-50 | 30 12

V721-113-106-00 | 44 17

V721-113-106-50 | 34 9

V723-101-501-60 | 34 30

V723-102-003-00 | 17 13

V723-102-003-80 | 35 37

V742-120-420-60 | 34 6

\VV742-135-500-60 | 45 2

\VV744-120-350-70 | 13 2
16 4

\/744-135-550-80 | 22 4

V760-150-000-00 9 20
10 3
31 11
31 43

V780-140-000-10 | 36 3
37 3

V780-140-000-1T | 35 14
92 6

\/782-160-000-2T | 86 8

V782-160-000-4B 9 19

\/782-160-000-6T | 85 7

V881-005-001-20 | 82 4
82 9

V883-005-001-20 | 83 4
83 9

V889-000-081-60 | 80 4
80 9




Alpabetical Index

SB01-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
ALTERNATOR ASSY 11 9 BOLT 11 12 EYE BOLT 13 3
14 27 11 16 | FAN.COOLING 11 5

ARM 4 29 14 5 FILTER.OIL 11 18
ARM COMPL 4 15 14 10 FILTER.SUCTION 6 7
ARMATURE ASSY 15 2 14 18 | FLYWHEEL COMPL 6 16
BALL BEARING 1 11 14 23 GASKET 3 11
3 18 15 14 4 3

14 3 15 15 4 21

14 7 BOLT BANJO 8 13 6 20

BEARING 6 18 |BOLT.CONNECTING ROD 2 20 7 38
15 18 BOLT.CYLINDER HEAD 5 15 7 19

15 19 5 16 8 14

BEARING COVER 14 8 BRUSH SUB ASSY 14 20 9 6
BOLT 2 5 BUSH:STD 1 10 10 2
2 11 |BUSHING 2 19 10 4

2 12 15 21 10 9

3 12 CAMSHAFT ASSY 3 13 12 1

3 21 |CAP 9 8 13 2

3 22 CAP NUT 9 7 GASKET.CYLINDER HEAD 5 17

4 25 |CASE.GEAR 4 1 5 17

4 27 CASE. THERMOSTAT 10 8 GASKET:AIR INTAKE 9 15

4 28 CLAMP 7 12 GASKET : EXH 5 21

4 36 CLUCH SUB ASSY 15 3 GASKET:HEAD COVER 9 1

4 37 |cCOCK 1 23 | GASKET:M8 8 12

4 38 |COLLAR 3 8 | GEAR 3 16

5 14 11 15 GEAR ASSY.IDLE 3 1

5 18 14 24 GEAR COMPL.CAMSHAFT 3 14

6 2 CONNECTOR 7 24 GEAR . CRANKSHAFT 2 2

6 3 10 12 |GEAR.RING 6 17

6 8 COTTER 5 10 GUIDE 6 9

6 11 COUPLING 12 3 HANGER:NO COLOUR 5 13

6 14 COVER 4 24 HARNESS.WIRE 7 21

6 19 7 18 HEAD ASSY.CYLINDER 5 1

7 4 COVER END 14 22 HOLDER ASSY 14 12

7 13 | COVER.CYLINDER HEAD 9 2 15 6

7 20 CRANKSHAFT COMPL 2 1 HOLDER ASSY. BRUSH 14 19

8 15 CYLINDER BLOCK 1 1 HOLDER ASSY.BEARING 2 4

9 11 DOWEL PIN 1 14 2 7

9 12 1 15 2 8

9 16 1 16 12 2

10 6 2 3 HOLDER.FAN 11 19

10 7 2 6 | HOUSING ASSY 15 4

10 15 ELBOW. INTAKE:-SB 9 14 INJECTOR 7 5

11 6 EXHAUST MANIFOLD 5 20 13 5

11 10 EXPANSION PLUG 1 12 JOINT 13 4

155



156

Alpabetical Index

SB01-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key
JOINT.FILTER 11 17 0-RING 9 9 RUBBER CAP 15 22
KEY 3 15 12 4 | SCREW 7 15

11 3 12 5 8 4

LEVEL GAUGE COMPL 6 12 15 20 9 5
LEVER ASSY.GOVERNOR 4 6 PIN.PISTON 2 16 14 16
LEVER.GOVERNOR 4 7 PINION 15 8 14 17
4 18 |PIPE 6 6 15 16

METAL KIT:S.T.D. 2 9 PIPE. INJECTION 7 9 SEAL WASHER 6 4
METAL KIT:STD. 2 10 7 10 7 16
METAL.PIN:STD 2 21 7 11 10 14
MOTOR ASSY.STARTING 6 15 PIPE.OIL 8 18 SEAL.VALVE GUIDE 5 8
15 23 PIPE_RETURN 7 17 SEALING CAP 1 2

NEEDLE BEARING 1 13 PISTON KIT:STD 2 13 1 3
NOZZLE ASSY 13 9 PLATE 3 20 1 4
NUT 2 18 4 19 5 3
4 22 PLATE.ADJUSTING 11 8 5 4

4 23 PLATE.FRONT 3 10 SEAT.VALVE:IN 5 2

4 34 PLATE.SET 10 3 SERVICE PARTS 14 1

5 19 |PLUG 1 5 14 13

7 3 6 14 26

7 6 1 7 15 7

7 14 8 9 SHAFT . GOVERNOR 4 11

7 22 10 13 SHAFT. IDLE GEAR 1 8

8 5 PLUG.GLOW 7 23 SHAFT ._ROCKER ARM 8 6

8 16 |PULLEY 14 25 |SHIM SET 3 6

9 13 PULLEY .CRANKSHAFT 11 1 7 2

10 5 | PULLEY.FAN 11 4 13 8

11 2 PUMP ASSY.INJECTION 7 1 SLIDER COMPL 3 19

11 11 13 1 SNAP PIN 4 10

13 6 | PUMP ASSY.WATER 10 1 | SNAP RING 1 9

14 11 REAR END FRAME 14 9 2 15

14 14 REAR PLATE 6 13 3 9

15 17 REGULATOR ASSY 14 15 4 9

OIL PAN 6 1 RETAINER 5 9 4 13
OIL PUMP COVER 3 5 15 10 4 17
OIL SEAL 4 4 RETAINER PLATE 14 2 4 30
6 21 RING KIT.PISTON 2 14 SOLENOID 10 16

OIL STOPPER 9 4 ROCKER ARM 8 2 SPACER 3 17
0-RING 1 21 8 3 SPRING 3 2
4 12 |ROCKER ARM ASSY 8 1 3 7

4 16 ROD ASSY.CONNECTING 2 17 4 14

4 31 |ROD.PUSH 1 24 4 32

6 5 | ROLLER 15 9 5 11

6 10 ROTOR 3 4 8 7

8 8 ROTOR ASSY 14 6 10 10




Alpabetical Index

SB01-097-110-00

Description Fig. Key Description Fig. Key Description Fig. Key

SPRING 14 21
15 12

15 13

SPRING PIN 1 17
4 2

8 10

SPRING:RETURN 4 20
SPRING:START 4 5
STAY 4 26
STEEL BALL 15 11
STOP LEVER 4 35
STOPPER.OIL 9 3
STUD BOLT 1 18
1 19

1 20

5 5

5 22

8 11

8 17

14 4

SWICH ASSY 15 5
TAPPET 1 25
1 26

THERMOSTAT COMPL 10 11
VALVE ASSY.RELIEF 1 22
VALVE CAP 5 12
VALVE .BREATHER 9 10
VALVE.EXHAUST 5 7
VALVE. INTAKE 5 6
V-BELT:FM29 11 7
WASHER 4 8
4 33

7 7

11 13

11 14

13 7

WASHER . THRUST 3 3

YOKE ASSY

15

157



158

Alpabetical Index

1776-097-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER 35 40 BALL,STEEL 70 40 BEARING/6305/KBC 40 21
ADAPTER/G1/4 35 19 70 42 BEARING/BALL 11 2

35 24 93 11 22 2
ADAPTER/L/G1/2-20 49 6 BAND 6 13 22 3
50 6 71 20 28 6
ADAPTER/L/G1/4 ASSY | 35 17 71 21 34 10
35 38 72 7 BEARING/BALL 6305SH2 | 14 2
ADAPTER/L/G3/8 ASSY | 85 2 89 9 BEARING/BALL/6010C 26 12
ADAPTER/L/M20  ASSY | 49 17 BAND,WIRE/140 1 24 BEARING/BALL/6206 26 20
50 16 35 46 BEARING/NEEDLE 13 10
ADAPTER/M20-G1/ ASSY | 35 15 35 51 14 9
ADAPTER/M20-G3/ ASSY | 49 15 71 14 15 2
50 14 71 15 BELT/SEAT SET 60 11
ARM 70 33 BAND,WIRE/250 71 13 89 46
ARM/1ST COMP| 86 16 |BATTERY/44B19R ASSY| 6 5 | BLUB/12V-21/5W 67 4
ARM/BRAKE 31 58 BEARING 14 3 68 4
ARM/BRAKE cowp | 31 59 17 11 BOLT 47 2
ARM/BRAKE SET 31 45 BEARING,RB/6204 13 3 BOLT,BATTERY 6 8
ARM/CLUTCH COMP 9 23 14 11 BOLT,S/M10X16 71 23
ARM/DIFE 26 28 16 3 | BOLT,S/M10X16/7T 46 6
ARM/KNUCKLE/LH 39 46 21 4 BOLT,S/M10X25/7T 36 4
ARM/KNUCKLE/LH/U 40 46 BEARING,RB/6204NR 13 11 37 4
ARM/KNUCKLE/RH 39 47 BEARING,RB/6205 21 10 BOLT,S/M10X30/7T 37 5
40 47 BEARING,RB/6205NR 21 6 72 30
ARM/LIFT 45 4 | BEARING,RB/6303 21 11 89 132
ARM/MIRROR ASSY | 72 35 BEARING,RB/6305 13 4 BOLT,S/M8X16 3 11
89 40 |BEARING,RB/6306 28 5 9 28
ARM/PITMAN 34 31 BEARING,RB/6907 39 30 46 21
ARM/POSITION COMP | 47 6 40 30 BOLT,S/M8X20 17 14
47 13 BEARING,RB/7004 34 3 35 8
ARM/SHIFT/4WDCOMP 19 5 BEARING,RB/7202 34 2 85 12
ARM/SHIFT/MAIN COMP | 17 15 BEARING/6005/KBC 39 24 86 15
ARM/SHIFT/PTO 23 1 40 24 BOLT,S/M8X20/7T 2 2
ARM/SHIFT/SUB 18 1 BEARING/6008/KBC 39 28 9 3
BACKLE/TURN coMP| 51 21 40 28 17 20
51 29 BEARING/6009/KBC 26 11 BOLT,S/M8X25 48 3
52 27 BEARING/6010/KBC 39 13 85 13
52 35 40 13 | BOLT,S/M8X25/7T 26 10
BALL,STEEL 19 9 BEARING/6205/KBC 39 39 26 17
20 6 40 39 86 10
20 12 BEARING/6205HL/KBC 39 2 BOLT,S/M8X35/7T 41 2
23 5 40 2 | BOLT,S/M8X40 35 21
30 4 BEARING/6206/KBC 39 38 BOLT,S/M8X50 35 22
30 8 40 38 46 9
70 38 BEARING/6305/KBC 39 21 BOLT,SEMS/M12X25/7T 28 9




Alpabetical Index

1776-097-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT, SEMS/M12X25/7T 42 8 BOLT, SP/M8X20 10 20 BOLT/M8X170 47 4
BOLT, SEMS/M12X40/7T 27 3 31 29 BOLT/M8X20(22) 2 4

44 18 57 2 | BOLT/M8X25/7T 51 6

53 2 57 7 52 6

BOLT, SM/MO8X25 17 5 58 3 | BOLT/M8X55 49 9
18 4 58 5 | BOLT/S 38 2

BOLT, SP/M10X20 63 5 61 2 42 7
BOLT,SP/M10X20/7T 54 3 70 36 52 20
BOLT,SP/M10X25 63 20 BOLT,SP/M8X20/7T 72 41 61 5
BOLT, SP/M10X25/7T 59 11 |BOLT,SP/M8X25 57 3 62 3
60 16 57 8 72 26

72 21 63 6 89 28

89 23 89 43 | BOLT/S/M08X25 39 50

BOLT,SP/M10X35/7T 9 14 BOLT,SP/M8X25/7T 72 34 40 50
BOLT, SP/M10X40/7T 12 6 | BOLT,SP/M8X30 17 2 | BOLT/S/M10X35 39 45
44 4 | BOLT,SP/M8X35/7T 9 6 40 45

BOLT,SP/M10X45/7T 9 2 35 28 40 56
44 6 BOLT,SP/M8X40 85 6 BOLT/S/M10X45 39 52

BOLT,SP/M6X12 6 17 BOLT/FLANGE/M08X05 39 42 BOLT/SM/M08X40 10 5
70 25 40 42 | BOLT/STUD 40 55

70 27 BOLT/KNOB/MO6X27 47 22 BOOT 17 8

BOLT,SP/M6X16 12 22 BOLT/M0O6X16 41 4 70 30
54 4 63 13 | BOOT,CHANGE 17 17

54 10 BOLT/M10X1.25X20 60 12 BOOT/HORN 70 13

55 3 89 47 | BRACKET CoMP | 24 2

70 18 BOLT/M10X100/7T 44 5 25 2

70 35 |BOLT/M10X16,SEAL 19 7 89 34

72 36 23 3 BRACKET/AUX COMP | 85 5

89 41 BOLT/M10X60/7T 27 9 BRACKET/AXLE ASSY | 36 1

BOLT, SP/M6X20 1 15 |BOLT/M10X80 86 5 | BRACKET/AXLE/U ASSY | 37 1
BOLT,SP/M8X16 6 2 BOLT/M12X25/7T 90 2 BRACKET/BATTERYCOMP 6 1
6 12 BOLT/M12X35/7T 72 27 BRACKET/GRILLE 55 2

34 18 89 29 BRACKET/LAMP COMP | 67 5

35 48 BOLT/M12X40/7T 72 18 BRACKET/LEVER  COMP | 47 1

47 16 89 20 | BRACKET/LH COMP| 52 18

49 20 BOLT/M12X60 91 2 BRACKET/MIRROR 89 42

50 19 BOLT/M12X60/7T 27 4 BRACKET/MIRROR/LH 72 31

54 7 44 19 BRACKET/MIRROR/RH 72 33

71 12 BOLT/M12X70/7T 27 6 BRACKET/REFLECTOR 57 14

71 19 BOLT/M12X85/7T 52 21 BRACKET/RH COMP | B2 19

71 25 BOLT/M16X90 72 2 BRACKET/SEAT coMp | 58 4

BOLT,SP/M8X20 3 13 89 4 BRACKET/SEAT/F COMP | 58 1
4 6 BOLT/M8X110 49 11 BRACKET/STEP/LH COMP | 63 18

5 3 50 9 BRACKET/STEP/RH COMP | 63 19

5 13 |BOLT/M8X16 44 25 |BRACKET/SWITCH COMP| 10 19

159



160

Alpabetical Index

1776-097-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
BRACKET/SWITCH ComP | 70 34 CAP,TIRE VALVE 84 5 CLEANER/AIR ASSY 3 1
BRACKET/TANK/3 COMP 5 12 84 10 CLIP(B) 6 15
BUCKLE/TURN/M12 51 12 CAP/22 61 4 63 16

52 12 62 2 | CLIP/BAND/4.5 71 7
BULB/12V/5W 67 11 |CAP/28 72 42 | CLIP/HOSE/11-13 8
68 10 CAP/3X10 77 2 4 10
BULB/12Vv21W 67 2 CAP/NONLEAK ASSY 5 5 CLIP/HOSE/13.8-14.8 9 13
68 2 | CAP/WHEEL 32 2 17 23
BULB/12V5W 67 3 33 2 CLIP/HOSE/14.7-15.9 1 11
68 3 | CASE/CYLINDER  ASSY | 44 1 | CLIP/HOSE/8.7-9.3 4 12
BULB/H4/60/55W 65 2 CASE/DIFF 26 2 CLUTCH/DIFF 26 21
66 2 CASE/DIFFERENTIAL/FR | 39 7 COLLAR 93 7
BULB/LAMP/14V60MA 70 8 40 7 COLLAR, THRUST 14 10
BUSH 31 42 CASE/DIFFERENTIAL/RE | 26 1 COLLAR/08X12X15 35 27
BUSH, LEVER 6 3 | CASE/FINAL/A 39 19 | COLLAR/12X24X12 60 15
BUSH/10X12X20 86 14 40 19 89 50
BUSH/19X30X14 54 6 CASE/FINAL/B 39 25 COLLAR/19X28X02 93 9
BUSH/35X39X26 36 2 40 25 COLLAR/22X32X35 31 63
37 2 CASE/JOINT 41 3 COLLAR/25X34X72 34 12
BUSH/35X39X30 44 3 | CASE/TRANSMISSION/FR | 12 1 | COLLAR/48X52X17 39 3
BUSH/40X43X30 44 2 CASE/TRANSMISSION/RE | 12 3 40 3
BUSH/62X67X30 42 5 CHAIN/CHECK ASSY | 51 8 COLLAR/9X14X8 57 5
BUTTON 31 27 52 8 57 10
BUZZER ASSY | 70 26 CHAIN/CHECK/LH COMP | 51 9 63 10
CABLE/ACCELERATOR 7 52 9 | COLUMN/3 COMP| 34 19
CABLE/BATTERY  ASSY 6 9 CHAIN/CHECK/RH COMP | 51 10 COLUMN/U/3 coMp | 35 1
CABLE/BATTERY/420 6 11 52 10 CONTROLLER/STEERING 35 23
CABLE/THROTTLE ASSY 8 7 CLAMP 1 23 COUPLING/18X30X55 21 8
CAM,DIFF-LOCK 26 24 CLAMP COMP 3 4 COUPRING/16X27X55 11 5
CAM/BRAKE COMP | 30 9 | CLAMP,HARNESS 12 14 | COVER 69 5
CAP 1 2 35 6 86 3
1 18 37 6 93 13
CAP COMP 3 3 40 59 COVER, PEDAL 29 2
CAP,OIL 42 2 44 11 COVER/CASE 34 17
CAP,PTO SHAFT 12 21 71 22 | COVER/CENTER 63 15
CAP,TIRE VALVE 79 5 CLAMP/28X55 37 8 COVER/CLUTCH/18 COMP 9 26
79 10 CLAMP/32 2 3 COVER/DASH 56 1
80 5 CLAMP/WIRE/24-32 1 4 COVER/FUSEBOX 71 10
80 10 1 8 COVER/SAFETY/LH COMP | 54 8
81 5 | CLAMP/WIRE/30-38 1 5 | COVER/SAFETY/RH COMP | 54 9
81 10 1 7 COVER/SEAT 63 11
82 5 CLAMP/WIRE/47-55 3 9 63 21

82 10 CLAMP/WORM/12-22 35 50 COVER/SHIELD 24

83 5 | CLAMP/WORM/20-32 49 5 25

83 10 50 5 COVER/SWITCH 70




Alpabetical Index

1776-097-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
COVER/WHEEL 39 37 FRAME/REAR/RH ~ COMP | 89 18 GEAR/SPUR/33 14 8
40 37 89 27 GEAR/SPUR/58 28 2

CRANK/LIFT 45 3 FRAME/REAR/UNDE COMP | 61 3 GLASS 69 3
CuP 4 2 62 1 GRILLE/F3 55 1
CUP/FUEL 5 16 | FRAME/REAR/UPPE COMP | 1 1 |GRIP 38 2
CYLINDER ASSY | 35 30 FRAME/UPPER 72 1 GRIP/03X17X97 47 17
DIODE/3A 71 8 89 3 GRIP/04X12X50 19 14
DISC/CLUTCH/180 COMP 9 27 FUSE(BLADE/32V15A) 71 5 23 10
ELEMENT 4 3 FUSE/BLADE/32V05A 71 3 GRIP/14X55 17 7
FENDER/LH 57 1 | FUSE/BLADE/32V10A 71 4 | GRIP/ASSIST/B 57 11
FENDER/RH 57 6 FUSE/SLOW BLOW/40A 71 2 GRIP/ORANGE 31 28
FILTER COMP 3 6 GASKET 3 2 GRIP/SUB 18 6
FILTER/FUEL 4 1 GAUGE/FUEL ASSY 5 9 GRIP/THROTTLE 86 20
FILTER/SUCTION COMP | 49 1 GAUGE/OIL ASSY | 12 23 GROMMET 5 14
50 1 GEAR/Q7-42 SET 14 1 57 4

FLANGE/CONTROL COMP | 34 8 GEAR/BEVEL/08-2 SET 39 1 57 9
FLANGEBOLT 59 8 40 1 63 8
60 8 GEAR/BEVEL/11 39 20 63 9

FLANGEBOLT/M12X16 24 6 40 20 GROMMET/10X40X03 71 27
FLANGEBOLT/M6X12 70 2 | GEAR/BEVEL/12 26 3 | HARNESS/HEADLAM ASSY | 71 29
FLANGEBOLT/M6X16 71 16 39 27 HARNESS/LAMP 67 12
FLANGEBOLT/M6X65 41 7 40 27 68 11
FLANGEBOLT/M8X16 24 4 GEAR/BEVEL/14 26 4 HARNESS/MAIN/F3 ASSY | 71 1
25 4 GEAR/BEVEL/15 39 9 HARNESS/SOCKET/E4 71 26

31 31 39 23 |HEAD,SYLINDER 44 12

89 35 40 9 HEAD/SPOOL 93 2

FLANGEBOLT/M8X25 12 16 40 23 HOLDER 8 9
12 20 GEAR/BEVEL/47 39 40 HOLDER/12 49 19

30 13 40 40 50 18

FORK 9 22 | GEAR/HELICAL/28 COMP | 34 7 | HOLDER/2ND ASSY| 86 13
FORK/SHIFT/1-N-R 20 3 GEAR/SPUR/11/LH 26 18 HOLDER/JE/9-9 35 47
FORK/SHIFT/3-N-2 20 4 GEAR/SPUR/11/RH 26 19 71 11
FORK/SHIFT/4WD 19 1 GEAR/SPUR/14-33 13 9 71 18
FORK/SHIFT/DIFFLOCK 26 22 GEAR/SPUR/15 13 1 71 24
FORK/SHIFT/SUB 20 10 21 9 | HOLDER/PIPE CoMP | 85 9
FRAME SET 89 1 GEAR/SPUR/16-34 14 5 HOLDER/SHAFT ASSY | 31 41
89 2 GEAR/SPUR/17-24 14 6 HOODCOMP 54 1

FRAME/CENTER COMP | 72 20 GEAR/SPUR/19-25 13 7 HOOK 10 16
89 22 GEAR/SPUR/20 16 1 HOOK, SPRING 44 24

FRAME/REAR/LH COMP| 72 15 | GEAR/SPUR/20-23 15 1 | HOOK,TOP LINK 51 34
72 24 GEAR/SPUR/26 21 2 52 40

89 17 GEAR/SPUR/30 14 7 HORN ASSY | 70 1

89 26 16 2 | HOSE 3 12

FRAME/REAR/RH ~ COMP | 72 16 22 1 49 4
72 25 GEAR/SPUR/32 13 8 50 4

161



162

Alpabetical Index

1776-097-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
HOSE/08X13X170 4 7 KIT/COUPLER/SEA SET 87 1 LABEL/WARNING/HOT 76 4
HOSE/08X13X95 4 9 KIT/PA-3P-M-F  SET 88 3 LAMP/COMBINATIO ASSY | 67 1
HOSE/1250 ASSY | 35 45 KNOB 70 12 68 1
HOSE/205 1 10 LABEL/1322/2014 59 10 LAMP/HEAD/G ASSY | 66 1
HOSE/285 ASSY | 35 44 60 10 |LAMP/HEAD/H4  ASSY| 65 1
HOSE/500 4 11 LABEL/4WD/E4 75 7 LAMP/LED ASSY | 70 16
HOSE/700 5 17 LABEL/78/764 59 9 LAMP/NUMBERPLAT SET 67 10

35 49 60 9 68 9

HOSE/750 ASSY | 85 4 LABEL/BATTERY 76 9 LEVER 70 11

HOSE/BREATHER 9 12 76 14 |LEVER cCoMP| 8 1

17 22 LABEL/BATTERY/44B19R | 76 15 LEVER/4WD 19 10

HOSE/CLEANER/OQUTLET 3 8 LABEL/CAUTION/BATTER | 76 3 LEVER/MAIN COMP | 17 4

HOSE/RADIATOR/ INLET 1 3 LABEL/CAUTION/STEP 76 16 LEVER/PARKING  ASSY | 31 24

HOSE/RADIATOR/QUTLET 1 6 LABEL/COLUMN/LH/F3 75 10 LEVER/POSITION 47 15

HOSE/RUBBER 1 20 |LABEL/COLUMN/RH 75 11 | LEVER/PTO 23 6

1 22 LABEL/COMBINATION 70 15 LEVER/SUB coMp | 18 3

HOUSING/AXLE 39 16 LABEL/CONTROL/AUX 86 23 LINING/11X30X02 47 8

HOUSING/AXLE/LH 27 1 LABEL/CONTROL/FOQOD 75 13 LINING/11X30X03 8 3

HOUSING/AXLE/RH 27 2 LABEL/CONTROL/MAIN 75 1 LINK SHIFT ARM 46 22

HOUSING/AXLE/U 40 16 | LABEL/CONTROL/PARKIN | 75 6 | LINK,CRANK 46 12
HOUSING/CLUTCH 9 1 LABEL/CONTROL/POSITI | 75 3 LINK/LOWER comP | 51
HUB/SPACER COMP | 51 5 LABEL/CONTROL/PTO 75 4 52

52 5 LABEL/CONTROL/SLOW R | 75 8 LINK/SPOOL COMP | 46 11

INSULATOR 1 13 LABEL/CONTROL/SUB/3 75 2 LINK/SUPPORT COMP | 46 18

5 15 | LABEL/DIFF/TM/E4 75 5 | LINK/TOP ASSY| 51 27

18 8 LABEL/DRIVE 76 1 52 33

31 56 LABEL/ETHER 76 5 LINK/TOP/LH comp | 51 28

47 19 | LABEL/FUEL 76 10 52 34

54 11 LABEL/FUSE 71 9 LINK/TOP/RH COMP | 51 30

56 4 | LABEL/ISEKI/ENGINE 73 7 52 36

58 2 74 8 [ LINKPIN 38 5

72 9 LABEL/MAINTENANCE/TM | 75 12 51 3

85 14 LABEL/PTO/TRAILER 76 7 51 33

89 11 |LABEL/ROPS 72 39 52 3

INSULATOR/1100 56 3 89 38 52 39

INSULATOR/1140 1 14 LABEL/SHIFT 76 12 53 5

INSULATOR/15 35 25 LABEL/SPEED 76 11 72 6

INSULATOR/50 5 2 LABEL/SUBCON 86 22 89 8

INSULATOR/BATTERY 6 14 LABEL/SWITCH/COMBINA | 70 14 LOCKPLATE 31 14

INSULATOR/STEERING 34 20 | LABEL/SWITCH/MAIN 75 9 | MAT/FLOOR 63 14

JOINT/BALL/LH  ASSY | 43 3 LABEL/TRH-1776A 53 8 METAL,DIFF-CASE LH 26 13

JOINT/BALL/RH  ASSY | 43 5 LABEL/W/RADIATOR 76 6 METAL/AUX/VALVE 86 7

KEY 70 4 LABEL/W/STARTER 76 8 METAL/BRAKE 30 11

KIT/CN-3P-M-F  SET 88 1 LABEL/WARNING/FAN/BE | 76 2 METAL/DIFF/RH 26 14

KIT/CN-8P-M-F  SET | 88 2 | LABEL/WARNING/FUEL 76 13 | METAL/ZINPUT 12 15




Alpabetical Index

1776-097-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
METAL/PIVOT/REA ASSY | 42 4 NUT/M10 8 6 NUT/RING 70 5
METAL/PTO 12 18 26 29 NUT/SM/M10 40 58
METAL/SHIFT/3 17 1 47 11 NUT/WASHER/M10 57 12
MICAHESSIE 69 72 14 59 12
MIRROR ASSY | 72 37 89 16 60 17

89 44 NUT/M10/7T 9 15 72 22
MIRROR SET | 89 39 27 10 89 24
MOLDING/LH/S 73 2 34 14 NUT/WASHER/M4 5 11
74 2 34 24 | NUT/WASHER/M8 5 18
MOLDING/RH/S 73 3 35 5 49 13
74 3 44 9 50 11
MUFFLER COMP 2 1 NUT/M12 29 7 63 7
NEEDLE 92 5 31 50 64 2
NET 1 9 31 60 67 6
NIPPLE, GREASE 9 20 43 6 68 5
10 3 91 3 72 38
31 11 NUT/M12/7T 19 11 89 45
31 43 23 7 | 0-RING/1A,G115 30 12
NIPPLE/GREASE 39 53 27 5 0-RING/1A,G70 42 6
40 52 61 9 | 0-RING/1A,P10A 20 7
NOB/LOCK 72 11 62 7 26 27
89 13 72 17 46 23
NUT 51 11 89 19 0-RING/1A,P16 12 13
51 23 |NUT/M16 45 8 18 2
52 11 72 3 19 6
52 29 89 5 23 2
70 29 | NUT/M16 P=1.5 51 17 27 15
NUT(LH) (M12) 31 51 52 17 0-RING/1A,P22 30 10
NUT,CASTLE/M10 P1.25| 33 3 NUT/M20/7T 34 34 0-RING/1A,P25 9 21
43 8 NUT/M22 70 10 0-RING/1A,P28 49 3
NUT,CASTLE/M12 P1.25| 34 37 NUT/M6 6 6 50
35 42 54 18 0-RING/1A,P42 42 1
NUT , WASHER/M6 41 8 NUT/M8 10 6 0-RING/1A,P55 46 2
NUT/CLIP 3 7 10 11 0-RING/1A,P7 44 22
NUT/FLANGE/MO8 59 7 17 6 46 20
60 7 18 5 | 0-RING/1A,S16 34 30
NUT/FLANGE/M10 8 5 31 20 0-RING/1A,S30 17 13
12 7 31 35 |O0-RING/1A,S38 35 37
NUT/FLANGE/M6 71 17 31 57 0-RING/1B,G60 44 17
NUT/LH THREAD 43 4 47 3 | 0-RING/1B,G65 34 9
NUT/LH/MO8 10 12 51 7 0-RING/1B,P11 35 16
31 36 52 7 35 20
NUT/LOCK COMP | 51 31 NUT/M8/7T 9 7 35 39
52 37 86 11 |O-RING/1B,P12 35 12
NUT/MO8 6 10 NUT/M8X30 31 18 44 14

163



164

Alpabetical Index

1776-097-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
0-RING/1B,P12 44 16 PEDAL/DIFF comp | 29 1 PIN,ST,B/8X16 17 3
48 2 |[PIN ASSY | 38 3 26 9

86 4 53 3 PIN, TAPER/8X50 31 46

92 7 72 4 | PIN,YOKE A 31 21

93 21 89 6 | PIN/06X31 86 17

0-RING/1B,P14 49 16 PIN comp | 39 51 PIN/08X19 31 37
49 18 40 51 | PIN/08X42 31 40

50 15 |PIN,ADJ 44 21 | PIN/09X42 31 4

50 17 PIN,HAIR 58 7 PIN/10X154 58 6

85 3 | PIN,KNOCK 9 9 | PIN/10X25 31 52

93 28 PIN,ROD COMP 46 5 PIN/10X32 51 13

0-RING/1B,P18 35 18 PIN,SPLIT/1.6X15 47 23 52 13
49 7 PIN,SPLIT/2.5X20 31 5 PIN/12X75 39 10

50 7 31 54 40 10

0-RING/1B,P29 35 36 43 9 PIN/16X40 31 17
0-RING/1B,P6 92 8 51 15 PIN/16X44 51 24
0-RING/1B,P7 93 25 52 15 52 30
ORNAMENT/3185 73 5 54 20 PIN/18X107 COMP | 53 4
74 6 89 33 | PIN/19X92 45 7

ORNAMENT/ I1SEK1 73 4 | PIN,SPLIT/2X15 7 2 | PIN/19X94 51 32
74 5 8 8 52 38

ORNAMENT/ISEK1/170 73 1 10 18 72 5
74 1 46 13 89 7

ORNAMENT/POWER STEER | 74 4 46 16 PIN/22X404 51 4
ORNAMENT/STEERING 73 6 | PIN,SPLIT/2X20 10 13 52 4
74 7 31 23 PIN/30X116 comMp | 38 4

PACKING 1 19 31 39 PIN/47X19 39 48
5 7 33 4 40 48

12 24 PIN,SPLIT/3X20 34 38 PIN/5X17 46 15

42 3 35 43 |PIN/B 39 41

44 15 PIN,SPLIT/4X30XSUS 51 25 40 41

PACKING/RUBBER 5 10 52 31 40 54
PACKINGA 5 8 PIN,SPRING/3X20 W 9 25 PIN/GROOVE 26 25
PAD 10 7 PIN,SPRING/3X25 W 93 24 PIN/PARALLEL/06X24 34 27
31 3 | PIN,SPRING/4X32 W 44 23 | PIN/PARALLEL/08X32 26 8

31 13 PIN,SPRING/5X20 W 47 14 PIN/SNAP 86 18

63 3 PIN,SPRING/5X25 W 19 3 PIN/SNAP/B 29 4

PAD/50 6 4 20 8 PIN/SPRING 39 11
34 21 PIN,SPRING/6X16 W 15 6 40 11

35 2 | PIN,ST,A/8X18 27 13 | PIN/SUPPORT COMP| 46 19

PAD/PS 35 26 44 10 PINION/BEVEL/11 39 8
PANEL/INSTRUMEN ASSY | 69 1 PIN,ST,B/10X24 9 18 40 8
PEDAL/BRAKE/LH COMP | 31 2 12 17 PIPE 1 21
PEDAL/BRAKE/RH COMP | 31 9 12 19 PIPE,BREATHER 11
PEDAL/CLUTCH  COMP| 10 1 |PIN,ST,B/8X16 9 29 17 21




Alpabetical Index

1776-097-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
PIPE/07X11X45 41 5 PLUG/SCREW 37 3 RING,SNAP/30 C 21 3
PIPE/84 28 3 PLUG/SCREW/R1/4 39 43 28 7
PIPE/DEL COMP | 49 14 40 43 RING,SNAP/35 C 45 6
PIPE/DEL/F COMP | 50 12 PLUG/SCREW/SEAL 9 19 RING,SNAP/42 C 34 5
P1PE/DEL/RCOMP 50 13 35 14 | RING,SNAP/47 C 11 4
PIPE/SUCTION coMp | 49 2 85 7 14 12
PIPE/SUCTION/U COMP | 50 2 86 8 21 5
PISTON 46 1 92 6 RING,SNAP/52 C 34 11
PLATE 5 6 PLUG/SEAL 93 27 RING, SNAP/R80 28 8

47 7 PLUG/SEAL/47 39 34 RING,SNAP/S40 45 5
54 2 40 34 | RING/O 4 4
72 12 | POPPET 93 19 4 5
72 29 PUMP/GEAR/R5 ASSY | 49 8 RING/0/1A/G90 39 44
89 14 50 8 40 44
89 31 |RADIATOR ASSY | 1 1 | RING/0/1A/PA1 39 49
93 23 RBB/CLUTCH/RELEASE 9 24 40 49
PLATE comP | 85 8 REFLECTOR ASSY | 67 7 RING/SNAP/CH47 39 33
PLATE/A COMP | 54 13 68 6 40 33
PLATE/B COMP | 54 14 RELAY/5P ASSY | 70 19 RING/SNAP/CH55 39 31
PLATE/BUMPER 920 1 70 20 40 31
PLATE/CLEANER 3 10 70 21 RING/SNAP/CR52 39 5
PLATE/CONTROLLER 35 29 70 22 40 5
PLATE/FRICTION 30 3 70 23 RING/SNAP/CR62 39 22
30 7 RELAY/FLASHER/EEC 70 17 40 22
PLATE/GUIDE/MAIN 17 19 | RESERVETANK ASSY| 1 17 | RING/SNAP/CS25 39 4
PLATE/HITCH 38 RIM/WHEEL coMp | 81 3 40 4
PLATE/HITCH CoMP | 53 81 8 RING/SNAP/CS35 39 32
PLATE/1/68X122 35 RIM/WHEEL/6001X10 84 2 40 32
PLATE/L/100X37 85 10 84 7 RING/SNAP/CS40 39 15
PLATE/L/28X28 31 65 RING 38 7 40 15
PLATE/LOCK 6 16 53 7 RING/SNAP/CS50 39 14
PLATE/PARKING/A 31 47 72 8 40 14
PLATE/PARKING/B 31 48 89 10 RIVET 56 2
PLATE/PRESSURE/LH 30 1 RING,BACKUP 46 3 63 12
PLATE/PRESSURE/RH 30 5 | RING,SNAP/14 C 20 9 63 17
PLATE/REGISTRATION 64 1 RING,SNAP/20 C 11 3 72 23
PLATE/SEPARATER 30 2 13 12 89 25
30 6 RING,SNAP/22 C 15 4 ROD 31 25
PLATE/STOP COMP | 47 20 RING,SNAP/24 C 93 17 46 4
PLUG 35 11 | RING,SNAP/25 14 4 | ROD/104 coMP| 31 32
92 4 RING,SNAP/25 C 13 5 ROD/188 29 3
PLUG,DRAIN 12 12 21 7 ROD/482 comp | 31 16
27 14 31 8 ROD/70 CoMP | 31 33
PLUG/M14 93 18 RING,SNAP/28 C 17 12 ROD/DRAG COMP | 34 35
PLUG/SCREW 36 3 34 28 |ROD/LIFT/LH COMP| 51 18

165



166

Alpabetical Index

1776-097-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
ROD/LIFT/LH CoMP | 52 24 SEAT/SLIDE ASSY | 60 6 SPRING/HC015 93 12
ROD/LIFT/RH ASSY | 51 19 SEAT/SLIDE/LEVE ASSY | 59 5 SPRING/HC022 34 29

52 25 60 5 | SPRING/HC023 19 8
ROD/LIFT/RH/B  COMP | 51 20 SEAT/SUSPENSION ASSY | 59 4 20 5
52 26 60 4 20 11
ROD/LIFT/RH/U  COMP | 51 22 SEAT/W10 SET 59 1 23 4
52 28 60 1 | SPRING/HC026 35 13
ROD/M08X120 10 9 SEATLENS ASSY | 69 2 SPRING/HC042 93 5
ROD/M12X66 31 49 SHAFT 39 26 SPRING/HC053 54 5
ROD/PISTON COMP| 35 33 40 26 | SPRING/HCO60 17 16
ROD/TENSION/08X140 10 8 SHAFT comp | 31 1 SPRING/HE053 47 12
ROD/TIE 43 2 SHAFT/228 39 17 SPRING/HE106 10 15
ROD/TIE ASSY | 43 1 40 17 31 6
RUBBER,CUSHION 10 2 SHAFT/312 39 18 31 10
31 55 40 18 | SPRING/HE110 31 64
SCREW 69 6 SHAFT/4WD ASSY | 41 1 SPRING/HTO014 54 15
SCREW, SEMS/M5X30 71 28 SHAFT/CHANGE 13 6 SPRING/WASHER 47 9
SCREW, SOCKET/M6X10 93 26 SHAFT/DRIVE/PTO 21 1 STAY COMP | 63 4
SCREW, SOCKET/M8X20 93 15 SHAFT/ INPUT 11 1 STAY, SHIFTER 26 23
SCREW, SP/M6X16 57 15 | SHAFT/LIFT 45 1 | STAY/CYLINDER 40 53
SCREW, SP/M6X20 69 7 SHAFT/PINION 26 5 STAY/HOSE coMP | 85 11
SEAL,OIL/QLF488011.5| 28 4 SHAFT/REVERSE 15 5 STAY/PARKING cowp | 31 30
SEAL,O0IL/TC20357 13 2 SHAFT/STEERING COMP | 34 26 STAY/SHIFT/4WD COMP | 19 2
16 4 SHAFT/WHEEL 28 1 STAY/SHIFT/MAIN/3-N- | 20 1
SEAL,01L/TC35558 22 4 39 35 | STAY/SHIFT/MAIN-SUB | 20 2
SEAL,OQIL/TC4,14247 93 6 40 35 STEP/LH coMP | 63 1
93 16 SHIM,DIFF-CASE A 26 15 STEP/RH coMP | 63 2
SEAL,QIL/VC20426 34 6 SHIM,DIFF-CASE B 26 16 STOPPER/BATTERY 6 7
SEAL,0IL/VC35506 45 2 SHIM/0.4 34 25 STOPPER/CRANK ~ COMP | 45 11
SEAL/330 54 12 | SHIM/20X42X01 34 4 | STOPPER/SPRING/A 93 3
SEAL/DUST 35 32 SHROUD COMP 1 12 STOPPER/SPRING/B 93 4
35 35 SLEEVE 93 8 STUD/M10X20/7T 34 13
SEAL/0IL 39 6 SLEEVE/DETENT 93 10 STUD/M10X25/7T 34 22
40 6 SPOOL/DELECT 93 22 35 3
SEAL/0IL ASSY | 39 29 SPRING 31 26 STUD/M10X30/7T 12 2
40 29 51 2 12 4
SEAL/QLNY35571116 39 36 52 2 12 11
40 36 92 2 STUD/M10X35/7T 12 5
SEAL/ROD 35 31 92 3 STUD/M10X55/7T 12 9
35 34 93 20 | STUD/M12X25/7T 61 7
SEAT/BACK ASSY | 59 2 SPRING,DISK 8 4 62 5
60 2 SPRING,PRESS/40 26 26 STUD/M12X25/7T , SEAL 12 8
SEAT/CUSHION ASSY | 59 3 SPRING, TENSION/121 29 5 STUD/M12X50/7T 12 10
60 3 SPRING, TENSION/31 46 10 STUD/M12X55 29 6
SEAT/SLIDE ASSY | 59 6 | SPRING, TENSION/53 7 4 | STUD/M8X20, SEAL 86 9




Alpabetical Index

1776-097-120-00

Description Fig. Key Description Fig. Key Description Fig. Key
STUD/M8X20/7T 9 4 TRIM/01X268 47 18 WASHER,PL/M10 37 9
STUD/M8X40/7T 9 5 TRIM/020 72 32 44 7
SUBCONCOVER 48 1 TRIM/170 1 16 46 7
SWITCH ASSY 70 9 | TRIM/250 86 21 47 10
SWITCH/HAZARD  ASSY | 70 7 TUBE 79 4 51 14
SWITCH/LEVER ASSY | 70 32 79 9 52 14
SWITCH/MAIN ASSY | 70 3 81 4 54 19
SWITCH/0ILPRESSURE 78 1 81 9 WASHER, PL/M12 27 8
SWITCH/PUSH ASSY | 70 28 84 4 29 8

70 31 84 9 31 62
70 37 |TUBE comMp | 72 40 52 23
70 39 | TUBE/020 72 10 61 6
70 41 89 12 62 4
TANK/FUEL 5 1 TUBE/500-12 83 4 90 4
TAPE/10X20 67 9 83 9 WASHER, PL/M16 19 13
68 8 | TUBE/8-16 80 4 23 9
THERMOMETER 78 2 80 9 51 26
TIRE/5.00-12-4 83 3 TUBE/SHIFT/MAIN COMP | 17 10 52 32
83 8 TUBE/TIRE 82 4 WASHER, PL/M20 34 33
TIRE/5-12-4 82 3 82 9 WASHER,PL/M24 31 7
82 8 TURNBUCKLE/M8 10 10 WASHER, PL/M4 67 8
TIRE/8-16-4 80 3 31 34 68 7
80 8 UNIT/TIMER ASSY | 70 24 WASHER, PL/M5 46 17
TIRE/8-16-4/LH ASSY | 80 1 U-NUT 24 3 WASHER, PL/M6 7 3
TIRE/8-16-4/RH ASSY | 80 6 o5 3 10 17
TIRE/9.5-16/LH ASSY | 81 1 31 15 46 14
TIRE/9.5-16/RH ASSY | 81 6 89 36 54 16
TIRE/9.5-16-6 81 2 U-NUT/M10X1.5 72 13 86 19
81 7 89 15 | WASHER,PL/M8 9 10
TIRE/FRONT/LH  ASSY | 82 1 VALVE SET| 92 1 10 14
TIRE/FRONT/RH  ASSY | 82 6 VALVE SET 93 1 24 5
TIRE/LH/5.00-12-4 83 1 VALVE CONTROL ASSY 46 8 25 5
TIRE/RH/5.00-12-4 83 6 VALVE,RELIEF ASSY 44 13 31 19
TIRE/TURF 79 3 VALVE/021/U SET 35 9 31 22
79 8 | VALVE/AUXSET 86 1 31 38
TIRE/TURF/20X8.00-10 | 84 3 VALVE/CONTROL  ASSY | 86 2 89 37
84 8 VALVE/FLOW PRIORITY/ | 35 10 WASHER, SP/M10 9 17
TIRE/TURF/LH ASSY | 79 1 VALVE/OUTPUT SET 85 1 26 30
84 1 VALVE/RELIEF ASSY | 92 9 27 11
TIRE/TURF/RH  ASSY | 79 6 | VALVE/UNLOAD 3 5 34 16
84 6 WASHER,PL/M10 9 16 34 23
TOOL/FUSE 71 6 27 12 35 4
TOOL/HOOD/3185 77 1 31 53 43 7
TRAY/BOTTLE 57 13 33 5 44 8
TRIM/01X170 18 7 37 7 86 6

167



168

Alpabetical Index

1776-097-120-00

Description Fig. Key Description Fig. Key Description Fig. Key

WASHER, SP/M12 19 12 WEIGHT/15 SET 91 1
23 8 WHEEL/12X3.00D COMP | 82 2
27 7 82 7
31 61 83 2
34 36 83 7
35 41 WHEEL/15X7JA comp | 79 2
44 20 79 7
52 22 WHEEL/16X5JA COMP | 80 2
61 8 80 7
62 6 | WHEEL/STEERING/360 32 1
72 19 33 1
72 28 WIRE/02X300 38 6
89 21 53 6
89 30 |WORM/24 34 1
90 3

WASHER, SP/M16 45 9
51 16
52 16

WASHER, SP/M20 34 32

WASHER, SP/M6 10 4
31 12
31 44
54 17

WASHER, SP/M8 9 8
47 5
49 10
49 12
50 10
86 12
93 14

WASHER,WIRE TENSION 41 6

WASHER/06X33X02 47 21

WASHER/11X22X02 60 14
89 49

WASHER/11X24X3 34 15

WASHER/16X28X02 17 9

WASHER/19X30X02 45 10

WASHER/22X38X02 15 3

WASHER/24X9X3.2 5 4

WASHER/32X48X01 26 7

WASHER/LOCK/M10 40 57

WASHER/M10 40 60

WASHER/PINION 26 6

WASHER/SPRING/10 60 13

89

48




